AAX KX KL AA KA AR AR ELA UL AU U XA XLIX LXK AL XXX A XL AL RAALYXK
A3 80 0888030008359 004383998398 3889 2588583992699
AAAAX LA X HE AL AN AR KA AR A XA XK KH R AR UK H A XY KX XA AAXX X KXY
AARARKEAXE XA LR KKK XA E AR AR AL T KX AR KL XL KX RKARAAN LAY

ARUEA AKX KRR KX AR AR L LA ALK KER R A KK ALK N KKRAR KN

18808 0383888088388 2 0003384039859 85939598

AR IARKHHA ALK R R X AR K AL R LAY L AXAR KX A X KX XLAKE
HARXKXKEXEKXXKHAKAA AR KX KU X KX KA KK KR XX XK

KARK AKX K AX K AKX KL RKELHL XX AR KKK A AKX
1880030998038 083955 9892998989.99 99
AXERKHHA AL AKX L LA KL K ALK XANARKXAK
KAKAXRU KK UKL AR A KL LA XK ALK AKAK
1958080008208 589889 9999889 8¢
REEKRKKX XA AKX AKX RAX XL KAKKX
AELAKXLAKAK KA LXK KR K IKKAKK

bS50 500 858908888888 54

ALAXA KL XA KUK AXX L AAAK
£9:2.9.9.9:9.90:.3:0.4.89.9.8:9 .94

KEAAUKAK AKX LEXYHKK

KEAXALXXAKKKKELY

KEXAKX KK AAKY
KEAXXKEXY ¥
HALKAHNR
L9420 O

XX

X

KAX

KYXXX
KEEXARXK
XKXAEXAXXX
KAXXXXAAXKKK
HAEXAXKAXX ALK KX
XAXKLUXXXAKLKK K

AEXAXRARKEKHAXKEX

KEAXAKXKLLXXKXKKLAKKAK

LS G558 8850508 9.0.8:.9.9.84

ARUURXKX AKX AARXE AKX NXXKLLY

KAXXAAL KUK XK KR KA LA KKK KN KA
HEEAARRUUR KA YLK UKHARKARKEKKK

HEXHAAA XK ELAK ALK ALK UK AARN U AKX KX

HEAUE XU AXAU R ALK AKX R KKK K E AKX KRR K HKA K

XURAKA AL KA L AR KKK X LA AR KA KL LK KA

KAAXX XK RXAAR KA XRAX LKL XN AR KL XKL KK UKA K
1008805004000 0 0839530582 89899 990589
1383388088888 5 084503930255 889288 2080984

199898330 8880888388 2998882293982908 888989
13843358363 3.8.833 83588399409 58508 ¢ F i es 2Pt
HREARXKEAXK AL ARAN KRR A AR AL A AL R LXK R KERAK LKL HXKKK

I 00 8883383838343 09398854885 888 808 88859098.5.8.9.9.9
AEAR LKL AL XK AU RN KR A AL AR KK A I A KK XX AKX AARE LKA LR XXX
130002985 83:3:83853.98 3982805838893 8952.9835.89.299808.9.8.9



EK-8800X-1P-002

ILLUSTRATED
PARTS
BREAKDOWN

VAX 8700/8800

SYSTEM

HOW TO USE THE IPB

GENERAL
This IPB is compited following the organization and nomencta-
ture of the engineering drawing structure

MAJOR ASSEMBLY LOCATOR (When Applicable)

The Major Assembly Locator (first Hlustrotion) is an index that
provides a description and a figure reference for all lustra-
tlons used in this manual

INDENTED PARTS LIST

11is manual identifies each assembly belng broken down (fig-
ure reference callout) and all parts of that assembly Further
breakdown of an assembly is shown by an asterisk (*) preced-
ing the {tem callouts in ‘he Description Column The number of
asterisks preceding an item Is used to denote the subordina-
tlon of that item with respect to the Major Assembly A single
asterisk preceding an item description indicates that the ltem
is part of the major assembly being fllustrated. items that are
subordinate {2 single asterisks items. are denoted by two as-
terisks {**) and immediately foliow the related single asterisk
item This systemn of part identification provides a means for
the user to identify the next higher assembly item and make
alternate selections for parts when the required replacement
part of assembly . not immediately available

COLUMN CALLOUT DESCRIPTION
Figure and Item - Indicates the figure number and item num-
ber of each part

Description - Lists the name of the part and pertinent speci-
fications (when required). Asterisks preceding the descrip-
tion denote the subordination of tho part to the next higher
assemnbly .

DEC Part No. - Lists the Digital part ordering number. A
biank in this column indicates a Digital part number was not
assigned at the time of publication.

ECO Cut-Inn  The notation at the top of this column indicates
the ECO level of the system (option} at which the IPB was
initially prepared Subsequent ECO level deslignations. that
modify existing parts or add new parts to the device. are in-
serted In the ECO Cut-in column next to the part that Is added
or modified

Used On Code - Leiters in this column correspond to the
variation codes assigned in Figure 1. Parts with an Alpha no-
tation(s) are used only in those option varlations. A blank Indi-
cates that the part Is used on all option varlations.

Ref Fig No. A cross reference between illustrations. For
each Maior Assembly. the number In this column denotes the
figure of the rext higher assembly For all subassemblies. the
number in this column denotes the figure showing additional
detailed breaidown.

PART NUMBER/PART DESCRIPTION SORT SECTION
Parts are sorted both numerically and alphabetically by de-
e _ription. referenced to a location within the {PB by figure
“umber and item number

REVISION HISTORY OTHER 1PB
MANUALS
PRINTING ECO LEVEL DATE REFERENCED
2nd Printing | 871BA 00000- 00000 70-21773 00000-00000 | 16-MAY-89 N-A
8828BA 00000-00001 70-21771 00000-00000
H3652E 00000-00002 70-21772 00000-00000
70-22179  00000-00003 70-19886 00000-00001
87XBA 00000-00002 BA11-A 00006-00007
70-22109 00000-00004 70-22115 00001-00001
70-22108 00000-00002 70-16391 00005-00005
70-22144  00001-00001 70-16887 00000-00000
70-22143  00001-00001 H7204-B 00005-00005
7G-21633 00001-00001 70-22127 00000-00000
70 21684 00001 -00001 70-21682 H7204 00005
876-A 00006--00008 70-21675 00001 -00001
7022153  00000-00003 H7203 A n0005- 00005
70-22191  00000-uubu2 70-21667 v 7001-00001
7022532 00000-00002 70- 23N36 0u001-00002
70-21646 0000000001 7022905 00001 -00001
70-21700 00301-00002 70-20407 00000-00000
70-19899  00002-00003 70- 20408 00002-00002
70 21676  (00001-00003 H7202 00004-00004
H9400 00003-00004 70-17635 00001 -00001
70-18888 00000-00000 H7211 00001 -00001
H7170 00010-00010 H7200 00003-00003
H7170 00011-0001 70-17636 00000- 00000
nesL Lot 2§




REVISION HISTORY (Cont)
PRINTING ECO LEVEL DATE PAGES AFFECTED
2nd Printing{ PC38N 00000-00005 16-MAY-869
PC380 0n003-00003
KDJ11 00001-00001
BAS0A 00001-00001
70-18432 00003-00003
H7862 00005-00007
70-20610 02001-00001
70-18970 00002-00003
RX50 00007-00007
70-18638 00003-00003
70-18932 00006- 00006
70-18442 0000300004
70-19118 00002-00002
VR201 00008-00008
70- 19678 VR201-00008
70-19579 00003-00003
LK201 00023-00036
70-18416 LK201-00032
RD52-A 00000-00000
i
IPB -8800X fi

Sheet 2 of 2




Digital Equipment Con, oration reserves the right, without notice. to make substitutions and modifica-
uons in the specifications of products documenied in this manual and further reserves the right to
withdraw any of these products from the market without notice.

Digital Equipment Corporation is not responsible for errors which mayv appear in the technical descrip-
tion (including illustrations and photographs) of the products covered by this manual.

None of the descriptions contamned in this manual imply the granung of any license whatsoever to make.
use or sell equipment constructed i1n accordance therewith.

~

Copyright € 1987, 1989 by Dignal Equipment Corporation. All rights reserved.

The postage-paid READER'S COMMENTS form on the last page of this document requests vour criu-
cal evaluation io assist us in preparnng future documentation.

The following are trademarks of Dignal Equipment Corporation :

DEC
DECLUS
PDP
UNIBUS
VAX

Printed 1in U.S.A.



Figure 1. 8700 Kernel System

. ol

PARTS LIST
>

A///(\\\

8800X-01

IPB-8800X




ECO
CUT-IN
RIPT B71BA-X
DESC ION 00000
8700 KERNEL SYSTEM
Coda A-Used on Model 871BA-XA (120V) B71BA -XA A
Code B-Used on Model 871BA-XB (240V) 871BA-XB B
Code C-Used on Model 871BA-XC (120V) 8718A-XC C
Code D-Used on Model 871BA-XD (240V) 8718A-XD D
Code E-Used on Modet 871BA-XE (120V) 871BA-XE E
Code F-Used on Model 871BA-XF (240V) 871BA-XF F
1 *CABINET ASSEMBLY. FRONT END (60M2) H9652-EA A 2
*CABINET ASSEMBLY. FRONT END (50H2) H9652-EB B 2
"CABINET ASSEMBLY. FRONT END (60HZ) HA652-EE E 2
*CABINET ASSEMBLY. FRONT END  (50H2) H9652-EF F 2
"CABINET ASSEMBLY. FRONT END (60H7) H9652-EH C 2
*CABINET ASSEMBLY. FRONT END (50HZ) H8652-EJ D 2
2 *CABINET ASSEMBLY (DuAL CFU) (60HZ) 87XBA-XA ACE 4
*CABINET ASSEMBLY (DUAL CPUY (50H2) B87XBa-XB BDF 4
3 *CONSOLE SUBSYSTEM, PC380 PC38N- AA 42
MODULES (Not Shown)
“Module, Bl Unibus Adapter T1010-00 EF
*Module Set. CIBC! CIBCi-M CD

IPB-8800X -2 - 2



8800X-01A

Figure 1A. 8800 Kernel Stystem

IPB-8800X
: e 020020

PARTS LIST




ECO
CUT-IN
D RIPTI 882BA-X
ESCRIPTION 00000
8800 KERNEL SYSTEM
Code A-Used on Modei 882BA-XA (120V) 882BA-XA G
Code B-Used on Model 882BA-XB (240V) 882BA-XB H
Code C-Usec on Model 882BA-XC (120V) 8828A-XC J
Code D-Used on ! Lael 882BA-XD (240V) 8828A-XD K
Code E-Used on Model 882BA-XE (120V) 882BA-XE L
Code F-Used on Mode! 882BA-XF (240V) 882BA-XF M
1 *CABINET ASSEMBLY. FRONT END (60HZ) HY652-EA G 2
‘CABINET ASSEMBLY. FRONT END (50HZ) H3652-EB H p
“CABINET ASSEMBLY. FRONT EMND (60HZ) H9652-EE L 2
"CABINET ASSEMBLY. FRONT END (50H2) H9652-EF M 2
*CABINET ASSEMBLY. FRONT END (60H2) H9652-EH J 2
"CABINET ASSEMBLY., FRONT ENL* (50HZ) H3652-EJ K 2
2 "CABINET ASSEMBLY (DUAL CRU) (B0MZ) 87XBA-XC GJL 4
"CABINET ASSEMBLY (DUAL CPU) (50M2) 87XBA-XD HKM 4
3 ‘CONSOLE SUBSYSTEM, PC380 PC38N-AA 42
4 *BATTERY BACK-UP UNIT ASSEMBLY (added) H7231-M 00001
5 **Batiery, 12V 5A Lead Acid (added) 12-12499-01 | 00001
MODULES (Not Shown)
*Module. Bl Unibus Adapter T1010-00 LM
“Module Sat, CiBCt CIiBCi-M J-M
F

iPB-8800X



8800X-02

Figure 2. Cabinet Assembly. Front End

gt

-5 PARTS LISY IPB-8B00X




DESCRIPTION
2- CABINET ASSEMBLY. FRONT END (60HZ) HO5682-EA AG 1,
CABINET ASSEMBLY, FRONT END (50H2) H9652-EB BH 1.
CABINET ASSEMBLY, FRONT END (60HZ, H9652-EE EL 1.
CABINET ASSEMBLY. FRONT END (50H2) H9652-EF FM 1,
CABINET ASSEMBLY. FRONT END (60H2) H9652-EH cJ 1, 1A
CABINET ASSEMBLY. FRONT END (50HZ) H9652-EJ DK 1.1A
1 "CABINET ASSEMBLY (60HZ) 70-22179-01 AGCJEL] 3
"CABINET ASSEMBLY (50HZ) 70-22179-02 BHDKFM
2 "BOX ASSEMBLY. BCI 70-23096-03 EFLM | 33
3 "BA11-A UNIT ASSEMBLY BAYT1-AW EFLM 23
CABLES (Not Shown!
‘Harness Assembly. Power DD11-DK EFLM
“Cable Assembly. Flat 17-00632-04 EFLM
MODULES (Not Shown)
‘Module. Unibus Exercizer Terminator M9313-00 EFLM
*Module. Bi Bus to Unibus M7 iob-C2 EFLM
LABELS (Not Shown)
‘Label. “Regulatory Data” (60HZ) 36-26131-0 AGCJEL
"Label. "Regulatory Data” (50HZ) 36-26131-02 BHDKFM
‘Label, "Electrical Data” (B0HZ) 36-25978-03 AGCUEL
*Labe!l. “Electrical Data” (50HZ) 36-25978-02 BHDKFM
*Label, "1D w/Copy" (added) 36-16073-00} 00002
"Label, "Assembly” (added) 36-18307-051 00001 AGCJEL
KEY (Not Shown)
‘Key, Cabinet Door 12-26339-0v
s ol R A i e
IPB-8800X - A 2



60 Hz SYSTEM

Figure 3. Cabinet Assembly (Sheet 1 of 6)

z020020

- - PaRTS LIST

~.

I1PB-8800X

10



50 Hz SYSTEM

IPB-8800X

Figure 3. Cabinet Assembly (Sheet 2 of 6)

dlilgltal]

PARTS LIST

8800X-03A

11



60 Hz SYSTEM

Figure 3 Cabinet Assembly (Sheet 3 of 6)

o T2a60

PamRTS L ST

<\\\///’

8800X-G38

IPB-8800X



50 Hz SYSTEM

1PB-8800X

Figure 3 Cabinet Assembiy (Sheei 4 of 6)

dijoliltall
diilo

L PARTS LiST

8800X-03C




60 Hz SYSTEM

8800X-03E
37/%\ ‘
38
24
40—
5C Hz SYSTEM
8800X-03D
Figure 3 Cabinet Assembly (Sheet 5 of 6)

2 -1 - !ﬂ@ﬂﬂﬂ IPB-8800X

PARTS LIST

~~ 14



/79
| (i IlllnllH'thlHll
i iy g I
7
HPPHWWI‘HWHHHWHHM
mmuumnuwsnmnmnwm
i, !leIIIHHHIIllllHHHiiHl
s :1m!‘1mmm'uumumunmlm
I HlHl!i:h!!iiH*i'HMHHHHHIII
81 ;‘nm:muum||H||HH|I!HH||||H
iimnmlt!litmllul|lllllllmltlll‘
HHWHWHMHWNWHHW

F
X03
8800

f6)
t6o
(Shee

net Assembly
~ bin

3. Ca

Figure

2
Z050020

@

- 42 -

IPB-8800X

LT
PARTS ( §

~_ "



ECO
CUT-IN
70-22179

00003

00003

00003

CODE

AGCJEL
BHOKFM

BHDKFM

BHDKFM

BHDKFM
BHDKFM
BHDKFM
BHDKFM

BHDOKFM

AGCJEL
AGCUEL
BHDKFM
BHDKFM

BHDKFM
BHDOKFM

BHDKFM

BHDKFM

AGCUJEL

AGCJEL
AGCUEL

FIG.&
ITEM DEC
NO. DESCRIFTION
h
3- CABINET ASSEMBLY (60HZ) 70-22179-01
CABINET ASSEMBLY (50H2) 70-22179-02
1 *Frame Assembly, Single Cabinet 70-22181-01
2 ‘Plate, Circuit Breaker Mounting 74-26305-01
3 *Panel, Rear Transformer 74~-26289-01
4 *Trar sformaer. Power (380 416 440V (50HZ) 16-19654-01
5 ‘Pan i, Left Transtormer 74-26288-01
6 *Pan:l, Right Transformer T4-22453-01
7 *Screw. Sems Hex Hd No.10-32 x 1 2 90-09988-05
8 *Panel. Front Transtormer T4-26294-01
9 *Support, Transtormer (50HZ) T4-26303-01
10 ‘Scrow. Sems Hex Hd No. 1 4-20 x 1 2 g0-0e988-00
11 | -washer, Flat 90-07983-00
12 *Bracket, Fan Connector T74-26297-01
13 *Washer, Fiat 90-06664-00
14 *Screw. Hex Hd No. 316 x 3 4 90-00043-15
i5 *Washer, Split Lock 90-07788-00
16 *Washer, Flat 90-09937-00
17 *Nut. Kep No. 1 4-20 90-08203-00
18 ‘Panel, Bottom Floor (50HZ) 74-26284-01
19 *Screw. Phi Flat Hd No. 10-32 x 5 8 80-06073-02
20 *Tie, Cable 90-07031-00
21 “Angle. Cover 74-26303-01
22 ‘Mount, Cabile Tie 30-07867-00
23 ‘Tie. Cable 90-07880-00
24 *Shelf, Circuit Breaker 74-26296-01
25 “Washer, Flat 90-08415-00
26 *Rivet 90-09595-00
27 *Circuit Breaker 480V 50A (deleted) 12-20083-02
*Circuit Breaker 480V 20A tadded) 12-20083-05
*Circuit Breaker 480V 30A (deieted) 12-20083-03
*Circuit Breaker 480V 30A (added) 12-20083-03
28 *Terminal Block Assembly 12-19705-05
29 *Terminal Block Assembly 12-19705-07
30 *Panel. Terminal Board 74-32128-01
31 *Bracket, Back Wall 74-26295-01
32 *Deflactor., Arc Shoot 74-26298-01
33 *Spacer, Hex 390-06818-00
34 *Line Filter Assembly (50H2) 70-22569-01
35 *FAN PANEL ASSEMBLY 70-19886-00
36 *Panel, Circuit Breaker (60HZ) 74-26285-01
37 *Screw.5ems Phi Hd No 8-32 x 5 8 (deleted) 90-00049-05
*Screw. Sems Pht Hd No 3-32 x 5 8 (added) 90-10174-02
38 *Washer, Flat 90-06659-00
39 *Isolator, Arc Shoot 74-26299-01
40 *Seal, Foam 74-26310-01
41 ‘Ling Filter Assembly (60HZ) 70-22173-01
2 ~ 13 -

IPB-8800X

BHDKFMl

r————

NOQ.

22

16



ECO
CUT-IN
DESCRIPTION 70-22179
*Screw, Sems Hex Hd No. 6-32 x 1:2 50-0€6453-00
43 *Panel, Top Transformer 74-26292-01
44 *Cover. Dranetz Safety 74-33114-01
45 *Circuit Breaker 250V 2A 12-20836-01
46 *Screw, Serms Phi Pan Hd No. 8-32 x 1 4 9C-10174-01
47 *Bumper 90-09567-00
48 *Cable Assembly (60HZ) 17-01052-01 AGCUEL
*Cable Assembly (50H2) 17-01051-01 BHDKFM
49 ‘Tie. Cable 90-09617-00
50 ‘Harness Assembly. Wire 17-01040-01
51 *Screw. Phil Flat Hd No. 4-40 x 1 2 90-06010-02
52 *Panel Switch 74-30524-01
53 *Inducer, Ground 16-25106-01
54 "Harness Assembly. Wire 17-01195-01 AGCJEL
‘Harness Assembly. Wire 17-01193-01 BHDKFM
55 “Screw. Hex Hd No. 14-20x 12 90-06241-09
56 *Envelope 95-07690-01
57 *Cable Assembly W Wrist Strap 12-24023-01
58 *Screw. Hex Hd No. 14-20x 12 90-06243-09
59 *Washer, External Tooth Lock No. 14 90-06724-00
60 *Terminal Block (30 Position} 12-19705-03 AGCJEL
61 *Panel. Bottom Floor (60HZ) 74-26290-01 AGCUEL
62 *Support. Floor (60HZ) 74-26304-10 AGCJEL
63 “Screw, Hex Hd No. 1 4-20x 1 2 90-09988-00
64 *Bulkhead Feed Thru Assembly 12-16272-01
65 *Panel, Double Sub 74-26407-01
66 *Grommet 90-09718-02
67 *Screw. Sems Phl Pan Hd No. 4-40 x 3 8 90-08643-02
68 *Gasket Assembly 70-19605-11
69 *Clip, Nylon 12-21535-01
70 *Gasket Assembly 70-19605-16
71 *Gasket Assembly 70-19605-23
7 *Cable Tray Assembly 70-23086-01
73 "Bracket. Cable Tray 74-32408-01
74 'Rod, Tray Pivot 74-32407-0t1
75 *Retainer, U-Nut No.10-32 90-07786-00
76 *Bracket, BBU Bottom 74-32573-01
77 ‘Bracket, BBU Side 74-31334-01
78 “Bracket, BBU Top 74-32572-01
79 *Panel Assembly. End 70-19485-00
80 “Cover, Top Weldment 70-19497-04
81 ‘Door Assembly, Rear 70-22172-01
82 *Door Assembiy. Front 70-22168-01
83 *Panel Assembly. Kick 70-21704-02
84 *Jumper Assembly, Ground 17-01176-01
85 “Screw. Hex Hd No. 1 4 0 x 1.0 (added) 390-09888-14 | 00003
R R A R D T T R IR A s TGSt
IPB-8800X - 14 -

17




D ECO

DEC CUT-IN

70-22179
PARTNO 1 ooono

DESCRIPTION

CABLES (Not Shown)

“Jumper Cable Assembly (Brown) 17-01057-01
" Jumper Cable Assembly (Black) 17-01057-02
“Jumper Cable Assembly (Black White) 17-01057-03
*Jumper Assembly 17-01059-01
“Jumper Assembty 17-01058-02
“Jumper Assembly 70-20365-02
*Jumper Assembly 70-20347-3C
“Jumper Assembly 70-20347-3M
*Jumper Assambly 70-20346-3A
*Jumper Assembly 70-20346-3D
*Jumper Assembly 70-20345-3C
“Harness Assembly 17-01051-01
“Harness Assembly. Wire 17-01342-01
"Harness Assembly. Wire 17-01211-01
“Jumper Wire Asserroly 70-19888-0K

ABE'S {Not Shown:

*l.abel, "Stabiity”
"Lapel. “Danger High Voltage™

36-22062-01
35-10267-00

“Label, "Designation” 33-25977-01

"Label, “Operating Voitage” 36-213405-01 BHDKFM]
*Label. “Front End interconnect 60HZ” 36-24821-01 AGC.JEL
“Label, “Front £End interconnect 50HZ" 36-24821-02 BHDKFM

e —————————————————————————————————

2 - 1516 - IPB-B8800X

18




8800X-04

Figure 4. Cabinet Assembly (Dual CPU)

dlilg 1l

T RS Lot IPB-8800X

19




N O R WM

DESCRIPTION

CABINET ASSEMBLY (DUAL CPU) (80HZ)
CABINET ASSEMBLY (DUAL CPU) (50HZ)
CABINET ASSEMBLY (DUAL CPU) (60HZ2)
CABINET ASSEMBLY (DUAL CPU) (50HZ)

*CABINET ASSEMBLY (DUAL) (60HZ) (deleted)
*CABINET ASSEMBLY (DUAL) (50HZ) (added)
*CABINET ASSEMBLY (DUAL) (60HZ) (deleted)
“CABINET ASSEMBLY (DUAL) (50HZ) (added)
*CABINET ASSEMBLY (DUAL) (60HZ) (deleted)
*CABINET ASSEMBLY (DUAL) (50HZ) (added)
*CABINET ASSEMBLY (DUAL) 160HZ) (deleted)
*CABINET ASSEMBLY (DUAL) (50HZ) (added)
‘EMM Assembly, H7188

*Power Sugply, H7180 5 @ 200A Module
*Power Supply. H7187 + -2.5V Module

*Power Supply, H7186 + -5V @ B85A Module
*Power Module, H7189 BIP

*Module Set. CPU W:Memory Controller
“Module Sat. CPU W/O Memory Controller

MODULES (Not Showm)
*Moduie Kit. Bl Channel
*Module. 4 MB Memory (deleted)
*Moduie. NMi Load

CABLES (Not Shown)

*Power Cord
"Harness Assembly. Wire

KEY (Not Shown)

*Key, Cabinet Door {Not Shown}

IPB-8800X

SN -

87XBA-XA
87XBA-XB
87XBA-XC
87XBA-XD

70-22109-01
70-22109-05
70-22109-02
70-22103-06
70-22109-03
70-22108-07
70-22109-04
70-22109-08
H7188-AB
H7180-A
H7187-A
H7186-A
H7189-A
KABB-AA
KAB8-AB

DBB8-AA
MS88-AA
F1013-00

17-00442-17
17-01198-01

12-26339-01

00002

00002

00002

00002

00001




L ) B

FRONT VIEW
8800X-05
Figure 5. Cabinet Assembly (Sheet 1 of 4)
dlilg
. WO




REAR VIiEW

IPB-8200X

Figure 5 Cabinet Assembly (Sheet 2 of 4)

dlilg Tl

- 20 - PARTS LIST

8800X-05A



B

-NA
%\
v

1/1,6>E%f£b -
® o |° °
(- “’
3( é D
N
o —
/\ UP
"
- o

Figure 5. Cabinet Assembly (Sneet 3 of 4)

. 2050080

PARTS LIST

8800X-058

IPB-8800X

23



8800X-05C

Figure 5. Cabinet Assembly (Sheet 4 of 4)

2020020

IPB-8800X - o - PARTS LIST 2

~_"




WO P H Wl

DESCRIPTION

CABINET ASSEMBLY (DUAL)
CABINET ASSEMBLY (DUAL)
CABINET ASSEMBLY (DUAL)
CABINET ASSEMBLY (DUAL)
CABINET ASSEMBLY (DUAL)
CABINET ASSEMBLY (DUAL)
CABINET ASSEMBLY (DUAL)
CABINET ASSEMBLY (DUAL)

{60HZ)
(60H2Z)
(50HZ)
(50H2)
(60HZ)
(60HZ)
(50H2)
(50H2)

(deleted)
(added)
(deleted)
(added)
(delated)
{added)
{deleted)
{added)

"CABINET ASSEMBLY (MPS-B+22) (60HZ) (deleted)
"CABINET ASSEMBLY (MPS-B+22) (B0HZ) (added)
*CABINET ASSEMBLY (MPS-B+22) (50HZ) (deleted)
"CABINET ASSEMBLY (MPS-B4+22' (50HZ) (added)
* Power Assembly. Control & Start-up

*Translator Assembly. N Box

*A T INPUT ASSEMBLY (Oid Design)

“AC INPUT ASSEMBLY (New Design}

*Nut. Retainer No.10-32

"Screw. Sems Hex Hd No. 10-32 x 1 2

‘Chassis Baffle Assembly

*Shield, Panel
"Module Assembiy,
"Module Assembly.
*Module Assembly,
*Module Assembly,
‘Panet. Filler
*Screw. Sems Pht Hd No. 8-32 x 58
"Module. interface Logic
“Panel Assembly. End
*Nut. Hex No. 1 4-20
"Cable Assembly
"Washer, Flat

*Nut, Kep 10-32

"Panel Assembly. Kick
*DOOR ASSEMBLY. FRONT
*DOOR ASSEMBLY. FRONT
"DOOR ASSEMBLY, REAR (LH)
*DOOR ASSEMBLY. REAR (RH)

' Logo Panei Assembly (deleted)
‘Logo Panei. 8700 8800 :added)
*Screw, Phl Flat Hd No. 10-32 x t 2
“Cover Assembly. Top

*Shieid. Backplane

“Muttier. Air Moving

"Pad. Foam

‘Cover. Bl Stield

*Gude. Shield

Small Blank
Filler
Blank
Filler

L)
(RH)

70-22109-01
70-22109-05
70-22109-02
70-22109-06
70-22109-03
70-22109-07
70-22109-04
70-22109-08

70-22108-04
70--22108-09
70-22108-08
70-22108-10
H7060-A
H7062-A
H7170-A
H7170-A
90-07786-00
90-09988-05
70-22540-01
74-31753-01
70-21639-01
70-21705-01
70-14103-00
70-23091-01
74-31089-01
90-00049-16
H7061-A
70-19485-00
90-082233-00
12-24023-01
30-06664-00
90-06565-00
70-21704-01
70-22144-01
70-22143-01
70-21664-01
70-21663-01
70-22896-02
T0-24735-01
30-06073-02
70-19498-04
T4.-31744-01
12-22708-01
12-25961-01
74-32215-01
74-32482-01

ECO
CUT-IN
70-22109
00000

00002
00002
00002

00002

00002

00002

00004

ACE 4
ACE 4
BOF 4
BOF 4
Gl 4
GJL 4
HKM 4
HKM 4
ACEGJL| 6
ACEGJL| 6
BDFHKM 6
BOFHKM 6
21

21A
7
g8
i
9

m—dﬂ

IPB-8800X

2

(2]

0



IPB-8800X

DESCRIPTION

‘Logo Number “1" (added)
‘Logo Number "4" (added)
‘Logo Number “7" (added)
*Logo Number “8" (added)
"Logo Number "9" (added)
‘Logo Number “0" (added!

LABELS (Not Shown

‘Label, "Caution”

‘Label, “Cab's Routing”
“Label. “Cable Table”

*Label. “Cable Back-up”
‘Label. "Warning 300v"

‘Label, “Danger High Currents”
‘Libel. “Cabinet Usage”

ECO
CUT-IN
ADEC | azants
8 I e o[04, 00)
74-35772-01 | 00004
74-35772-04 | 00004
74-35772-07 | 00004
74-35772-08 | 00004
74-35772-09 | 00004
74-35772-10 | 00004
36-25979-01
36-24217-01
36-24218-01
36-24218-02
36-24216-02
36-23543-01
36-26180-02
_b




FRONT VIEW

8800X-06

Figure 6. Cabinet Assembly (Sheet 1 0f 8)

IPB-8800X

g 1tal]

PARTS LIST

27

~_"



REAR VIEW

8300x-06A

Figure 6. Cabinet Assembly (Sheet 2 of 8)

iPB-8800X



8800 X-068
Figure 6. Cabinet Assembly (Sheet 3 of 8)
; o 2050020
- PARTS LiST IPB-8600X

29




8800X-06D

8800X06C

Figure 6 Cabinet Assembly (Sheet 4 of 8)

IPB-8800X . =20080

- pARTS LiST 2

~ 30



50

Figure 6. Cabinet Assembly (Sheet 5 of 8)

e =080020

PARTS LISY

8800 X-06F

B8800X-06E

1PB-8800X



1PB-BB00X

Figure 6 Cabinet Assembly (Sheet 6 of 8)

ol al

PARTS LIST

8800 X-06G

32




8800 X-06H

Figure 6. Cabinet Assembly (Sheet 7 of 8)

IPB-8800X

33

dilal | all
PARTS LIST
\/

-3 -



1PB-8800X

Figure 6 Cabinet Assembly (Sheet 8 of 8)

dlilg i/t |

- 32 - PARTS LIST

8800X06.J

34



—
QWO NOWUMBEWMN -

PO R B3 PO R R A) — —t b et et amle ek b
N DWRN -~ OO0 E~NNDOO W =

27
28

29
30

N

32
33
34
35

DESCRIPTION

CABINET ASSEMBLY (60HZ) (deleted)
CABINET ASSEMBLY (60HZ) (added)
CABINET ASSEMBLY (50HZ) (deleted)
CABINET ASSEMBLY (50H2) (added)

*FRAME ASSEMBLY, DOUBLE BAY
*Brackat. Power Controller (LH)

*Bracket. Power Controlier (RH)

“Screw, Sems Truss Hd No. 10-32 x 1 2
"Nut. Retaining No. 10-32

*POWER CONTROLLER. 120 208V. 30A
*CHASSIS ASSEMBLY

“Bracket. Filter Slide (LH)

‘Bracket. Filter Skde (RH)

*Rivat

*Bracket Assembly, Fitter

*Screw, Phi Truss Hd No. 1 4-20 x 1 2
‘Harness Assembly, Wire

*Screw, Phi Pan Hd No. 2-56 x 1.00
*Nut, Hex No. 2-56

*Mount, Cable Te

‘Filter. Air

*Foam

*Pane!, Front

‘Bracket, Filter Lock

“Fastner. Triangle Crown Panel

*Washer, Split Lock No. 2-56

‘Bracket, Front Mounting

*Gasket Assembly

*Clip. Nylon Gasket

*Nut, Kep No. 4-40 (deleted)

*Spacer. Hex No. 4-40 (added)
*Backplane Assembly. CPU

*Screw. Plastic Phi Pan Hd No. 6-32 x 3/8
(deleted)

*Screw, Self-Tap Phi Hd No. 6 x 1.00 (added)
‘Backplane Assembly. Memory

*Screw, Sems Phl Pan Hd No. 8-32 x 3.8
(deleted)

*Screw, Self-Tap Phi Hd No. 8 x 1.00 tadded)
"Door. Card Cage

*Door. Card Cage

*Module. Backplane Power (H7189.H7180)
"Module.Backpiane PowerH7186,H7187 . H7188)
*Screw. Sems Phi Pan Hd No 8-32 x 1.2
"Bracket. Housing

70-22108-04
70-22108-09
70-22108-08
70-22108-10

70-21646-01
74-31386-02
74-31386-01
90-09700-00
90-07786-00
B876-A

70-22153-02
T4-31117-01
74-31117-02
90-00030-21
70-22155-01
90-10642-01
17-00765-01
90-06007-01
90-06555-00
90-07867-00
12-23034-01
80-09544-00
74-31116-01
74-31115-01
90-10564-01
90-06686-10
74-31114-01
70-19605-20
12-21535-01
90-06557-00
390-08496-00
70-21696-02
90-09800-23

90-09800-18
70-21701-01
90-10174-02

90-00062-33
74-30603-01
74-30603-02
54-16157-02
54-16159-02
90 09545-01
74-26802-01

- 33 -

ECO
CUT-IN

70-22108

00002

00002

00001

00002

00002

ACEGJL
ACEGJL
BOFHK
BDFHK

oo

15

iR
12

SN I SR N

(PB-8800X

39



ECO
CUT-IN
DESCRIPTION 70-22108
36 *Card Edge 12-17567-00
37 *CAGE ASSEMBLY. LOGIC CARD 70-22191-01 13
38 *CAGE ASSEMBLY, CARD(dsieted) H9400-AA ACEGJL 19
*CAGE ASSEMBLY. CARD(added) H8400-AG 00002 ACEGJUL}] 19
*CAGE ASSEMBLY. CARD(dsleted) H9400-AB BOFHKM| 19
*CAGE ASSEMBLY. CARD(added) H9400-AH 00002 BDFHKM 19
39 *Screw. Sems Phl Pan Hd No. 10-32 x 3 B 90-09228-10
40 "CAGE ASSEMBLY. POWER SUPPLY 70-21676-01 18
41 ‘Bracket, Cage Frame Mounting 74-30798-01
42 *Screw, Hex Hd No. 14-20x 3 4 90-06243-09
43 *Washer, Split Lock No. 1 4 80-07797-00
44 *Screw. Sems Phl Pan Hd No. 6-32 x 5:8 90-10109-00
45 *Washer. Flat No. 6 90-06659-00
48 *Nut, Well No. £-32 90-10115-00
47 “Screw. Phl Fan Hd No. 10-32 x 7:16 90-06072-01
48 Mut. Kep No. 10-32 90-06565-00
49 ‘Grommeéat (deleted) 90-09817-04 | 00001
50 ‘Mounting Plate Asse mbly 70-23417-01
5 *Standoff. No. 10-32 90-08841-01
52 ‘Blower. 1450CFM, 208V 12-22307-01 ACEGJL
Blower. 1450CFM, 208V 12-22307-07 BOFH
KM
53 *Gasket Assembly 70-19605-23
54 *Gasket Assembly 70-19605-19
55 *Grommet {deletea) 80-07036-00
*Grommet (added) 12-25469-01 | 00001
56 *Bumper. Door Stop 12-23079-02
57 *Bulkhead Assembly 70-22161-01
58 " Rivet : 90-10353-02
59 "PANEL ASSEMBLY. CONSOLE DISTRIBUTION 70-21700-01 16
60 *Bracket, Sensor 74-30763-01
i "Thermistor. Temperature 12-19526-M
62 | °Panel Assembly. Ethernet 70-22904-01 |
83 *POWER QUTLET ASSEMBLY. CONSOLE 70-22532-02 14
64 *Screw. Sems Phl Pan Hd No. 6-32 x 516 90-09701-00
685 Standott. Hex No. 8-32 90-00001-34
66 *Screw, Phl Truss Hd No. 8-32 x 5/8 90-06040-03
67 *Cable Assembly, Multilayer Bus 17-00664-01
68 *Screw, Phl Pan Hd No. 6-32 x 1 2 (deleted) 90-06024-01
*Screw.Phl Pan Hd No.6-32 x 5.8 (added) 90-06025-01 | 00002
69 ‘Cable Assembly, Wire Buss 17-00663-01
70 "Plate. Strap 74-30607-01
;m o ——_+‘
1PB-8800X - 34 -

36



71
72
73
74
75
76

77

80
81
82
83
84

85
86
87
88
89
90

DESCRIPTION

*Plate, Strap W/insert
“Cable Assembly. Power Buss

*Flex Assembty. BI-0

“Flex Assembly. Bl-1

*Screw. Sems Phi Pan Hd No. 6-32 x 1 4
*Screw, Sems Phi Pan Hd No. 6-32 x 3.8
(deleted)

*Screw. Self-Tap Phi Hd No.6 x 1 2 (added)
‘Washer, Flat

*Washer, Flat

*Screw. Sems Phi Pan Hd No. 8-32 x 1 2
(deleted)

*Screw.Self-Tap Phi Hd No. 8 x 1 2 tadded)
*Sensor. A'r Flow W LED

*Screw, Phl Flat Hd No. 8-32 x 3 8
‘Bracket., Cable

*Screw. Sems Phl Pan Hd No. 8-32 x 1.4
“Chp. Cable (deleted)

‘Tie. Cable (added)

*Standoff, Hex No. 6-32

“Washer, Flat

* Standoft. Hex

‘Tie, Cable

*BOX ASSEMBLY. AC DISTRIBUTION
“Bracket. Buss Bar

74-30607-02
17-00659-C1
70-22894-01
70-22893-01
90-10174-00
90-098984-00

90-00063-13
90-06664-00
90-06662-00
90-09984-11

90-00063-24
12-22805-02
90-06037-02
74-31527-01
90-09642-00
12-18912-05
90-07032-0C
90-00001-40
12-20317-02
90-00001-42
90-07880-00
70-19899-01
74-32236-01

- 35 -

ECO
CUT-IN

70-22108

00002

00002

00002

00001

IPB-8800X

17

‘
L

37



IPB-2800x

—

*Cable Assembly
*Power Cord Assembly
*Cable Assembly
*Cable Assembly
‘Cable Assembly
‘Cable Assembly
“Cable Assembly
‘Cable Assembly
*Cahle Assembly
“Cabie Assembly
“Power Cord Assembly
*Cable Assembly
*Cable Assembly
*Cable Assembly.
*Cable Assembly
*Cable Assembly.
*Cable Assembly.
*Cable Assemt'y.
‘Harness Assemply.
‘Harness Assermbly.
"Harness Assembly.
*Harmess Assembly,
‘Harness Assembly,
‘Harness Assembly,
"Harness Assembly,
‘Harnass Ass :mbly.
‘Harness Assembiy.
*Ha‘ness Assembly.
‘Hasness Assembly. W =
“Jurnper Assembly

“Jumper Assembly

“Cable Assembly

DESCRIPTION

CABLES/HARNESS/JUMPERS (Not Shown)

. Flat
, Flat
. Flat

(Shielded)
. Flat

. Transmisson Line

, H7T17C Power
No.1 NBI

550HM

Flat Shieided
125V Power
Wire

Wire

Wire

Wire

Wire

Wire
Wire

wire
Wire:
wWire

tadded)

- in -

DEC
PART NO.

70-08288-3F
17-00442-17
17-00973-0"
17-00974-0
17-00657-0¢
17-00764-01
17-00655-01
17-00638-03
17-00652-01
17-01172-01
17-01073-01
17-01072-01
70-19874-2D
70-21693-01
17-01159-01
17-00555-01
17-00654-01
17-01023-02
17-01080-01
17-00653-01
17-00768-01
17-00767-01
17-01194-01
17-01077-01
17-01081-01
17-01076-01
17-01077-02
17-01071-01
17-01068-02
17012120
17-01124-01
17-01176-01

ECO
CUT-IN

70-22108
00000

00002

REF
FIG
NO.

38



| ; 4
=l
,'\
\ \l
7 \L\
6
Figure 7. Door Assembly. Front (LH)
dilgliltiall
- 37 - PARTS LIST

8800X-07

iPB-8800X

39



FIG.& B | ECO lusep
ITEM DEC 7%“;-"; 4 | ON
NO. DESCRIPTION 50[;‘31 CODE | NO.
_
7- DOOR ASSEMBLY. FRONT (LH) 70-22144-G1 5
1 *Weldment. Front Door (LH) 70-22142-0
2 ‘Latch, Turn-Gnp Range 12-24085-01
3 *Hinge, Pull Assembly (LH) 12-20203-01
4 *Label, “Groundg” 36-13272-00
5 *Greund Strap i2-13756-07
5] *Washer. Flat No.10 90-06664-00
7 *Nut. Kep No. 10-32 90-06565-00
T e T e ;“

iPB-8800X

ra



8800X-08

Figure 8. Door Assembly. Front (RH)

=B208ZD

- 30 - PAKRTS IST IPB-8800X 4 1

~._ .~



O @4 DU bW -

DESCRIFTION

DOOR ASSEMBLY. FRONT (RH)

*welidment. Front Door (RH)
‘Latch, Door

*washer. Spring

"Pivot. Latch

*Nut, Stop NO. 10-32
*Latch. Door

‘+Hinge. Pull Assembly (RH)
‘Washer, Fiat

*Nut. Kep 90-06565-00
*Ground Strap

‘Labei. “Ground”

‘Gasket Assembly

*Chp. Nylon Gasket

1PB-8800X

- 46 -

70-22143-01

70-22141 -
74-26991-01
90-10440-01
74-26992-01
90-08059-00
T4-26991-02
12-20203-02
90-06664-00

12-13756-07

36-13272-00
70-19605-22
12-21535-01

ECO
CUT-IN
70-22143

00001

oo



8800X-09

Figure 9. Door Assembly. Rear (RH)

dlilg) )|

-4 PARTS LIST iFB-880CX

A3




OO ~NDONE WM -

1PB-8800X

DESCRIPTION

DOOR ASSEMBLY. REAR (RH)

*Weldmaeant. Rear Door (RH)
*Latch. Door
*Hinge, Pull Assembiy
*Washer, Fiat

"Nut. Kep No. 10-32
*Latch. Door

“Washar. Crescent Spring
"Nut, Self-Lock No. 10-32
“Latch. Pivot

*Gasket Assembly

*Clip. Nylon

*Ground Strap

*Label. “Ground”

70-21663-01

70-21645-01
74-26991-07
12-20203-02
90-06664-00
80-06565-00
74-26991-01
90-10440-01
90-08059-00
74-26992-01
70-19605-17
12-21535-01
12-13756-07
36-13272-00

ECO
CUT-IN
70-21663




8800X-10

Figure 10. Door Assembly. Rear (LH)

e 2026020 PB-8800X

PARTS LIST

\\/



10-

N bW -

DESCRIPTION

DOOR ASSEMBLY. REAR (LH)

*Weldment, Rear Door (LH)
“Latch

*Hinge. Pull Assembly
*Washer, Flat

“Nut, Kep No. 10-32
*Ground Strap

‘Label. "Groung”

tPB-8800X

- 44 -

70-21664-01

70-21644-01
12-24095-01
12-20203-01
90-06564-00
90-06565-00
12-13756-07
36-13272-00

ECO

CUT-IN

70-21664
00001

16



POWER CONTRO

47



29 ]

Figure 11. Power Controller (Sheet 1 of 3)

s - dligltall

PARTS LIST

8800X-11

IPB-8800X




iPB-8800X

Figure 11. Power Controller (Sheet 2 of 3)

dilol il

- 4h - PARTS L1657

8800X-11A

49




67

8800X-118

Figure ** Power Controller (Sheet 3 ¢f 3)

47 - Eﬂﬂﬂﬂaﬂ IPB-8800X

PARTS LIST

~_"




-

1PB-8B00X

O~ & W =

DESCRIPTION

POWER CONTROLLER (120/208V.304A)

"Chassis

*Circuit Breaker, 40A 28V

*Screw. Sems Phl Pan Hd No. 6-32 x 1/2
*Panel. Front

*Screws. Sems Phi Pan Hd No. 8-32 x 3/8
"Washer, Flat

*Circuit Breaker, 30A 250V 4P
*Circuit Breaker. 20A 250v 3P

*C rcuit Breaker. 20A 250V 1P
*Scraw, Sems Phl Pan Hd No. 6-32 x 5:16
‘Mount, Cable Tie

"Knob. Pointer

"Receptac’'e. Fussholder 20A. 300V
“Fuse. Slo Blo 1.8A, 250V

*Holder. Neon Lamp

‘Lamp. Neon

“Lens, Lamp Holder

*Contactor (Magnetic) 50A

*Screw. Phl Pan Hd No.1.4-20 x 12
“Washer, Split Lock

“Washer, Flat

*Nut, Kep No. 10-32

"Harness Assemnbly, No. 3

"Harness Assembly. No. 2

*Jumper Assembly, Filter CB!

*Filter. EMI/RFI Line

*Bracket

“Jumper Assembly. Connector Block
“Juraper Assembly. Connector Block
*Connector Kit, Power

*Screw. Phi Pan Hd No. 6-32 x 1 2
*Washer, Split Lock

*Cover, Connector Box

*Box. Caonnector

*Spacer. Threaded No.10-32 x 3/4
*Jumper Assembly. Ground Fiter
"Panel. Rear

*Bus Bar

*Shield. Protective

“Transtormer, Stepdown 47-63 H:

-4k -

876-A

74-25466-00
12-18867-00
90-00049-01
74-25464-01
90-00049-28
90-06661-00
12-25472-01
12-25470-01
12-25473-01
90-00049-22
90-08264-00
12-10114-00
12-12893-00
90-08527-00
12-19294-01
12-19281-00
12-19295-01
12-20380-01
99-06056-01
30-07787-00
50-76664-00
90-06565-00
17-00515-00
17-00510-00
17-00511-01
12-18652-00
74-26330-01
17-00506-01
17-00505-01
12-22308-02
90-06024-01 u

90-07801-00
74-27164-01
74-27165-01
90-00035-09
17-00514-01
74-25465-01
74-25993-00
74-25994-00
15-20417 -yt

M N

01



FIG.& |

ITEM
NO.

41
42
43
44
45
46
47
48
a9
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
85
66
67
88
69
70
71
73
74
75
76
77
78

DESCRIPTION

*Screw, Sems Phl Pan Hd No.10-32 x 3/8
"Standoff, No.10-32 x 1/2

“Module, MOV (3 Phase)

*Jumper Assembly, MOV Module
*Module. 876~A Contro!

"Bracket. Power Controller (R.H.)
*Bracket. Power Controller (L.H.)
*Receptacle. Diode Bridge

“Screw, Sems Phl Pan Hd No. 6-32 x 1 2
“Nut, Kep No. 6-32

*Washer, Flat

“Screw. Phl Pan Hd No.10-32 x 3.8
*Washer. Sphit Lock

“Jumper Assembly. Bus No. 2

“Jumper Assembly, Neutral Bus
“Washer. Lock

“Nut. Kep No. 6-32

“Harness Assembly. 3 Phase

“Jumper Assembly. Bus No.1

“Harness Assembly. Control

“Qutlet, Twist Lock (Four Pole 30A)
"Qutlet. Twist Lock (Four Pole 20A)
“Harness Assembly. Single Phase
“Receptacle, Duplex 125V. 20A

*Jumper Assemply, CB1 Contactor
*Jumper Assembly. CB2 Contactor
*Jumper Assembly, Contactor to CB4
“Jumper Assembly. CB (Brown)

“Jumper Assembly. CB (Red)

“Jumper Assembiy, MOV Modute (Red)
“Jumper Assembly, MOV Module (Brown)
“Jumper Assembly., MOV Module (Orange)
“Jumper Assembly, CB (Orange)
“Jumper Assembly, Lamp

“Cover

*Screw, Phl Pan Hd No.10-32 x 3/8

"Tie, Cable

“Jumper Assembly (Not Shown)

LABELS/DECAL (Not Shown)

“Label!, “Power Supply”
“Label, "Caution”
*Decal, "Ground”
“Label, "CSA"

~ 4950 -

K
DEC

PART NO.

90-09228-10
90-00001-24
54-16002-00
17-00512-01
54-15612-01
74-27819-01
74-27819-02
11-16610-00
90-00049-34
90-08957-00
890-06653-00
90-06071-01
80-07906-00
17-00504-01
17-00507-01
30-07649-00
90-06560-00
17-00518-01
17-00503-01
17-00508-01
12-12315-00
12-11210-00
17-00517-01
12-12265-00
17-00515-01
17-00502-01
70-19015-0L
17-00508-01
17-00508-02
17--00501-01
17-00501-02
17-00501-03
17-00508-03
91-07880-01
74-25467-00
90-06074-01
90-07830-00
17-00504-03

90-09255-01
36-17615-00
36-12680-00
36-13211-01

ECO
CUT-IN
876-A
00008

IPB-8800X

USED REF
ON FIG
CODE NO.

02



8800X-12

Figure 12. Chassis Assembly

IPB-8800X

T0%000
PARTS LIST

- 51 -

L



FIG.&
ITEM
NO. DESCRIPTION

12- CHASSIS ASSEMBLY

*Tie. Cable

*Braciiet. Housing

*Screw. Phi Pan Hd No. §-32 x 516
*Bus Bar Assembly

*Screw. Phi Pan Hd No. 8-32 x 5 8 (deteted)
“Screw. Phl Pan Hd No. 8-32 x 1'2 (added)
*Etch Board

*Card Edge

“Harness Assembly, Wire

*CHASSIS ASSEMBLY (added!

- *Side. Chassis RH

" *Side. Chassis LH

* *Bracket, U

‘ *Rivet

**Chassis. Top

* *Bracket. Honzontai Top

* “Mount. Frame

* *Guide. Card

" *Bottom, Chassis

*Screw, Sems Phl Pan Hd No. 6-32 x 38
“Module. Distribution

*Grommet

‘Module. Backplane Power

O bW -

P R) b = —b b —h s s ks
maowmwmmbwmaowm\am

1PB-8800X SR .

O

DEC
PART NO.

70-22153-02

90-07031-00
74-26802-01
90-09701-00
70-23413-02
90-10717-02
90-06039-01
50-17539-01
12-17567-00
17-01077-03
70-22794-02
74-32298-01
74-32299-01
74-31085-01
90-00030-01
74-32296-01
74-31086-01
74-32211-00
12-17010-02
74-32297-0
90-09984-00
54-17538-01
90-07-35-00
54-17780-02

ECO
CUT-IN
70-22153

00000

00008

USED
CODE

REF
FIG
NO.

54



10

8800X-13

Figure 13. Cage Assembly. Logic Card

IPB-8800X

g 12

PARTS LIST

.83 -

S0

~_"



OC DI D B WD =

DESCRIPTION

CAGE ASSEMBLY, LOGIC CARD

*Frame Assembly. Card Cage

‘Guide. Top Card

"Guide. Bottom Card

*Guide Assembly, Top Card (Memory)
*Guide Assembly, Bottom Card iMemory!
‘Washer, Fiat

"Screw. Sams Phl Pan Hd No. 8-32 x 1 2
*Screw, Mach Hex Hd No. 1 4-20x 58
‘Washer, Split Lock No 1 4

‘Bracket. Card Cage Mounting

*Screw, Phl Pan Hd No. 6-32 x 1 2
‘Bezel. Top

"Beze!. Bottom

*Slide. Interlock

“Chp. Electrostatic Discharge

*Screw, Plastic Phl Pan Hd No. 6-19 x 3 8
*Screw.Self-tapping Pan Hd No. 6-19 x 3 16
‘Fastner, Panel

*Spacsr. Interlock

*Screw, Self-tappingPan Hd No. 6-19 x 3 8
‘Button, Locator

*Screw, Phl Flat Hd No. 1 4-20x 5 8

LABEL (Not Shown)

‘Label. " Static Symbol”

70-22191-01

70-22175-01
70-21619-01
70-21619-02
70-22469-01
70-22468-01
90-06660-00
90-09545-01
90-06242-09
90-07797-00
74-30797-01
90-06024-01
74-30371-01
74-30967-01
74-30604-01
74-30206-01
90-09800-02
90-00062-69
90-10564-01
74-31100-01
90-00061-27
74-32525-01
90-06057-02

36-24214-01

ECO
CUT-IN
70-22191

“ﬁ

IPB-8800X < )

a6



13

8800 X-14

Figure 14. Power Qutiet Assembly. Console

IPB-8800X

g tall

PARTS LIST

~o

07



DESCRIPTION
14~ POWER QOUTLET ASSEMBLY, CONSOLE
1 *Power Receptacie Assembly
2 "Receptacie. Power
3 *Receptacie. Power
4 *Circuit Breaker. 6.0A. 250v
5 *Screw. Phi Fiat Hd No. 4-40 x 1 4
6 “Screw. Phi Pan Hd No. 4-40 x 5 16
7 ‘Fiter, Power Buss
8 “Harness Assembly, Wire
S "Washer. External Tooth Lock No. 10
10 “Nut. Kep No. 10-32
11 ‘Harness Assembiy. Wire
12 ‘Plate. Rear Cover
13 *Screw, Sems Phl Pan Hd No. 6-32 x 1 4
{PB-8800X -~ 36 -

70-22532-02

70-22154-01
12-23151-01
12-14157-02
12-18912-01
90-06009-02
90-06010-01
12-21095-01
17-01079-01
90-07651-00
90-06565-00
17-01078-01
74-31101-01
90-10174-00

ECO
CUT-IN

70-22832
00000

08



8800 X%-15

Figure 15. Frame Assembly. Double Bay (Sheet 1 of 2)

1PB-8800X

dlig) Lol |

PARTS LIST

n9I



IPB-8800X

®

Figure 15 Frame Assembly. Double Bay (Sheet 2 of 2)

- S8 020020

PARTS LIST

8B00X16A

60



ECO
CUT-IN
DESCRIPTION 70-21646
15- FRAME ASSEMBLY, DOUBLE BAY 70-216848-01 -]
1 *BASE ASSEMBLY, DOUBLE BAY 70-18888-00 20
2 ‘Weldment, Horizontal Bottom 70-18893-00
3 *Weldment, Horizontal Top 70-189C9-00
4 *Rivet 90-00030-21
5 *Rail, Lateral 74-26060-00
6 *Rail, Vertical (RH) 74-26084-00
7 *Rail, Verticat (LH) 74-26084-01
8 *Seal, Front Weldment Angle (RH) 70-19145-00
9 *Seal, Front Weldment Angle (LH) 70-19145-01
10 ‘Rivet (deleted) 90-10003-01
‘Rivet (added) 90-10359-02 | 00001
11 ‘Seal, Rear Weldment Angle (RH) 70-19581-02
12 *Seal,.Rear Weldment Angle (LH) 70-19581-03
13 *Screen. Doubie Bottom 74-26071-00
14 *Shield. Double Control 74-26640-01
15 *Bracket. Rear Seal 70-26401-01
16 *Bracket, Control Panel Mounting 74-27145-01
17 *Plate, Nut 74-28105-01
18 *Scraw, Sems Hex Hd No. 10-32 X 1/2 90-09988-05
19 *Nut, Kep No. 1/4-20 90-08203-00
20 *Screw. Hex Hd No. 1'4-20 X 1/2 90-06241-09
2 - 59/60 - {PB-8800X

61




8800X-16

Figure 16. Panel Assembly. Consoie Distribution

g 1all IPB-8B00X

2 i PARTS LIST

62



ECO
CUT-IN
DESCRIPTION 7068‘ 700

PANEL ASSEMBLY, CONSOLE DISTRIBUTION 70-21700-01
1 *Module, Console Distribution Connector 54-16817-01
2 *Panel 74-26404-15
3 *Washer, Flat 90-08172-00
4 *Screw, Lock No. 4-40 x 3/8 90-08451-08
5 *Screw., Sems Phl Pan Hd No. 4-40 x 5/18 90-09643-03
8 *Screw, Captive No. 4-40 12-19534-01

7 *Connector, (J2) 37 Pos. Socket Assembly 12-21155-01 | 00002

(added)
8 *Connector. (J3) 25 Pos. Pin Assembly(added) 12-25007-01 | 00002
LABEL (Not Shown)
*Label, “Serial” 36-22147-01
—
IPB-8800X LM

63



8800X-17

Figure 17. Box Assembly. AC Distribution

IPB-8800X

2020024

PARTS LIST

~_"

- h3 -

64




FIG.&
ITEM

DESCRIPTION

BOX ASSEMBLY, AC DISTRIBUTION

DEC
PART NO.

70-19899-01

ECO
CLT-IN
70--19899

REF
FiQ
NO.

o e w —

- OWO~ND

PR —y

iPB-R800X

*Box, Receptacle

*Receptacle, Duplex 1258V,20A (deleted)
*Receptacie. Duplex 3W (added)
*Bushing, Strain Relief

*Power Cord Assembly, AC

"Power Cord Assembly, AC (deleted)
*Power Cord Assembly, AC (added)
*Plate, Cover

*Screw, Sems Phl Hd No.6-32x5/16
*Panel, Receptacle

‘Nut, Kep No.6-32

“Plug. Retainer

‘Receptacle, Power 20A (added)

LABELS (Not Shown)

‘lLabel. "Not For External Use"
‘Label, “Power Supply”

- fd -

74-27653-01
12-12265-00
12-14899-00
90-07154-00
17-00903-03
17-00903-02
17-01667-02
74-27655-01
90-09701-00
74-27654-01
90-08991-00
74-33028-01
12-06067-00

36-17154-00
90-09255-00

00003

00003

00003

60



8800X-18

Figure 18. Cage Assembly, Power Supply

PARTS LIST PB-8800X

h 4

- 65 -

66




DESCRIPTION
18- CAGE ASSEMBLY, POWER SUPPLY
1 *Rack Assembly
2 *Guide. Snap-in Button Card
k) *Bus Bar Agssembly
4 *Etch Board
5 *‘Bus Bar Assembly
6 *Etch Board
7 *Screw, Machine Pan Hd Ne. 8-32 x 1/2
(replaces 80-10717-02)
8 *Nut, Fastener No. 8-32 (replaces 90-06584-03)
9 *Screw, Phil Fiat Hd No. 8-32 x 1/2
10 *Juraper Assembly, Ground (deleted)
11 *Screw, Hex Hd No. 8-32 x 5/168 (deleted)
12 *Washer, External Tooth Lock No. 8 (deleted)
1 *Grommet, Caterpillar
14 *Stop
1PB-8800X - 66 -

T0-21378-01

70-2°1858-01
12-25628-01
70-23413-03
50-17777-02
70-23413-01
50-17777-01
90-10717-03

90-09300-01
90-08024-02
17-01178-01
90-08682-00
90-08151-00
90-97035-00
74-31997-01

ECO
CUT-IN
70-21676

00002
00003
00002

00002
00002

K7




Figure 19. Cage Assembly. Card

- 2058080

PARTS 5T

8800X-019

IPB-8800X

68



DESCRIPTION
19- CARD CAGE ASSEMBLY (deieted) H9400-AA ACEGJL] 6
CARD CAGE ASSEMBLY (added) H3400-AG 00004 ACEGJL] 6
CARD CAGE ASSEMBLY (deleted) H9400-AB BDFHKM| 6
CARD CAGE ASSEMBLY (added) H9400-AH 000004 BDFHK 6
1 ‘Card Cage Assembly 70-22105-01
2 ‘Backp'ane Assembly 70-21473-0
3 *Screw. Phl Pan Hd No. 6-32 » 1.00 90-06028-01
4 *GOM Tarminator. Bl Clock+Signal 20-24487-M BDFHKM
5 *GIF Terminator. Bl Signal 20-24486-01 BDFHKM
6 *Label. “Thermai Bar Code” 36-22147-08
7 ‘Plug. Node ID #2 12-23701-02 BOFHKM
8 *Plug. Node ID #4 12-23701-04 BDFHKM
9 *Plug. Node ID #5 12-23701-05 BDFHKM
10 *Plug. Node iD #6 12-23701-086 BDFHKM
11 | "Plug. Node ID #7 12-23701-07 BDFHKM
12 *Plug. Node D #0 12-23701-16 BDFHKM
13 “Dust Cover Assembly 70-22128-01
T e
IPB-8800X - RN - 2

19



Figure 20. Base Assembly. Double Bay

" h - gt

PARTS LIST

8800X-020

IPB-8800X

70



ECO

CUT-IN
RIPTIO 70-18888

— DESC B N 00000
BASE ASSEMBLY. DOUBLE BAY 70-18888-00
1 *Weidment. Base 70-18895-00
2 *Caster 12-19071-00
3 *Caster 12-19071-M
4 *Washer. Hehcal 90-06692-00
5 *Screw. Mach Hex Hd No. 5 16-18 x 3 4 90-06255-09
6 *Foot. Leveler 90-00022-01

IPB-8800X - 70 - 2




ORIGINAL DESIGN

8800X-021

Figure 27 AC Input Assembly (Original Design)

2 . dlifgli[tal| IPB-8800X
PARTS ST
2 72




21- AC INPUT ASSEMBLY (Oniginal Design)

SIAO B WR

- O oo

s wa .a .
w M

PY B -4 -4 -2 2 &
- O W SO U B

[ ]

[ ST 50 TN % T 2% NN 'S TN 2N T 00 T A
O w o -4 [S2 TN ~ Y %]

DESCRIPTION

*Chassis Assembly
*Circuit Breaker 18A 250V
*Screw. Sems Phi Pan Hd No. 6-32 x 5 16
*Transtormer

“Washer. Flat

*Nut, Kep No. 8-32

"Washer, External Tooth LOCk
“Nut. Kep No . 1C0-32
“Heat Sink

*Washer. Spht Lock No. 6
*Screw. Phi Pan Ha No. &
"Resistor

*Screw. Phi Pan Ha Ng 4-40 x 7 16
*Washer. Spit Lock No 4

*Modgule. Limiter

*Wwasher. S:at No 6

“Screw. Sems Phni Pan =g No €-32 x 1 2
*Module. AC input

*Rivet

*Wwasher. Spiit Lock No. .10

*Screw, Phi Pan Hd Ne 10-32 x 3 8
*Shield. Magnetic insuiation

*Screw, Phi Pan Hd Ne. €-32 x 5 16
“Waher, External Tootr Lock No 6
“Nut. Kep No. 6-32

*Mount. Cabie Te

"Tie. Cable

*Ground Strap

*Clamp. Cable

*Screw. Phi Pan Hd No.10-32 x 7 16

(g

-32x 9186

CABLES HARNESS :Not Shown!

“Jumper Cable Assembly (Red)
“Jumper Cable Assembly
“Jumper Cabie Assembly (Brown)
“Jumper Cable Assembly

*Cable Assembly (5Ft

“harness Assembly. \Wre
‘Harness Assembly. V. e
‘harness Assemply. JSoe

LABELS DECA_S . - =srpown:

‘Lapbel, "Caution”
“Lapel., "Fower Suco .
“Lapel. "Danger”
*Decal. "CSA”™

IPB-8800X

L

DEC
PART NO.

H7170-A

70-19727-00
12-16654-00
90-09701-00
16-17376-00
90-06660-00
90-06563-00
80-07651-00
90-06565-00
T4-28765-01
90-07801-00
30-07793-01
13-21062-02
90-06012-01
90-06688-00
54-14187-01
90-06656-00
90-00049-C3
54-13775-01
9C-10228-00
80-07906-00
9C-06071-01
12-21747-01
90-Col21-0
80-07649-00
90-08185-00
90-08264-00
80-07031-00
T4-24067-00
90-07081-00
90-00038-08

17-00527-01
17-00530-01
17-00527-C2
17-00528-01
17-00529-01
17-00524-01
17-00525-01
17-00526-01

36-17615-00
90-09255-01
36-16930-01
36-13211-00

T

73




MODIFIED DESIGN

8800X-21A

Figure 21A. AC Input Assembly (Modified Design)

) _ -3 z02a080 IPB-8800X

PARTS LIST

74



DESCRIPTION
21A AC INPUT ASSEMBLY (Modified Design)

*CHASSIS ASSEMBLY, AC INPUT

"Module. Regulator +12 15 Volt

*Screw. Sems Phl Pan Hd No. 6-32 x 5.16
*Rivet. Accordian

*Shield. Magnetic Insullation

“Decal. Clear Preprinted CSA

“Screw. Mach Pan Phi! 6-32 x 516
“Washer, Lock

*Nut, Hex Ext Tooth Lckwshr 6-32 x 1 4

OO ~NO O A WD =

IPB-8800X - "4 -

c

DEC
PART NO.

H7170-A

70-23773-01
54-17913-01
90-09984-07
50-10228-00
12-21747-01
36-13211-00
90-06021-01
90-07649-00
90-08185-00

21B

79




8800X-21B

Figure 21B. Chassis Assembly. AC Input

S dilgi|t o)) IPB-8800X
L]

PARTS LiST

76



ITEM

O Oo~NDOO s W -

'‘PB-8800X

DESCRIPTION

218 CHASSIS ASSEMBLY, AC INPUT

*PANEL ASSEMBLY. FRONT
“CHASSIS ASSEMBLY
“Suftener. Top

-Stiffener, Bottom

*Screw, Sems Pan Phl Hd No. 6-32 x 516
*Nut, Hex Ext Tooth Lckwshr No.10-32 x 3 8
“Washer, External
*Screw, Sems Pan Phl Hd. 10-32 x 3 8
“Tie, Cable

A

DEC
PART NO.

70-23773-01

70-23771-01
70-23772-01
74-34245-02
74-34245-01
90-09984-07
90-06565-00
90-07651-00
90-09228-10
90-07031-00




Figure 21C. Panel Assembly. Front

. ta20020

- - PARYS LIST

8800X-21C

1PB-8800X

78



A

DEC
DESCRIPTION PART NO.
PANEL ASSEMBLY. FRONT 70-23771-01 218
1 “Panel, Front 74-27066-02
2 *Circut Breaker 12-26282-01
3 *Transtormer 16-26666-01
4 ‘Harness. DC 17-01440-01
5 *Screw., Sems Pan Phl Hd No. 6-32 x 516 90-09701-00
6 “Nut, Hex Ext Tooth Lckwshr B-32 x 11 32 80-06563-00
7 *Washer. Flat 80-06660-00
8 *Screw. Sems Pan Phi Hd No. 6-32 x 7 16 90-09984-02
9 *Groundstrap 74-24067-00
10 ‘Harness., Breaker Sense 17-00529-02
11 ‘Harness, AC 17-01443-01
12 “Label, Danger #7170 36-16730-01

;_—W_—_—

|{PB-8800X - 78 - 2



8800X-21D

Figure 21D. Chassis Assembly

B T0%0020 IPB-BBO0X

2 PARTS LIST

80



ITEM

NO.

21D

R R I € I SN PN S B

DESCRIPTION

CHASSIS ASSEMBLY

*Chassis

“Linetilter

*Module. input

*Screw, Mach Flat Phl Hd No. 6-32 x 3 8
*Screw. Sems Pan Phl Hd No. 6-32 x 7 16
“Screw. Sems Pan Phi =d No. 10-32 x 3 8
*_able . "Power Supply”

*Labie. "Caution Replace Fuse”

.abe!. "Ground Symbol”

“Washer. Internal Lock

*Te. Cable

“Bias, Harness A

*Bias. Harness B

IPB-8800X T

A

DEC
PART NO.

70-23772-01

74-27977-02
12-17065-01
54-179156-01
90-06022-02
90-09984-02
90-09228-10
90-098255-01
36-17615-00
36-1268C-00
90-06635-00
30-07031-01
17-01441-01
17-01442-01

ECO
CUT-IN
70-23772
00000

81




8800 X-22

Figure 22. Panel Assembly. Fan

. 200020 IPB-8800X

PARTS LT

82




B W -

- OQOW O™ NPT,

—

-

DESCRIPTION

PANEL ASSEMBLY, FAN

“Paneal. Circuit Breaker (50H2)

*Fan, 43 CFM 115V

*Guard. Finger

*Screw, Phi Pan Hd No.6-32 x 7/16 (deleted)
*Screw. Phl Pan Hd No.6-32 x 7 16 (added)
‘Washer, Flat

*Nut, Kep No. 6-32

*Screw, Phl Pan Hd No. 6-32 x 1 4
*Washer, internal Tooth Lock

‘Harness Assembly. A.C.Fan Power

*Seal. Foam

‘Label. "Power Supply”

'PB-8800X - K82 -

70-19886-00

74-26286-01
12-17437-01
12-12580-00
90-06023~01
90-06024-01
90-06659-00
90-06560-00
90-09330-01
90-06633-00
70-19897-00
74-26310-01
90-09255-00

'ECO
CUT-IN
70-198886

00001

I U N — —

83



BA11-A
UNIT ASSEMBLY

84




8800X-23

Figure 23. BA11-A Unit Assembly

[ |
dlifgli|tlall IPB-8800X

2 - %3 - PARTS LIST

89



FIG.&

23~

O bW -

—-
OWoDO~N®

1M
12
13
i4

IPB-8800X

DESCRIPTION

BA11-A UNIT ASSEMBLY

"BOX ASSEMBLY
"POWER SUPPLY ASSEMBLY
*Cover, Cabie Compartment
*Screw, Phl Pan Hd No. 6-32 x 516
*Plate, Side Index (RH)
“Plate. Shde index (LH)
*Screw, Pivot
*CABLE JUMPER ASSEMBLY
"Screw. Sems Phi Pan Hd No. 6-32 x 7 16
*Screw, Phi Fiat Hd No. 6-32 x 316
*Cable Clamp Assembiy
"Cover Assembly. Top
*Screw. Phl Pan Hd No.10-32 x 1
*TRAY ASSEMBLY, FAN
*Cover Assembly. Bottom
CHASSIS SLIDE HARDWARE (Not Shown)
*Bracket. Shipping
*Chassis Shde
"Nut. Kep No. 10-32 (added)
"Bracket. Shde Mtg R.H. (added)
"Screw, Pan Phl Hd No. 20 x 1 4 (added)
*Bracket. Shde Mtg L.H. (added)
“Screw, Truss Phl Hd No. B-32 x 3:8 (added)
*Washer, Fiat (added)
*Nut. Hex Ext Tooth Lckwshr 8-32 (added)

MODULE (Not Shown)

“Module. ELEM Power Supply Load
LABELS (Not Shown)
*Label, “Danger High Voltage”

“Label, “Module Utilization”
*Label, “Electical Rating” (added)

-
DEC
PART NO.

BA11-AW

70-16391-01
H7204-BA
74-26283-01
90-09701-00
74-21613-00
74-21613-01
12-16197-00
70-16887-00
90-09984-00
90-10120-00
70-20431-00
70-20490-00
90-06077-01
70-22115-01
70-16479-00

T4-13659-00
12-16971-00
90-06565-00
74-31234-01
90-09329-01
74-31234-02
90-06037-03
90-06660-00
90-06563-00

M8048-00

36-15087-02
36-17791-01
36-22148-01

00007
00007
00007
00007
00007
00007
00007

00007

26
25

27

24

86




ECO
uSED | Rer
DEC CUT-IN | "on | Fia

NO. DESCRIPTION PART NO. | 70,2211%| cope | no.

TRAY ASSEMBLY. FAN 70-22115-01 23

1 *Tray and Bracket Assembly, Fan 70-16376-00
2 *Fan. 12V Tube Axal 12-22271-03
3 *Cable Assembly. Fan 17-00836-01
a *Tie, Cable 80-07031-00
5 “Washer, Flat No.6 90-06659-00
6 “Wwasher, External Tooth Lock No.8 90-07649-~00
7 *Screw. Phi Pan Hd No. 6-32 x 58 90-06025-01

8800%-24

Figure 24. Tray Assembly. Fan

2 NSk - IPB-8800X

87



Figure 25. Box Assembly

- R7 -

dlijgl 1l

PARTS LIST

8800X-25

IPB-8800X

88



A

L—___—____———.J-.-—-————'—-

DESCRIPTION

BOX ASSEMBLY

*Frame Assembly, BA11 Box w/Bracket
*Card Guide. Fan Tray

*Bushing, Snap

‘Plate, Slide Index (R.H.)

*Plate, Slide Index (L.H.)

*Screw. Pivot

*Slide String

"Plate, Slide Nut

*Screw, Sems Phl Truss Hd No.10-32 x 7/18
"Retractor, Slide Pawi

*Spring. Slide Pawl

‘Grommet. Caterpillar

*Bar, Guide Mounting

*Screw, Pht Flat Hd No. 8-32 x 5/16
‘Foam. Tape 1/8 in. Single-sided
*Card Guide (Natural)

*Card Gude (Black)

*Card Guide. Snap-in (White)

*Card Guide. Snap-In (Black)
‘Harness Assembly, Fan Power
‘Cilamp. Cable

iPB-8800X - 88 -

70-16391-01

70-16493-01
80-10107-00
90-07783-00
74-21613-00
74-21613-01
12-16197-00
74-21611-00
74-21444-00
12-16785-00
12-17095-00
12-16190-00
90-07035-00
74-21612-00
90-10118-00
90-09087-00
12-15848-00
12-15848-01
12-12405-00
12-12405-10
70-16901-00
90-09771-03

ECO
CUuT-IN
70-18391

89




26-

DESCRIPTION

CABLE JUMPER ASSEMBLY

*Connector, (P1) Housing 12 Position
“Connector Cover, (P1) 12 Pin

6 Pin Mate-N-_ok

*Terminal. (P2.P3.P4) Socket Contact
*Tie. Cable

"Label, “Cable Identification™

*Connector. (P2.P3,P4)Socket Housing

DEC
PART NO.

70-16887-00

12-16651-00
12-16650-00
12-08350-06

12-09379-01
90-07031-00
90-09532-00

Figure 26. Cable Jumper Assembly

- 89/90 -

70-16887
00000

FIG
NO.

8800X-26

IPB-8800X

30




H7204
POWER SUPPLY

91




8800X-27

Figure 27. Power Supply Assembly (Sheet 1 of 2)

iPB-8800X

020020

PARTS LIST

- 9] -

92



@ 8800X-27A

Figure 27. Power Supply Assembly (Sheet 2 of 2)

IPB-8800X S92 - 2020020 2

PARTS LIST

N 93



27-

DD DB WM -

DESCRIPTION

POWER SUPPLY ASSEMBLY

*AC MAJOR BOARD ASSEMBLY

*Chassis Assembly

*Switcher Module Assembly, 12V 3A
*Module. Power Distribution
*Communication Regulator, +15V 5A
‘Harness Assembly. Wire

*Harness Assembly, Wire

*Card Guide

*Retainer. Module

*Washe:, Flat

*Screw, Sems Phi Pan Hd No. 6-32 x 7/16
‘Load Connector Assembly

*Cover, Distribution

*Screw, Sems Phi Pan Hd No. 4-40 x 1/4
*Washer, Flat

*Screw .Sems Phl Pan Hd No. 6-32 x 5/16
*POWER CORD ASSEMBLY

‘Mount, Cable Tie

*Tie, Cable

*Cover, Chassis

‘Scraw, Sems Phi Pan Hd No. 6-32 x 1/4
*Bracket. Mounting

*Screw, Sems Phi Pan Hd No.10-32 x 3/8
*Nut, Kep No.10-32

Label (Not Shown)

‘Label, “Power Supply.Sub Assembly ID”
*Label. “Insulator”

‘Label, “Switch Position”

*Label. "Danger High Voltage"

‘Label, “Unit ID"

‘Label, “Terminal ID"

H7204-BA

70-21682-02
70-20608-01
H7216-A
54-16152-01
H7217-C0
17-00588-01
17-00556-01
12-11375-02
74-30087-01
50-06656-00
90-09984-02
20-23924-01
74-30180-01
90-09643-02
90-06655-00
90-10155-00
70-22127-01
90-08264-00
90-07032-00
74-29749-01
90-10174-00
74-22731-01
90-09228-10
90-06565-00

90-09255-03
36-17973-04
36-15680-00
36-10267-00
36-24103-01
36-24104-01

ECO
CUT-IN
H7204-B

23

28

29

IPB-8800X




8800X-28

Figure 28. Power Cord Assembly

ﬂﬂ@lﬂm IPB-8800X

- Qs .
. PARTS LIST



OO E WM -

IPB-8800X

DESCRIPTION

POWER CORD ASSEMBLY

‘Cover, AC

*Connector Plug, Power 120V
*Terminal Ring

‘Cable Clamp

*Screw, Phi Flat Hd No. 8-32 x 1
*Washer. Flat No. 8

*Nut. Kep No. 8-32

*Power Cord Assembly

LABEL (Not Shown)

*Label. "Power Supply/Sub Assembly ID”

- 06 -~

70-22127-01

74-30796-01
90-08853-00
90-07928-00
12-15566-00
90-06042-02
90-06660-00
90-06563-00
17-00027-01

90-09255-03

eCO
CUT-IN
70-22127

qai



8800X-29

Figure 29. AC Major Board Assembly

a1l IPB-8800X

S

ARTS LIST

<

97




DESCRIPTION

AC MAJOR BOARD ASSEMBLY

*AC ASSEMBLY

*POWER SUPPLY ASSEMBLY (5V,100A)
*Bus Bar Assembly

*Screw, Sems Phi Pan Hd No. 10-32 x 3/8
*Insulator

*Washer, Flat No. 6

*Screw, Sems Phi Pan Hd No. 6-32 x 5/16
*Nut. Kep No. 6-32

“Rivet, Accordin

‘Washer, Fiat Nylon

DWW DN E WM -

—_

IPB-8800X - YR -

70-21682-02

70-21675-02
H7203-A

70-21669-01
90-09228-10
74-30833-01
90-06659-00
90-08701-00
90-06560-00
90-10228-00
90-06707-00

98



-~ O0OWOW-10O0 & Wi =

— s

DESCRIPTION

AC ASSEMBLY

"Line Filter Assembiy

*Circuit Breaker

*Cable Assembly

*Screw. Sems Phi Pan Hd No. 8-32 x 1/4
*Washer, Flat No. 10

*Nut. Kep No. 10-32

*Cable Assembiy

“Bracket. AC

*Screw, Sems Phi Pan Hd No. 6-32 x 3.8
*Screw. Sems Phl Pan Hd No. 6-32 x 1 4

*Connector. Housing 2 Pin Mate-N-Loc (deleted)

*Connector. Housing 2 Pin Mate-N-Loc (added)

LABEL (Not Shown)

*Labei, "Ground Symbol”

PART NO.
70-21675-02

12-23232-01
12-22896-01
17-00678-01
90-~-09545-00
90-06664-00
90-06565-00
17-00635-01
74-29745-01
90-10174-00
80-10174-01
12-12167-02
12-12165-01

36-12680-01

Figure 30. AC Assembly

- 99,100 -

CUT-IN
70-21678
00001

7C-21682
00003

REF
FIG
NO.

8800X-30

IPB-8800X

99




8800X-31

Figure 31. Power Supply Assembly

IPB-8800X

g tal|
PARTS LIST

10

100



OO NOOEWN -

IPB-8800X

DESCRIPTION

POWER SUPPLY ASSEMBLY (5V,100A)

*Module. Enhance LEM Power Supply
*HEAT SINK ASSEMBLY

*Connector, (J9) 28 Pin Socket Housing
*Washer, Flat No. 6

*Screw, Sems Phl Pan Hd No. 6-32 x 5/16
*Transformer, Power (33KHZ.P=200-370V)
*Transformer. Power (33KHZ.P=200-380V)
*Snubber Assembly

*Diode

*Screw, Hex Hd No. 14-20 x 12
*Capacitor. 3000 MFD, 200V +75-10Q%
*Grommet, Caterpiliar

‘Tie. Cable

‘Backet, Capterpiliar

‘Washer, Flat

*Screw.Sems Phl Siotted Hd No.10-32 x 15/16
*Screw. Sems Phi Pan Hd No. 6-32 x 3/8
*Connector. (J11,J13) 5 Pin Contact
Mate-N-Lok

*Connector, (J12) 2 Pin Socket Mate-N-Lok
*Bracket. Mother Board

*Washer, Flat No. 6

*Screw, Phl Pan Hd No. 6-32 x 7,16
*Screw, Sems Hex Hd No. 1/4-20 x 12

LABEL (Not Shown)

*Labe!, “Power Supply'Sub Assembly 1D

- 102 -

H7203-A

54-16120-01
70-21667-01
12-11004-00
80-06656--00
90-09701-00
16-23371-01
16-22685-01
70-21668-01
11-20811-01
90-06056-01
10-22889-01
90-07035-00
80--10006-00
90-07035-00
90-06646-00
90-09282-00
90-10174-00
12-12297-13

12-12297-00
74-29748-01
90-06659-00
90-09984-02
90-09988-00

90-09255-03

I S WS W W —

32

101



ITEM

NO.

32~

[o e IEL N0 ) B0 JID < S UL IS BE

DESCRIFTION

HEAT SINK ASSEMBLY

"Heat Sink., Schottky

*Choke. Qutput Fiter

*Capacitor. 15,000 MFD 7.5V 20%
*Capacitor. Bus

*Screw. Phi Pan Hd Ng. 6-32 x 7 16

*Screw. Sems Phl Pan Hd No. 10-32x3 8

*Screw. Sems Phl pan Hd No. §-37
*Grommet. Caterpilar

LABEL (Not Shown:

[4))

x 516

"Label. "Power Supply Sub Assembly D"

DEC
PART NO.

70-21667-01

12-22726-01
16-22782-01
10-14338-00
74-30160-01
90-09984-~02
90-09228-10
90-10174-01
90-07622-00

90-09255-03

Figure 32. Heat Sink Assembly

- 105 104 -

CUT-IN
70-21667
00001

REF
FIG

8800X-32

IPB-8800X

102




8800X-33

Figure 33. Box Assemblv. BCI

IPB-8800X

dl g 12

PARTS LIST

~~"

- 105 -

103



DESZRIPTION

BOX ASSEMBLY, BC!

i 80X ASSEMBLY, Ci

2 *Bracket

3 *Screw. Sems Phl Fiat Hd No. B-32 X1.2

4 *Clip, Flat

5 ‘Screw, Flat Phl Hd No. 6-32 X 1.4

6 ‘Power Cord Assembly (deleted)
*Power Cord Assembly {added)

7 *Cable Clamp. Screw Mount

8 *Nut, Kep No. 8-32

9 *Cable Assembly, Guidance

10 *Bracket, RH Slide Mounting

1" "Bracket. LH Slide Mounting

12 *Chassis Slide Set

13 ‘Screw. Sems Phi Hd No. 6-32 X 1/4

14 *Grommet, Strip

15 *Washer, Flat

16 *Nut, Weli No. 1/4-20

17 *Screw, Phi Pan Hd No. 1:4-20 X 1.0

HARDWARE (Shipped but Not Shown)
*Bracket, Locking
*Screw, Phl Truss Hd No. 10-32 X 3/4
*Washer, Split Lock No. 10
*Retainer, U-Nut
LABELS/DECALS (Not Shown)
‘Label, “Class A Subassembly”
*Label, “Serial/Power W.:O UL.CSA
“Label, "CIBC! Logo"
*Decal. “Preprinted CSA™
1P8-8800X - 10k -

70-23096-03

70-22905-01
74-27380-01
90-00049-28
12-19059-00
90-06020-02
17-00083-22
17-00083-03
90-07083-00
90-06563-00
70-23101-01
74-31234-01
74-31234-02
12-13686-00
90-10174-00
90-09718-00
90-06660-00
90-08897-00
90-09329-01

74-32233-01
90-06075-03
90-07926-00
90-07786-00

36-17880-09
36-17674-00
36-25806-01
36-13211-01

ECO
CUT-IN
70-23096
00

00003

34

104



8800X-34

Figure 34. Box Assembly. Cl (Sheet 1 of 2)

7050020

- 7 - PARTS LIST IPB-8800X

100




®

8800X-34A
Figure 34. Box Assembly. Cl (Sheet 2 of 2)
2058050 2
IPB-8800X - 1ok - PARTS LIST

1C6




iTEM

34-

OCOD~NDION B W -

DESCRIPTION

BOX ASSEMBLY, CI

*Frame Agssembly

*CAGE ASSEMBLY, CARD

*Bracket, Module Support

‘POWER SUPPLY ASSEMBLY

*Stud Plate

*Cover, Plate

*Nut, Kep No. 10-32

*Nut, Relock No. 10-32

*Cover, Lexan

*Screw. Sems Phi Pan Hd No. 4-40 x 1.4
*Bracket, Circuit Breaker

“Screw, Sems Hex Hd No. 8-32 x 3.8
‘Grommet

*Cover, Card Cage

*Screw, Sems Ph| Pan Hd No. 6-32 x 1 2
‘Cover Assembly. Top

*Label. "Danger High Current”

Modules (Nct Shown)
*Module. CDP (C1750 Data Path Module)

*Module. IPB (Cl Control Store Module)
‘Module, LI (CI Link Interface Module)

- 109 110 -

DEC

PART NO.

70-22905-01

70-20406-01
70-20408-01
74-28427-01
70-20407-01
74-23049-00
74-23050-00
90-06565-00
90-06610-00
74-28979-01
90-09643-02
74-28678-01
90-09988-08
90-09718-04
74-27851-01
90-00045-24
70-20642-01
36-15087-02

L0400-00
L0101-00
L0100-00

ECO
CUT-IN
70-22905
0

REF
FIG
NO.

33

36

35

IPB-8800X

107



8800X%-035

Figure 35. Power Supply Assembly

. o, a)
iPB-8800X

PARTS LISY

~" 108



WO W -

IPB-8800X

DESCRIPTION

POWER SUPPLY ASSEMBLY

"POWER SUPPLY. H7202

‘Bracket, LH Power Supply

*Bracket, RH Power Supply

*Screw. Sems Phi Hd No. 8-32 x 38
*Fan, 105CFM

*Screw, Sems Phl Pan Hd No. 6-32 x 5:8
‘Cable Assembly. Power: Signal

"Cable Assembly. Memory Power (Red)
*Cable Assembly. Memory Power (Black)
*Screw., Sems Hex Hd No. 8-32 x 3 8
*Clip, Fan Mounting

*Grommet

*Cable Assembly, DC Fan

“Mount, Cable Tie

*Tie. Cable

- 2 -

70-20407-01

H7202-D

74-27369-01
74-27370-01
90-10174-01
12-17556-01
90-10109-00
17-00388-01
70-14529-1F
70-14250-1F
90-09988-08
90-09165-00
90-10299-00
70-18163-38
90-08264-00
90-07032-00

S A S I R——

37

2
109



8800X-036

Figure 368. Card Cage Assembly

Eﬂﬁlm IPB-8800X

- 13- PARTS LIST

110




DESCRIPTION
CARD CAGE ASSEMBLY
1 ‘Frame Assembly, Card Cage
2 *Module. Ci750 Backplane
3 *Module. Air Flow Sensor
4 *Standoff. Male/Female No. 4-40
5 *Screw, Sems Phl Pan Hd No. 4-40 x 5.16
6 *Cable Assembly, Air Flow Sensor Power
7 | -Cable Assembly, DC Fan
8 ‘Fan, 106CFM 12V
9 *Guard. Finger
10 *Screw. Phl Pan Hd No. 6-32 x5 8
1 ‘Washer, Flat No. 6
12 *Nut, Kep No. 6-32
13 “Plenum
14 *Screw. Sems Phl Hh No. €-32 x 3. 16
15 *Grommet
16 *Bracket. LH Strain Reliet
17 *Bracket. RH Strain Rehet
18 “insulator
19 ‘Plate, Strain Reliet
20 *Screw. Sems Phl Pan Hd No. 6-32 x 3 8
21 *Standofi. Male:Female
22 ‘Cable Clamp. Screw Mount
LABELS (Not Shown)
‘Label, "Side”
‘Label. “Moaule Utilization”
A N O R SR RS s s
1PB-8800X R

70-20408-01

70-20757-01
54-15555-00
54-14340-00
90-09284-00
90-00049-44
70-18162-1B
70-18163-0J
12-17556-01
12-10263-00
90-00049-32
90-06659-00
90-06560-00
74-27378-0
90-00049-22
90-07017-00
74-28581-01
74-28368-01
74-27925-01
74-28580-01
90-00043-24
90-00001-29
90-07087-00

36-21737-01
36-21737-02

ECO
CUT-IN
70-20408

00002

111




o
ANO.
N0

1>

POWER S

112




1

8800x-037

Figure 37. Power Supply, H7202

2 - 118 - aﬂmnan IPB-8800X

PARTS LIST

113



POWER SUPPLY, H7202 H7202-D 35
1 *BOX ASSEMBLY 70-17635-00 38
2 *Module Assembly H7216-00
3 ‘MODULE ASSEMBLY, COMMUNICATION POWER H7211-00 39
4 *MODULE ASSEMBLY, 5 VOLT POWER H7200-00 40
5 *Screw. Sems Phi Pan Hd No. 6-32 x 3/8 90-09984-00
6 *Grommet 90-07035-00
7 *Adhesive, Liquid 90-09157-00
8 *Screw. Phl Truss Hd No. 6-32 x 5:16 90-10148-01 |
9 *Cover. Switch 74-25394-00
10 *Screw, Self Tap Phl Pan Hd No. 4-40 x 1 4 90-10128-00
11 *Screw. Nylok, Fiat Hd No. 6-32 x 5/16 90-09730-00
12 *Screw, Sems Phl Pan Hd No. 8-22 X 3/8 90-10174-01
13 *Module Assembly. Distribution 54-13877-YA
14 *Cover Assembly. Top 74-24254-00
15 *Washer, Flat 90-06656-00
16 “Washer, Lock 90-09882-00
17 *Standoff. Male/Female 90-00001-05
18 *Screw, Nylon Slotted Hd No. €-32 x 7.16 90-08212-00
19 ‘Panel. Access 74 -26636-01

LABELS (Not Shown)

‘Label, “Danger-High Current” 36-15085-03

*Label, “ID" 36-12063-00

*Label. “Clear"CSA" 36-13211-00

*Label. " Caution Voitage Setting” 36-18427-01

*Label, “Power Supply" 390-09255-00

"Label, “P.S. H7202D" 36-18426-02

DESCRIPTION

"Label, “Function”

36-21162092

IPB-8800X - 116 - 2

114



8800X-38

Figure 38. Box Assembly

2 - dlilgliltlal] IPB-8800X

PARTS LIST

115



ECO
CUT-IN
DESCRIPTION 70-17635
BOX ASSEMBLY 70-17635-00
1 *CHASSIS ASSEMBLY 70-18136-00
2 **Chassis. LEM 74-24352-00
3 * *Plate, End 74-24353-00
4 *AC POWER ASSEMBLY 70-17636-00 41
5 *insulator, Shield 74-25401-00
6 *Harness Assembly, BBU 70-18143-00
7 *Harnass Assembly, DEC Bus 70-18142-00
8 *Filter, Line (115:250V) 12-17838-00
9 *Bracket, Connector Mounting 74-24259-00
10 *Screw. Nylok Flat Hd No. 6-32 x 5:16 90-09730-00
1 *Screw, Phi Truss Hd No. 6-32 x 5:16 90-10148-01
12 "Tape. Foam 90-08228-00
13 *Nut. Kep No. 10-32 90-06565-00
14 *Insulator, Power Connector 74-25398-00
15 *Bracket, Power Connector 74-24527-00
16 *Bracket, Power Connector 74-24257-01
17 *Rivet, Blind Dome 90-06£08-00
18 *Screw, Self Tap Phl Pan Hd No. 8-16 x 12 90-09800-08
19 *Jumper Assembly, Power 70-18139-00
20 *Jumper Assembly, Return 70-18520-00
21 *Screw, Sems Phi Pan Hd No. 8-32 x 3/8 90-10174-01
22 *Insulator, PC Board 74-25494-00
LABEL/DECAL (Not Shown)
*Label, “Power Supply"” 90-09255-00
*Decal. “Ground Sign” 36-12680-00
IPB-8800X - 118 - 2



DESCRIPTION

MODULE ASSEMBLY, COMMUNICATION PCWER H7211-00 37

1 *Module. Communication Regulator 54-13867-00
2 *Washer, Helical Spht 90-07801-00
i 3 | "Spacer. Threaded Hex 90-06862-00
:) *Spacer. PCB 74-26185-00

oy
1 Y 'frg

e

8800X-39

Figure 39. Module Assembly. Communication Power

- 119/120 - IPB-8800X

117



8800 X-40

Figure 40. Module Assembly. 5 Voit Power

z020020 IPB-8800X

PARTS LIST

- 121 -

118



O~ B WN -

IPB--8800X

DESCRIPTION

MODULE ASSEMBLY, 5 VOLT POWER

*Module Assembly, Major

*Guide. Card

*Screw. Self Tap Phi Pan Hd No. 4-20 x 3/8
*Transformer. P=370V. 5=28V

*Qutput Assembly

*Washer, Flat

*‘Nut. Kep No.6

*Washer. Flat No. 6

*Screw. Nylon Slotted Hd No. 6-32 x 7:16
‘Transformer, Flyback

*Capacitor. 3300UF, 200V

*Strip, Grommet

* Adhesive, Liquid

*Screw, Phl Pan Hd No. 10-32 x 9. 16
‘Washer, Lock

*Washear, Flat No.10

‘Bracket, Support

*Screw, Phl Truss Hd No. 6-32 x 5.16
“Bumper

*Screw. Phi Pan Hd No. 6-32 x 3.8
*Tie, Cable

*Barrier

LABEL (Not Shown)

*Label. "Power Supply”

H7200-00

54-13857-00
74-25495-00
90-09800-05
16-17441-00
70-17638-00
90-06656-00
90-08135-00
90-06659-00
90-08212-00
16-17638-00
10-18989-00
90-08209-00
90-09157-00
90-00038-08
90-08978-00
90-09950-01
74-24279-00
90-10148-01
12-16435-00
90-09989-00
30-10006-00
74-26130-00

90-09255-00

119



‘0

8800X-41

Figure 41. AC Power Assembly

1PB-8800X

PARTS LIST

S~

z0200e0

23 -

120




DESCRIPTION

AC POWER ASSEMBLY

1 *Bracket, Circuit Breaker Mounting
2 *Circuit Breaker 15A 240V
3 *Washer, Helical Split
4 *Screw, Phi Pan Hd No. 6-32 x 5/16
5 *Nut, Kep No. 4-40 x 1/4
3] *Screw, Phi Pan Nd No. 4-40 x 5/16
7 *Cable Assembly

8 *Harness Assembly, AC Switch

9 ‘Foam, Adhesive Back

10 *Label, "Danger”

T ‘Label. “Correct Voltage Setting”

12 *Label, “Power Supply”

LABEL (Not Shown)

*Label, “Switch Position”

70-17636-00

74-24258-00
12-12124-04
90-07801-00
90-06021-01
90-06557-00
90-06010-01
17-00258-00
70-17712-00
90-08257-01
36-16930-01
36-16157-00
90-09255-00

36-15680-00

IPB-8800X

ECO
CUT-IN
70-17636




PC38N CONSOLE
SUBSYSTEM

122



;ﬁ:gwaqd

\

8800X-42
Figure 42. Console Subsystem. PC380
dilalit
s SOERDED e a800%

23



DESCRIPTION

CONSOLE SUBSYSTEM, PC380

*PC380 UNIT ASSEMBLY

*MONITOR ASSEMBLY, VR201

*KEYBOARD ASSEMBLY, LK201

*DISK DRIVE, RD52 ASSEMBLY

*Stand, System

*Panel Assembly, Modesty

‘Module, Line Interface (Not Shown)

*Kit, Customer Console (Not Shown)
*Module. 512KB RAM Daughter (Not Shown)
10 *Cable Asssmbiy, 62 Pin {Not Shown)

1" ‘Cable Assembly,Female/Female (Not Shown)
12 *Medallion {Not Shown)

13 *Ring. Retaining (Not Shown)

OONOMbD WM -

IPB-8B00X ~ 126 -

PC38N-AA

PC380-AA
VR201-B
LK201-AA
RD52-A
VT2XX-AA
70-20760-01
54-15539-01
[BT-ZMAAD-C3
MSC11-B
17-00404-01
17-01337-01
74-27256-01
90-10318-02

43
55
58
80
i
——
2



8800X-43

Figure 43. PC380 Unit Assembly

1928

IPB-8800X

PARTS LIST
\/

=020020

- 127 -



DESCRIPTION

PC380 UNIT ASSEMBLY PC380-AA

1 *ENCLOSURE ASSEMBLY, SYSTEM UNIT BAS0-A 45
2 *MOTHER BOARD ASSEMBLY, SYSTEM UNIT KDJ11-CA 44
3 *POWER SUPPLY ASSEMBLY, H7862 H7862-C 47
4 *DISKETTE DRIVE. RX50 DUAL RX50-AA 50
5 *Module. RX50 Controlier 54-15058-00

6 *Cable Assembly 17-00285-00

7 *Power Cable Assembly 17-00342-02

8 ‘Cable Assembly 17-00280-00

9 *Nut, Push Round 90-09865-01
10 *Spring. Compression 12-20113-01
1" *Medallion. System Box r4-27256-928

CABLES/LABELS (Not Shown)

*Cable Assembly, Printer 17-00300-00
‘Label, "Equipment Warning, 100V" 36-17905-16
‘Label, “Power Rating 100-120/220V" 36-20215-01
*Label. "Regulations” 36-20218-13

IPB-8800X - 128 - 2



2800X-44

Figure 44. Mother Board Assembly. Sytem Unit

7080020

- 129 - PARTS LIST IPB-8800X

127




ECO
CUT-IN
DESCRIPTION KDJ11-CA
MOTHER BOARD ASSEMBLY, SYSTEM UNIT KDJ11-CA 43
1 *Module Assembly, System 54-16237-01
2 *CARD CAGE ASSEMBLY 70-20611-02
3 * *Ground Strap 74-29836-01
4 “*Washer, Int Lock 90-06634-00
5 **Secrew. Phl Pan Hd No. 7-16 x 5/16 90-10141-01
6 *Door, Card Cage 74-28266-02
7 *Thumbscrew, No. 4-40 x 5/8 12-20934-01
8 *Screw, Phi Pan Hd No. 6-32 x 3/8 90-09708-00
9 *Thumbscrew, No. 4-40 x 3/8 12-20933-01
10 *Battory Pack 3.75V 12-19245-00
11 "PANEL ASSEMBLY, CONNECTOR 70-20610-01 48
12 *Nut, Kep No. 6-32 90-08185-00
13 *Screwlock, No. 4-40 x 3/16 90-08451-06
14 ‘Washer, Flat Nyion 90-06707-00
15 *Spacer. PC Board Support 74-28652-01
16 *Screw. PRl Pan Hd No. 6-32 x 1/2 90-10089-03
R R P I S RS IIT __4__—#_-—“
1PB-8800X - 130 - 2



8800 X-45

Figure 45. Enclosure Assembly, Sytem Unit

- 130 - dlilglit]all IPB-8800X

PARTS LIST

129



ECO
CUT-IN
PT BA50-A
ENCLOSURE ASSEMBLY. SYSTEM UNIT BAS0O-A
1 *ENCLOSURE ASSEMBLY, BOTTOM 70-18432-00 46
2 ‘Pan Assembly 70-18981-00
3 *Screw, Phl Pan Hd No. 6-32 x 5/16 90-09708-00
4 *Enclosure Assembly, Top 70-18439--00
|
F
R Ty m_“
1PB-8800X - 132 - 2



46-

[s NI s) B & I - B VI AN B

DESCRIPTION

ENCLOSURE ASSEMBLY. BOTTOM

*Enclosure, Bottom
“Latch. Wire (R.H.)
*Latch, Wrire, {(L.H.)
*Handle, Latch Wire
*Washer, Flat
*Spring, Compression
"Ring. Retainer
*Bumper, Rubber

DEC
PART NO.

70-18432-00

74-25658-00
74-26242-01
74-26243-01
74-26537-01
90-039775-01
12-19914-01
90-09273-00
90-08525-00

Figure 46. Enclosure Assembly. Bottom

~ 1337134 -

ECO
CUT-IN

70-18432
00003

USED
ON

CODE

8800X-46

IPB-8800X

131



8800X-47

Figure 47. Power Supply Assembly. H7862 (Sheet 1 of 2)

~ 135 - mmnan 1PB-8800X
PARTS LIST
13%




8800X-47A
Figure 47. Power Supply Assembly, H7862 (Sheet 2 of 2)
IPB-8800X s g\!g!giq )

133



FIG.&
ITEM

NO.

47-

—
QWO A WN —

A A b s
5 oW =

DESCRIPTION

POWER SUPPLY ASSEMBY, H7862 (120,/220/240V)

“CHASSIS ASSEMBLY

*Module. 7862 Power Supply
*Cover

“Cable Assembly, DC Qutput
*Mgunt, Cable Tie

*Te, Cable

*Washer. Ext Tooth Lock No. 6
“Nut. Hex No. 6-32

*Screw. Sems Phi Pan Hd No. 6-32 x 1 2
*Screw. Washer Pan Hd No. 6-32 x 1 2
“Screw. Sems Phl Pan Hd No. 6-32x 38

“Labei. “Caution”

“Label. “Danger Stored High Volitage”
*Label. “Caution Correct Voltage Setting”
“Label. "Electricai Rating™

- 1377138 -

E

DEC
PART NO.

H7862-C

70-18970-00
54-15086-01
74-26214-00
70-19731-0L
50-08264-00
50-07031-00
90-076439-00
90-08185-00
90-00049-36
80-10245-01
90-00049-35
36-20124-01
36-176930-00
36-16157-00
36-20122-06

ECO
CUT-IN
H7862
00007

USED
CODE

REF

FIG
NO.

43

48

IPB-8800X

- -

134



—~ OO ONOOULD W

DESCRIPTION

PANEL ASSEMBLY. CONNECTOR

*Qverlay, Connector Pansl
*weldment, Connector Panel
*Retainer. Blank

*Panel. Connector Grounding
*Ciip. Channel

*Strp. Insulator

"insert, Blank

“insert, Blank

*Shield. EMI-RF!

“Rivet

“Serew. Phi Hd Selt Tap No. 6-20 x 1 4

PART NO.
70-20610-01

74-25647-00
70-20474-01
74-27343-01
74-.7948-01
74-2€.306-01
74-27877-01
74-26534-01
74-26535-01
12-20580-01
90-10435-01
90-10376-02

70-20610

REF
ON FiG
NO.

CUT-IN

00001

Figure 48. Connector Panel Assembly

IPB-8800X

135

2 - 139/140 -



8800X-49

Figure 49. Chassis Assembly

IPB-8800X

dlilg ltall

~ 141 -

136



DESCRIPTION

CHASSIS ASSEMBLY

‘Chassis

‘Fan, 4-1/2 in. 70 CFM

‘Guard, Finger

*Nut, Hex No. 6

‘Washer, Ext Tooth Lock No. 6

*Screw, Sems Phi Pan Hd No. 6-32 x 3/4
‘Harness Assembly, Chassis

*Switch, (SW1) Rocker 16A

‘Bezel. Switch

*Filter, Line EMI/RF1 16A 47-63 Hz
*Washer, Ext Tooth Lock No. 10

*Nut, Hex No. 10

*Circuit Breaker 5A

*Switch, (SW2) Slide 5A (deleted)
*Switch, (SW2) Slide 5A (added)

‘Nut, Hex No. 4

*Screw. Pht Pan Hd No. 4-40 x 3/8
*Screw. Sems Phl Pan Hd No. 6-32 x 5/16
*Tie. Cable

LABELS/DECALS (Not Shown)

*Label, “Fuse”
*Decal. “Ground”

IPB-8800X - 142 -

70-18970-00

74-26213-00
12-13185-03
12-10263-01
90-08185-00
90-07649-00
90-00049-37
70-18969-00
12-17051-04
74-26246-01
12-18046-00
80-07651-00
90-06565-00
12-19912-01
12-16901-00
12-16801-04
90-06557-00
90-06011-01
90-10155-00
90-07031-00

36-20123-01
36-12680-00

ECO
CUT-IN
70-18970

137



FLOPPY DISK

138



8800X-50

Figure 50. Diskette Drive, RX50 Dual (Sheet 1 of 2)

- 143 - IPB-8840X

139



(o4
-

8800X-50A

Figure 50. Diskette Drive, RX50 Dual (Sheet 2 of 2)

2080020

PARTS LIST

- 144 -

IFB-8800X

140

\\/



WO NOObL WK

DESCRIPTION

DISKETTE DRIVE, RX50 DUAL

*"MOTOR'BASEPLATE ASSEMBLY (NFR)
*Cable Assembly, Track 0 Sensor

*Screw, Phi Pan Hd No. 6-32 x 516
*Washer. Fiat No. 6

*PCB Assembly, Read’/Wnte

“PCB Assembiy. Motor

“"COVER ASSEMBLY, UPPER CONE LIFT (NFR)
*COVER ASSEMBLY. LOWER CONE LIFT (NFR)
*Spring. Cone Lift Cover Return

*Module, Seek Intertace

*Washer, Internai Tooth Lock No. 6

“Plate. Side

*Screw. Phl Fiat Hd No. 6-32 x 1 4

*Screw, Ph! Pan Hd No. 6-32 x 1 2

"BEZEL ASSEMBLY (NFR)

*Chp. Grounding

“Plate. Skid

*Shield Assembly

"Washer, Flat

LABEL (Not Shown)
*Labe!. “Sernal Number”
*Lable. “Bar Code Blank"

NFR = NOT FIELD REPAIRABLE

- 145/146 -

F

DEC
PART NO.

RX50-AA

70~-18638-00
70-18931-00
90-09708-00
90-06656-00
70-19177-00
70-19175-00
70~18932-04
70-18932-05
74-25234-00
54-15066-00
90-09882-00
74~25241-01
50-0€020-02
80-06024-01
70-19118-00
74-28201-02
74-25652-02
70-19918-01
90-08982-00

36-19833-01
36-18460-10

51

52
52

54

IPB-8800X

141



8800X-51

Figure 51. Motor Baseplate Assembly (Sheet 1 of 2)

142

IPB-8800X

dlilgi ]

- 147 -



8800X-51A

Figure 51 Motor Baseplate Assembly (Sheet 2 of 2)

dlilgliltal

IPB-8800X - AR - PARTS LIST
~

143



ITEM

51~

—
WO~ O0O b WK =

N) —4 — & a4 ks s
OWoO N WM =

DESCRIPTION

MOTOR/BASEPLATE ASSEMBLY (NFR)

*Motor, 12 VDC

*Screw. Phi Truss Hd No. 6-32 x 174
“Shaft, !dier

*Pulley, Idler

*Washer, Flat

*Washer, Lock No. 6

‘Belt. Woven

*Spindle Assembly

*Baseplate Spindle Shatt Assembly
*Head Set Assembly

*Washer. Flat

“Screw. Button Cap Hex No. 4-40 x 38
*CARRIAGE ASSEMBLY (NFR)

"Shaft, Guide

*Shoe. Slide

"Spring. Carriage

*Ball, Rubber

*Stepper Motor Assembly

*Grease, Hydrocarbon

*Grease. Lithium

NFR = NOT FIELD REPAIRABLE

- 1497150 -

DEC

70-18638-00

12-18677-00
90-06020-03
90-00032-19
74-25244-01
90-06656-00
80-07801-00
12-18835-00
70-18629-00
70-19176-00
70-18555-00
90-08172-00
90-10379-02
70-18442-00
74-25224-01
74-25827-00
74-25832-00
12-22570-01
70-18658-00
49-01519-01
49-01237-00

I — SE——

ECO

CUT-IN
70-18638
00003

IPB-8800X

144



Qr
—

™~

———

UPPER ASSEMBLY SHOWN

8800X-52

Figure 52. Cover, Assembly. Upper Cone Lift

1PB-8800X

z020020

PARTS LIST

s

~_"



52-

'PB-8800X - 13

OONDOD AW -

DESCRIPTION

COVER ASSEMBLY, UPPER CONE LIFT
(See Note) (NFR)

COVER ASSEMBLY. LOWER CONE LIFT
(See Note) (NFR) (Not Shown)

*Cover, Lift Cone

*Collet Assembly

*Shaft, Collet

*Spring. Conical

*Washer. Flat

*Grease, Hydrocarbon

*Ring, External Retaimng

‘Holder. (Head Load)

*Screw. Socket Hd No. 6-32 x 3.8
*WRITE/PROTECT CABLE ASSEMBLY
**Connector. (P1) 3 Pin Housing

* *Switch. Upper

* *Switch, Lower

*Spacer. Switch

*Screw. Phl Mach Hd No. 4-40 x 1.4
*INDEX CABLE ASSEMBLY
**Connactor, (P1) 2 Pin Housing

* *Holder. Plane Head

*Washer, Flat

*Screw. Phl Truss Hd No. 6-32 x 5 16
*Door. Upper

*Door, Lower

“Pin, Dowel

wote: Used on Code applies to this figure only

NFR = NOT FIELD REPAIRABLE

i
[
¢

70-18932-04

70-18932-05

74-25233-03
70-18635-00
74-25231-00
74-25232-00
12-18044-01
49-01519-O1
90-09580-00
74-25225-00
90-06293-10
70-18834-00
12-18622-20
74-25237-00
74-25238-00
74-25236-00
90-00039-16
70-18835--00
12-18622-12
74-25235-00
90-06656-00
90-06021-03
74-25239-00
74-25239-01
12-26537-01

ECO

CUT-IN
70-18932
00008

50

50

146



ITEM
i NO.

v W -

DESCRIPT!ON

CARRIAGE ASSEMBLY (NFR)

*Carnage

*Nut. Bar

" Arm. Ball Assembly

*Spacer, Follower Arm

“Screw. Phi Flat Hd NO. 4-40 x 716

NFR = NOT FIELD REPAIRABLE

PART NO.

70-18442- 00

74-25218-00
74-25248-00
70-18441-00
74-25226-00
90-00039-14

Figure 53. Carriage Assembly

- 153/154 -

ECO

CUT-IN

70-20810
00001

REF
FIG

51

8800%-53

iPB-8800X

147




(S I R 5 I S B

DESCRIPTION

BEZEL ASSEMBLY (NFR)

“Bezel/Label Asssmbly

*CABLE ASSEMBLY, BEZEL LED
**Connector. (P1) 4 Pin Housing
**.cD 1.5 MCD @ 25 mA
*Locktite 414

NFR = NOT FIELD REPAIRABLE

DEC
PART NO.

70-19118-00

70-18783-00
70-19041-00
12-18622-13
11-16622-00
49-01272-00

Figure 54. Bezel Assembly

8800X-54

iPB-8800X

148



—>
O
A

=

MONITOR ASS

149



8800X-56

Figure 55. Monitor Assernbly. VR201 (Sheet 1 of 2)

dlilg)tal]

- 187 - PARTS LIST IPB-8800X

150



Figure 55. Monitor Assembly. VR201 (Sheet 2 of 2)

2nEanen z
~ 151

IPB-8800X



55-

DD WhN -

DESCRIPTION

MONITOR ASSEMBLY, VR201

*COVER ASSEMBLY, REAR
*Washer, Flat No. 6

*Washer, Plastic

*Screw, Phl Pan Hd No. 6-32 x 5/8

*Cap. Snap Oft

*BEZEL ASSEMBLY (Green Phosphor)

- 139/160 -

VR201-8

70-195738-00
90-06659-00
12-20292-01
90-06025-01
12-20293-01
70-19578-01

*———*_

42

57

56

IPB-8800X

E—

152




Figure 56. Bezel Assembly

- Inl - !ugunan iPB-8800X

PARTS LIST

~ 153




DESCRIPTION

56- BEZEL ASSEMBLY (Green Phosphor)
1 "Bezel. CRT
2 *Wire Form Bracket, Weldment
3 *CRT and Yoke Assembly (Green Phosphor)
4 *Wire Tension Weldment
5 *Clip, Spring
6 *Screw. Phl Pan Hd No. 6-32 x 2-1:2
7 *insulator. CRT
8 *Ground Wire Assembly (10 in.)
9 *Nut. Ela-Stop

10 *Screw, Phl Pan Hd No. 6-19 x 1:4 Setlt Tap
1" *Gruund Wire Assembly (4 in.)

12 *Monitor Board Assembly

13 " *Fastner, Wire Push Mounting

14 ‘Logo. “Digita!”

15 *Mcunt Cable Tie

16 *Tig, Cable

17 ‘Tie, Cable

18 *Bumper. (Gray)

19 ‘Bumper, (Brown)

IPB-8800X - 162 -

70-19578-01

74-26539-01
70-19524-00
70-19722-01
70-19798-00
74-26542-02
90-00038-18
74-27754-01
70-19723-01
90-08055-00
90-09800-02
70-19723-00
70-19584-00
12-20114-01
74-27428-01
90-08264-00
90-07880-00
90-09617-00
74-29464-04
74-29464-06

55




SSSSSSSSS

N~




8800X-57A

Figure 57 Cover Assembly. Rear (Sheet 2 of 3)

g1 all

IPB-8800X T PARTS LIST 5

156




Nl

Figure 57. Cover Assembly. Rear (Sheet 3 of 3)

- 16 -

dlijglitlal

PARTS LIST

8800X-578

IPB-8800X

197



ECO
CUT-IN
RIPTION 70-19579
DESC , 0003
COVER ASSEMBLY, REAR 70-18579-00
1 *Cover Assembly. Rear 70-19797-01
2 *Button, Slide 74 -26806-01
3 *Shaft, Tilt 74-26805-01
4 *Spring, Compression 12-20841-01
5 *Anchor, Tilt Bracket 74-26807-01
6 *Bracket, Slide 74-26808-0!
7 *Screw. Phl Pan Hd No. 2-56 x 14 90-10421-01
8 *Screw. Ftat Hd Phi No. 6-32 x 38 90-10158-04
9 *Handie 74-26809-01
10 *Pin. Roll 90-06518-00
1 *Bumper Strip 12-18949-00
12 *Label. "Serial No." 36-20216-01
13 *Label., “Regulations” 36-20217-01
14 *Shield, Top Copper (1 Piece) 74-29894-02
15 "Shield, Bottem Copper 74-27817-02
16 *Bumper 12-20842-01
17 *Shield. Copper Strap 74-27818-02
LABELS (Not Shown)
‘Label. "Serial" (Taiwan) 36-20216-01
*Label, “Serial" (Hong Kong) 36-20216-02
‘Label, " Serial” (Hong Kong) 36-20216-03
*Label, "Serial” (Spain) 36-20216-04
iy ‘—', L
IPB-8800X - lhh -

158




159



8800X-58

Figure 58. Keyboard Assembly. LK201 (Sheet 1 of 2)

160

IPB-8800X

=020020
PARTS LIST
‘k\\‘//)’

-~ 1A7 -



B T S T
4 5 6 72 .8

NISURY. SN Uu, SUNIR S UL G SOUES UL AU 0SS FU.
e o

"a W 'E R T v u

LK201-AA,
70-19005-53
AMERICAN
8800X-58A



58-

DU HE W -

O Do~

10
1"
12

KE

‘K

DESCRIPTION

YBOARD ASSEMBLY, LK201

EYBOARD ASSEMBLY

*KEYBOARD ASSEMBLY

* *Label, Adhesive (American)
**Spring. Compression

* *Spring, Compression

* *Space Bar (Low Profiia) (deleted)
**Space Bar (Low Profile! (added)
* *Equalizer, Space Bar

* *Equalizer. Double Key

" “Keycap Set w/USA (deleted)

' *Keycap Set w/USA (added)

* *Cable Assembly, CT150 Keyboard
**Labe!, “Serial Regulator”

**Foot, 5 Degree Slope

No

ITEM (Not Shown)
Power Cord (See Note)
te: Shipped as a Loose Piece.

LABEL (Not Shown)

" *Label “Cable Caution. LK201"

(w/USA Keycaps)

- 169170 -

LK201-AA

70-23983-AA
70-18416-00
36-20218-01
12-20374-01
12-20374-02
74-26051-00
74-28773-01
74-27103-01
74-26989-01
70-19005-53
70=21081-53
17-00294-00
36-20312-01
74-27577-01

17-00083-09

36-23798-01

00024
00024

00024

J ]

IPB-8800X

Pt
p




8800X59

Figure 9. Keyboard Assembly

EUEHEII IPB-8800X%

2 L PARTS LiIST

164



DESCRIPTION

59~ KEYBOARD ASSEMBLY

"Keyboard Chassis Assembly

*Module. Encoding Keyboard (deleted)
*Module, LK201CR (added)

‘Clip, “U" (delsted)

*Screw, Phl Pan Hd No. 4-40 x 5/16
*Bottom Enclosure. Keyboard

*Top Enclosure, Keyboard

*Door. Transparent Keyboard (deleted)
*Screw. Slotted Hex Hd No. 6-32 x 5 1

[ S

O @OMNDO bW

IPB-8800X -

6

*Micro Processor. (E1) No.B0S1 (deleted)

70-18416-00

70-19004-00
54-15148-00
54--16941-01
90-10388-01
90-10089-00
70-21300-01
74-26053-00
74-26222-03
90-10386-01
23-004MI-00

00032
00032

00025

58

164




169



8800X-60

Figure 60 Disk Drive Assembly. RD52 (Sheet 1 of 2)

gl tal | (PB-8800X

2 L PARTS LIST

166




1

©

8800X-60A

Figure 60. Disk Drive Assembly. RD52 (Sheet 2 of 2)

IPB-8800X 4 gl 2

PARTS LIST

167




60-
1
2
3
4
5
Lo
2

DESCRIPTION

DISK DRIVE ASSEMBLY, RD52

‘Module, Main PCB
*Plug Jumper
"Bezel Assembly
*Clip, Ground
‘Plate, Slide

NOTE : TO ORDER REPLACEMENT DRIVE,
USE PART NUMBER F.D52-A.

- 175176 -

RD52-A

29-24992-00
12-14314-00
29-24993-00
74-28201-01
74-25652-01

IPB-8800X

168K



PART NUMBER/DESCRIPTION SORT

v

169



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
10~14338-00 Capacitor, 15,000 MFD 7.5V 20% 32 3
10-18988-00 Capacitor, 3300UF, 200V 40 11
10-22889-M Capacitor, 3000 MFD, 200V +75 -10% K} 1
11-16610-00 Receptacla, Diode Bridge 1 48
11-16622-00 LED 1.5 MCD @ 25 mA 54 4
11-20811-01 Diode 31 9
12-06067-00 Receptacle, Power 20A 17 11
12-09350-06 Connector, (P2,P3.P4) Socket Housing Pin Mate-N-Lok26 36
12-09379-01 Terminal, (P2,P3,1’4) Socket Cuntact 26 4
12-10114-00 Knob, Pointer 11 12
12-10263-00 Guard, Finger 36 9
12~10253-01 Guard, Finger 49 3
12-11004-00 Connector, (49) 28 Pin Socket Housing 31 3
12-11210-00 Qutlet, Twist Lock (Four Pole 20A) 11 62
12-11375-02 Card Guide 27 8
12-12124-04 Circuit Breaker 15A 240V 41 2
12-12165-01 Connector, Housing 2 Pin Mate-N-Lok (added) 30 11
12-12167-02 Connector. Housing 2 Pin Mate-N-Lok (deleted) 30 1"
12-12265-00 Receptacle, Duplex 125V, 20A (deleted) 17 2
12~12265-00 Receptacie, Duplex 125V, 20A 11 64
12-12297-00 Connector, (J12) 2 Pin Socket Mate-N-Lok a 19
12-12297-13 Connector, (J11.J13) 5 Pin Contact Mate-N-~Lok 31 18
12-12315-00 Outlet, Twist Lock (Four Pole 30A) 1" 61
12-12405-00 Card Guide, Snap-In {(White) 25 18
12-12405-10 Card Guide, Snap-in (Black) 25 16
12-12499-01 Battery, 12V 5A Lead Acid (added) 1A 5
12-12580-00 Guard, Finger 22 3
12-12893-00 Receptacle, Fuseholder 20A, 300V 1" 13
12-13185-03 Fan, 4-1/2 in. 70 CFM 49 2
12-13686-00 Chassis Slide Set 33 12
12-13756-07 Ground Strap 9 12
12-13756-07 Ground Strap 8 10
12-13756-07 Ground Strap 10 6
12-13756-07 Ground Strap 7 5
12-14157-02 Receptacie, Power 14 3
12-14314-00 Plug Jumper 60 2
12-14899-00 Receptacle, Duplex 3W (added) 17 2
12-15566-00 Cable Clamp 28 4
12-15848-00 Card Guide (Natural) 25 15
12-15848-01 Card Suide (Black) 25 15
12-16190-00 Spring, Slide Pawi 25 10
12-16197-00 Screw, Pivot 25 5
12-16197-00 Screw, Pivot 23 6
12-16272-01 Bulkhead Assembly, Feed Thru 3 64
12-16435-00 Bumper 40 19
12-16650-00 Connector Cover, (P1) 12 Pin 26 2
12-16651-00 Connector, (P1) Housing 12 Position 26 1
12-16654-00 Circuit Breaker 18A 250V 21 2
12-16785-00 Screw, Sems Phl Truss Hd No. 10-32 x 7/16 25 8
12-16901-00 Switch, (SW2) Slide 5A (deleted) 49 14
12-16901-04 Switch, (SW2) Slide 5A (added) 49 14

i.-NOTEi-i

When the description includes "added"” or "deleted”. ALWAYS refer to the figure

parts list for the latest related part description.

IPB-8800X

170



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
12-16971-00 Chassis Slide 23 Not Shown
12-17010-02 Guide, Card 12 17
12-17051-04 Switch, (SW1) Rocker 16A 49 8
12-17035-01 Linefliter 21D 2
12-17095-00 Retractor, Slide Pawl 25 9
12-17437-01 Fan, 43 CFM 118V 22 2
12-17556-01 Fan, 105CFM 12V 36 8
12-17556-01 Fan, 105CFM 35 5
12-17567-00 Card Edge 12 7
12-17567-00 Card Edge 6 36
12-17838-00 Filter, Line (115/250V) 38 8
12-18622-12 Connector, (P1) 2 Pin Housing 52 17
12-18622-13 Connector, (P1) 4 Pin Housing 54 3
12-18622-20 Connector, (P1) 3 Pin Housing 52 11
12-18652-00 Filter, EMI/RF! Line 11 26
12-18677-00 Motor, 12 Vdc 51 1
12-18835-00 Belt, Woven 51 7
12-18867-00 Circuit Breaker, 40A 28V 11 2
12-18912-05 Clip, Cable (deleted) 6 84
12-18949-00 Bumper Strip 57 1
12-19044-01 Washer, Flat 52 5
12-19046-00 Filter, Line EMI/RF! 16A 47-63 Hz 49 10
12-19059-00 Clip, Flat 33 4
12-19071-00 Caster 20 2
12-19071-01 Caster 20 3
12-19245-00 Battery Pack 3.75V 44 10
12-19281-00 Lamp, Neon 11 16
12-19294-01 Holder, Neon Lamp 1" 15
12-19295-01 Lens, Lamp Holder 11 17
12-19526-01 Thermistor. Temperature 6 61
12-19534-01 Screw, Captive No. 4-40 16 6
12-19705-03 Terminal Block (30 Position) 3 60
12-19705-05 Terminal Block Assembly 3 28
12-19705-07 Terminal Block Assembly 3 29
12-19912-01 Circuit Breaker 6A 49 13
12-19912-01 Circuit Breaker, 6.0A, 250V 14 4
12-19914-01 Spring, Compression 46 6
12-20083-02 Circuit Breaker 480V 50A (deleted) 3 27
12-20083-03 Circuit Breaker 480V 30A (added) 3 27
12-20083-03 Circuit Breaker 480V 30A (deleted) 3 27
12-20083-05 Circuit Breaker 480V 50A (added) 3 27
12-20113-01 Spring, Compression 43 10
12-20114-01 Fastner, Wire Push Mounting 56 13
12-20203-01 Hinge, Pull Assembly 10 3
12-20203-01 Hinge, Pull Assembiy (LH) 7 3
12-20203-02 Hinge, Pull Assembly 9 3
12-20203-02 Hinge, Pull Assembly (RM) 8 7
12-20292-01 Washer, Plastic 55 3
12-20293-01 Cap. Snap Off 55 5
12-20317-02 Washer, Flat 6 86
12-20374-01 Spring, Compression 58 4
12-20374-02 Spring, Compression 58 5
12-20380-01 Contactor (Magnetic) 50A 1 18

!.tNOTEtQt

When tha description includes "added” or "deleted”, ALWAYS refer to the figure

1PB-8800X

parts list for the latest related part description.



V'AX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FiG ITEM
PART NO. DESCRIPTION NO. NO.
12-20580-01 Shield, EMI/RFI 48 9
12-20841-01 Spring, Compression 57 q
12-20842-01 Bumper 57 16
12-20933-01 Thumbscrew, No. 4-40 x 3/8 44 9
12-20934-01 Thumbscrew, No. 4-40 x 5/8 44 7
12-20936-01 Circuit Breaker 250V 2A 3 45
12-21099-01 Filter, Power Buss 14 7
12-21155-01 Connector, (J2) 37 Pos. Socket Assembly (added) 16 7
12-21535-01 Clip, Nylon Gasket 8 13
12-21535-01 Clip, Nylon 9 1
12-21535-01 Clip, Nylon Gasket 6 25
12-21535-01 Clip, Nylon 3 69
12-21747-01 Shield, Magnetic Insulation 21A §
12-21747-01 Shield, Magnetic Insulation 21 22
12-22271-03 Fan, 12V Tube Axial 24 2
12-22307-01 Blower, 1450CFM, 208V 6 52
12-22307-07 Blower, 1450CFM, 208V 6 52
12-22308-02 Connector Kit, Pcwer 11 30
12-22570~-01 Ball, Rubber 51 17
12-22708-01 Muffler, Air Moving 5 30
12-22726-01 Heat Sink, Schottky 32 1
12-22805~02 Sensor, Air Flow W/LED 6 80
12-22896-01 Circuit Breaker 30 2
72-23034-01 Filter, Air 6 17
12-23079-02 Bumper, Door Stop 6 56
12-23151-01 Receptacle, Power 14 2
12-23232-01 Line Filter Assembly 30 1
12-23701-02 Plug. Node 1D #2 19 7
12-23701-04 Pilug, Node 1D #4 19 8
12-23701-05 Plug, Node 1D #5 19 9
12-23701-06 Plug. Node ID #6 19 10
12-23701-07 Plug, Node ID #7 19 11
12-23701-16 Plug, Node ID #0 19 12
12-24023-01 Cable Assembly 5 18
12-24023-01 Cable Assembly w/Wrist Strap 3 57
12-24095-01 Latch y 2
12-24095-01 Latch, Turn-Grip Range 7 2
12-25007-01 Connector, {J3) 25 Pos. Pin Assembly (added) 16 8
12-25469-01 Grommet (added) 6 55
12-25470-01 Circuit Breaker, 20A 250V 3P 11 8
12-25472-01 Circuit Breaker, 30A 250V 4P 11 7
12-25473-01 Circuit Breaker, 20A 250V 1P 11 9
12-25626-01 Guide, Snap-In Button Card 18 2
12-25961-01 Pad, Foam 5 31
12-26282-01 Circuit Breaker 21C 2
12-26339-01 Key, Cabinet Door 2 Not Shown
12-26339-01 Key, Cabinet Door (Not Shown) 4 Not Shown
12-26537-01 Pin, Dowel 52 22
13-21062-02 Resistor 21 12

IttNOTEli'

When the description includes "added” or "deleted”, ALWAYS refer to the figure

parts list for the latest related part description.

A-3

IPB--8800X

17

[}



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
18-17376-00 Transtormer 21 4
16-17441-00 Transtormer, P=370V, 5=28V 40 4
16-17638-00 Transtarmer, Flyback 40 10
16-19654-01 Transtormer, Power (380/418/440V) (50Hz) 3 4
16-20417-01 Transtormer, Stepdown 47-63 Hz 11 40
16-22685-01 Transtormer, Power (33kHz, P=200-380V) a1 7
16-22782-01 Choke, Output Filter 32 2
16-23371-01 Transformer, Power (33kHz, P=200-370V) 31 -]
16~25106-01 inducer, Ground 3 53
16-26686-01 Transformer 21C 3
17-00027-01 Power Cord Assembly 28 8
17-00083-03 Power Cord Assembly (added) 3 6
17-00083-09 Power Cord 58 Not Shown
17-00083-22 Power cord Assembly (deleted) 33 6
17-00258-00 Cable Assembly 41 7
17-00280-00 Cabie Assembly 43 8
17-00285-00 Cable Assembly 43 6
17-00294-00 Cable Assembly, CT150 Keyboard 58 10
17-00300-00 Cable Assembly, Printer 43 Not Shown
17-00342-02 Power Cable Assembly 43 7
17-00388-01 Cable Assembly, Power/Signal a5 7
17-00404-01 Cable Assembly, 62 Pin (Not Shown) 42 10
17-00442-17 Power Cord 4 Not Shown
17-00442-17 Powser Cord Assembly 6 Not Shown
17-00501-01 Jumper Assembly, MOV Module (Red) " 70
17-00501-02 Jumper Assembly, MOV Module (Brown) 1 71
17-00501-03 Jumper Assembly, MOV Module (Orange) 11 72
17-00502-01 Jumper Assembly, CB2 Contactor 11 66
17-00503-01 Jumper Assembly, Bus No. 1 11 59
17-00504-01 Jumper Assembly, Bus No.2 " 54
17-00504-03 Jumper Assembly (Not Shown) 11 78
17-00505-01 Jumper Assembly, Connector Block " 29
17-00506-01 Jumper Assembly, Connector Block 11 28
17-00507-01 Jumper Assembly, Neutral Bus i1 55
17-00508-01 Jumper Assembly, CB (Brown) 11 68
17-00508-02 Jumper Assembly, CB (Red) 1 69
17-00508-03 Jumper Assembly, CB (Orange) 1 73
17-00509-01 Harness Assembly, Control 1" 60
17-00510-00 Harneses Assembly, No. 2 11 24
17-00511-01 Jumper Assembly, Filter CBI 11 25
17-00512-01 Jumper Assembly, MOV Module 11 44
17-00514-01 Jumper Assembly, Ground Filter 1 36
17-00515-01 Jumper Assembly, CB1 Contactor 1" 65
17-00516-00 Harness Assembly, No. 3 1 23
17-00517-01 Harness Assembly, Single Phase 11 63
17-00518-01 Harness Assembly, 3 Phase 11 58
17-00524-01 Harness Assembly, Wire 21 Not Shown
17-00525-01 Harness Assembly, Wire 21 Not Shown
17-00526-01 Harness Assembly, Wire 21 Not Shown
17-00527-01 Jumper Cable Assembly (Red) 21 Not Shown
17-00527-02 Jumper Cable Assembly (Brown) 21 Not Shown

Q-'NOTE"'

When the description includes "added” or "deleted”, ALWAYS refer to the figure

iPB-8300X

parts list for the latest related part description.

A-4



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
17-00528-01 Jumper Cable Assembly 21 Not Shown
17-00529-01 Cable Assembly (5Ft) 21 Not Shown
17-00529~02 Harness, Breaker Sense 21C 10
17-00530-01 Jumper Cable Assembly 21 Not Shown
17-00555-01 Cable Asgsembly, 55 Ohm 6 Not Shown
17-00556~01 Harness Assembly, Wire 27 ?
17-00588-01 Harness Assembly. Wire 27 6
17-00632-04 Cable Assembly, Fiat 2 Not Shown
17-00635-01 Cable Assembly 30 7
17-00636~01 Cable Assembly, Fan 24 3
17-00638-03 Cable Assembly (Shielded) 6 Not Shown
17-00652~-01 Cabie Assembly, Flat 6 Not Shown
17-00653-01 Harness Assembly, Wire 6 Not Shown
17-00654-01 Cable Assembly, Flat Shieided 6 Not Shown
17-00855-01 Cable Assembily 6 Not Shown
17-00657-01 Cable Assembly, Flat 6 Not Shown
17-00659-01 Cable Assembly, Power Buss ] 72
17-00663-01 Cable Assembly, Wire Buss 6 69
17-00664-01 Cable Assembly, Muiltilayer Bus 6 67
17-00678-01 Cable Assembly 30 3
17-00764-01 Cable Assembly 6 Not Shown
17-00765-01 Harness Assembly, Wire 6 13
17-00767-01 Harness Assembly, Wire 6 Not Shown
17-00768-01 Harness Assembly, Wire 6 Not Shown
17-00903-02 Power Cord Assembly, AC (deleted) 17 5
17-00903-03 Power Cord Assembly, AC 17 4
17-00973-01 Cable Assembly, Flat 6 Not Shown
17-00974-01 Cabile Assembly, Flat 8 Not Shown
17-01023-02 Cable Agssembly, 125V Power 6 Not Shown
17-01040-01 Harness Assembly, Wire 3 50
17-01051-01 Cable Assembly (S0HZ) 3 48
17-01051-01 Harness Assembly 3 Not Shown
17-01052-01 Cabie Assembly (60HZ) 3 48
17-01057-01 Jumper Cable Assembly (Brown) 3 Not Shown
17-01057-02 Jumper Cable Assembly (Black) 3 Not Shown
17-01057-03 Jumper Cable Assembly (Black/White) 3 Not Shown
17-01059-01 Jumper Assembly 3 Not Shown
17-01059-02 Jumper Agsembly 3 Not Shown
17-01068-02 Harness Assembly, Wire 6 Not Sqown
17-01071-01 Harness Assembly, Wire 6 Not Shown
17-01072-01 Cable Assembly 6 Not Shown
17-01073-01 Power Cord Assembly 6 Not Shown
17-01076-01 Harness Assembly, Wire 6 Not Shown
17-01077-01 Harness Assembly, Wire 6 Not Shown
17-01077-02 Harness Assembly, Wire 6 Not Shown
17-01077-03 Harness Assembly, Wire 12 8
17-01078-01 Harness Assembly, Wire 14 11
17-01079-01 Harness Assembly, Wire 14 8
17-01080-01 Harness Assembly, Wire 6 Not Shown
17-01081-01 Harness Assembly, Wire 6 Not Shown
17-01124-01 Jumper Assembly 6 Not Shown
17-01159-01 Cable Assembly 6 Not Shown

"'NOTE.'-

When the description includes "added” or "deleted”, ALWAYS refer to the figure

parts list for the latest related part description.

IPB-8800X

174



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
17-01172-01 Cable Assembly, Transmission Line 6 Not Shown
17-01176-01 Jumper Assembly, Ground 18 10
17-01176-01 Cable Assembly (added) 6 Not Shown
17-01176-01 Jumper Assembly, Ground 3 84
17-01193-01 Harness Assembly, Wire 3 54
17-01194-01 Harness Assembly, Wire 6 Not Shown
17-01195-01 Harness Assembly, Wire 3 54
17-01198-01 Harness Assembly, Wire 4 Not Shown
17-01211-01 Harness Assembly, Wire 3 Not Shown
17-01212-01 Jumper Assembly 6 Not Shown
17-01337-01 Cable Assembly, Female/Female (Not Shown) 42 11
17-01342-01 Harness Assembly, Wire 3 Not Shown
17-01440-01 Harness, DC 21C 4
17-01441-01 Harness, Bias A 21D 12
17-01<42-01 Harness, Bias B 21D 13
17-01667-02 Power Cord Assembly, AC (added) 17 5
17-01697-01 Harness, AC 21C 11
20-23924-01 Load Connectar Assembly 27 12
20-24486-01 GIF Terminator, Bl Signal 19 5
20-24487-01 GOM Terminator, Bl Clock+Signal 19 4
23-004MI-00 Micro Processor, (E1) No. 8051 (deleted) 59 9
29-24992-00 Module, Main PCB 60 1
29-24993-00 Bezel Assembly 60 3
36-10267-00 Label, “Danger High Voltage" 27 Not Shown
36-10267-00 Label, “Danger High Voltage" 3 Not Shown
36-12063-00 Label, “ID" 37 Not Shown
36-12680-00 Decal, “Ground” 49 Not Shewn
36-12680-00 Decal, “Ground Sign" 38 Not Shown
36-12680-00 Label, “Ground Symbol” 21D 8
36-12680-00 Decal, “Ground” 11 Not Shown
36-12680-01 Label, “Ground Symbol” 30 Not Shown
36-13211-00 Label, “Clear CSA" 37 Not Shown
36-13211-00 Decal, “Cisar Preprinted CSA" 21A 6
36-13211-00 Decal, “CSA" 21 Not Shown
36-13211-01 Decal, “Preprinted CSA" 33 Not Shown
36-13211-01 Label, “CSA" 1" Not Shown
36-13272-00 Label, “Ground"” 9 13
36-13272-00 Label, “Ground” 8 1
36-13272-00 Label, “Ground" 10 7
36-13272-00 Label, “Ground” 7 4
36-15085-03 Label, “Danger-High Current” 37 Not Shown
36-15087-02 Label, “Danger High Current” 34 17
36-~15087-02 Label, “Danger High Voitage" 23 Not Shown
".NOTE".
When the description includes “added” or "deleted”, ALWAYS refer to the figure
parts list fcr the latest related part description.
IPB-8800X A-6 2

175



VAXB8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
36-15680-00 Label, “Switch Position" a1 Not Shown
36-15680-00 Label, "“Switch Position" 27 Not Shown
36-16073-00 Label, “ID w/Copy” (added) 2 Not Shown
36-16157-00 Label, “Correct Volitage Setting” 41 1"
36-16157-00 Label, “Caution Correct Voitage Setting" 47 14
36-16730-01 Label, “Danger #7170" 21C 12
36-16930-00 Label, “Danger Stored High Voltage” 47 13
36-16930-01 Label, “Danger” a 10
36-16930-01 Label, “Danger” 21 Not Shown
36-17154-00 Label, "Not For External Use" 17 Not Shown
36-17615-00 Label, “Caution Replace Fuse" 21D 8
36-17615-00 Label, “Caution” 21 Not Shown
36-17615-00 Label, “Caution” 11 Not Shown
36-17674-00 Labe!, “Serial/Power W/O UL,CSA" 33 Not Shown
36-17791-01 Label, “Moduie Utilization™ 23 Not Shown
36-17880-09 Label, “Class A Subassembly” 33 No* Shown
36-17905-16 Label, “Equipment Warning, 100V" 43 Not Shown
36-17973-04 Label, “Insulator” 27 tiot Shown
36-18307-05 Label, “Assembly” (added) 2 ot Shown
36-18426-02 Label, “P.S. H7202D" 37 Not Shown
36-18427-01 Label. “Cautiocn Voltage Setting” a7 Not Shown
36-18460-10 Label, “Bar Code Blank” 50 Not Shown
36-19833-01 Label, “Serial Number" 50 Not Shown
36-20122-06 Label, “Electrical Rating" 47 15
36-20123-01 Label, “Fuse” 49 Not Shown
36-20124-01 Label, “Caution™ 47 12
36-20215-01 Label, “Power Rating 100-120/220V" 43 Not Shown
36-20216-01 Label, “Serial" (Taiwan) 57 Not Shown
36-20216-01 L.abel, “Serial No." 57 12
36-20216-02 Label. “Serial" (Hong Kong) 57 Not Shown
36-20216-03 Label, “Serial” (Hong Kong) 57 Not Shown
36-20215-04 Label, “Serial" (Spain) 57 Not Shown
36-20217-01 Label, “Regulations” 57 13
36-20218-13 Label, "Regulations™ 43 Not Shown
36-20219-01 Label, Adhesive (Amarican) 58 3
36-20312-01 Label, “Serial Regulator” 58 1"
36-21162092 Label, “Function” 37 Not Shown
36-21405-01 Label, “Operating Voltage" 3 Not Shown
36-21737-01 Label, “Side" 36 Not Shown
36-21737-02 Labei, “Mioduie Utilization™ 386 Not Shown
36-22062-01 Label, “Stability” 3 Not Shown
36-22147-01 Label, “Serial" 16 Not Shown
36-22147-08 Label, “Thermal Bar Code" 19 6
36-22148-01 Label, “Electrical Rating” (added) 23 Not Shown
36-23543-~01 Label, “Danger High Currents” 5 Not Shown
36-23798-01 Label, “Cable Caution, LK201" 58 Not Shown
36-24103-01 Label, “Unit ID" 27 Not Shown
36-24104-01 Label, "Terminal ID" 27 Not Shown
36-24214-01 Label, "Static Symbol” 13 Not Shown
36-24216-02 Label, “Warning 300V" 5 Not Shown
36-24217-01 Label, “Cable Routing” 5 Not Shown
-w lNOTEi -
When the description includes "added” or "deleted”. ALWAYS refer to the figure
parts list for the latest related part description.
2 A-7 1PB-8800X

176



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
I
36-24218-01 Label, “Cable Table" 8 Not Shown
36-24218-02 Label, “"Cable Back-up" 8 Not Shown
36-24821-01 Label, “Front End Interconnect 80Hz" 3 Not Shown
36-24821-02 Label, “Front End Interconnect 80Hz" 3 Not Shown
36-26806-01 Labsl, “CIBCI Logo" 33 Not Shown
38-28977-01 Label, “Designation” 3 Not Shown
36-25978-02 Label, “Electrical Data” (30Hz) 2 Not Shown
38-259768-03 Label, “Electrical Data” (80Hz) 2 Not Shown
38-25979-01 Label, “Caution” 8 Not Srown
38-26131-01 Label, “Regulatory Data" (80HZ) 2 Not shown
38-26131-02 Label, “Regulatory Date” (80Hz) 2 Not Shown
368-26180-02 Label, “Cabinet Usage" ] Not Shown
49-01237-00 Grease, Lithium 81 20
39-01272-00 Locktite 414 $4 L]
49-01519-01 Grease, Hydrocarbon 52 ]
49-01519-01 Grease, Hydrocarbon L} 19
50-17539-01 Etch Board 12 8
$0-17777-01 Etch Board 18 ]
50-17777-02 Etch Board 18 4
54-13775-01 Module, AC Input 21 18
54-13857-00 Module Assembly, Major 40 1
54-13867-2) Module, Communication Regulator 39 i
54-13877-YA Moduie Assembly, Distribution 37 13
54-14187-01 Module, Limiter 21 18
54-14340-00 Module, Air Flow Senscr 36 3
54-15058-00 Module, RX50 Controller 43 5
54-15086-00 Module, Seek Interface 50 o
54-15088-01 Module, 7862 Power Supply 47 2
54-15148-00 Module, Enceding Xeyboard (daleted) 59 2
54-15539-01 Module, Line interface (Noi Shown) 42 7
54-i3555-00 Module, CI750 Backplane 36 ]
54-15612-01 Module, 876-A Control 1 45
54-16002-00 Module, MOV (3 Phase) " 43
54-16120-01 Module, Enhance LEM Power Supply k]| 1
54-168152-01 Module, Power Distribution 27 4
54-16157-02 Module, Backplane Power (H7189, H7180) 6 32
54-16159-02 Module, Backplane Power (H7186, H7187, H7188) 6 a3
54-16237-01 Module Assembly, System 44 1
54-16817-01 Module, Console Distribution Connector 'R 1
54-16941-01 Module, LK201CR (added) 59 2
54-17538-01 Module, Distribution 12 20
54-17780-02 Module, Backplane Power 12 22
54-17913-01 Module, Regulator +12/15 Vot 219A 2
54-17915-01 Module, input 21D 3
70-08288-3F Cable Assembly 6 Not Shown
70-14103--00 Module Assembly, Blank 5 1"
70-14250-1F Cable Assembly, Mamory Power (Black) 35 9
70-14529-1F Cable Assembly, Memory Power (Red) 35 8
70-16376-00 Tray and Bracket Assembly, Fan 24 1
*w INOTE. " W
When the description includes "added"” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
IPB-8800% A-8 2

177



VAXET00/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
70-16391-01 BOX ASSEMBLY 23 1
70-16391-01 BOX ASSEMBLY 25 N/A
70-18479-00 Cover Assembly, Bottom 23 14
70-16493-01 Frame Assembiy, BA11 Box w/Bracket 25 1
70-16887-00 CABLE JUMPER ASSEMBLY 26 N/A
70-16887-00 CABLE JUMPER ASSEMBLY 23 7
70-16901-00 Harness Assembly, Fan Power 25 17
70-17184-01 Bus Bar Assambly 18 4
70-17635-00 BOX ASSEMBLY 38 N/A
70-17635-00 BOX ASSEMBLY 37 1
70-17636-00 AC POWER ASSEMBLY a1 N/A
70-17636-~00 AC PGWER ASSEMBLY 38 4
70-17638-00 Output Assembly 40 5
70-17712-00 Harness Assembly, AC Switch 41 8
70-18136-00 CHASSIS ASSEMBLY 38 1
70-18139-00 Jumper Assembly, Power 38 19
70-18142-00 Harness Assembly, DEC Bus 38 7
70-18143-00 Harness Assembly, BBU 38 6
70-18162-1B Cable Assembly, Air Flow Sensor Power 36 6
70-18163-0J Cabie Assembly. DC Fan 36 7
70-18163-3B Cable Assembly, DC Fan 35 13
70-18416-00 KEYBOARD ASSEMBLY 59 N/A
70-18416-00 KEYBOARD ASSEMBLY 58 2
70-18432-00 ENCLOSURE ASSEMBLY, BOTTOM 46 N/A
70~-18432-00 ENCLOSURE ASSEMBLY, BOTTOM 45 1
70-18439-00 Enclosure Assembly, Top 45 4
70-18441-00 Arm/Ball Assembly 53 3
70-18442-00 CARRIAGE ASSEMBLY (NFR) 53 N/A
70-18442-00 CARRIAGE ASSEMBLY (NFR) 51 13
70-18520-00 Jumper Assembly, Return a8 20
70-18629-00 Spindie Assembly 51 8
70-18635-00 Collet Assembly 52 2
70-18638-00 MOTCR/BASEPLATE ASSEMBLY (NFR) 51 N/A
70-18638-00 MOTOR/BASEPLATE ASSEMBLY (NFR) 50 1
70-18658-00 Stepper Motur Assembly B 18
70-18834-00 WRITE/PROTECT CABLE ASSEMBLY 52 10
70-18835-00 INDEX CABLE ASSEMBLY 52 16
70-18888-00 BASE ASSEMBLY, DOUBLE BAY 20 N/A
70-18888-00 BASE ASSEMBLY, DOUBLE BAY 15 1
70-18893-00 Weldment, Horizontal Bottom 15 2
70-18895-00 Weldment, Base 20 1
70-18500-00 Weldment, Horizontal Top 15 3
70-18931-00 Cable Assembly, Track 0 Sensor 50 2
70-18922-04 COVER ASSEMBLY, UPPER CONE LIFT (NFR) 50 7
70-18932-04 COVER ASSEMBLY, UPPER CONE LIFT (NFR) 52 N/A
70-18932-05 COVER ASSEMBLY, LOWER CONE LIFT (NFR) 52 N/A
(Not Shown)
70-18932-05 COVER ASSEMBLY, LOWER CONE LIFT (NFR) 50 8
70-18969-00 Harness Assembiy, Chassis 49 7
i'tNoTEt't
When the description includes "added"” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
2 A-9 IPB-8800X

178



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
70-18970-00 CHASSIS ASSEMBLY 49 N/A
70-18970-00 CHASSIS ASSEMBLY 47 1
70-18981-00 Pan Assembly 45 2
70-19004-00 Keyboard Chassis Assembly 59 1
70-19005-53 Keycap Set w/USA (deleted) 58 9
70-19015-0L Jumper Assembly, Contactor to CB4 11 &7
70-19041-00 CABLE ASSEMBLY, BEZEL LED 54 2
70-19118-00 BEZEL ASSEMBLY (NFR) 50 15
70-19118-00 BEZEL ASSEMBLY (NFR) 54 N/A
70-19145-00 Seal, Front Weldment Angle (RH) 15 8
70-19145-01 Seal, Front Weldment Angle (LH) 15 9
70-19175-00 PCB Assembly. Motor 50 6
70-19176-00 Baseplate/Spindle Shaft Assembly 51 9
70-19177-00 PCB Assembly. Read/Write 50 5
70-19485-00 Panel Assembly, End 3 79
70-19485-00 Panel Assembly, End 5 16
70-19497-04 Cover, Top Weldment 3 80
70-19498-04 Cover "~sembly, Top 5 28
70-19524-00 Wire F. Bracket, Weldment 56 2
70-19555-00 Head Set Assembly 51 10
70-19578-01 BEZEL ASSEMBLY (Green Phosphor) 56 N/A
70-19578-01 BEZEL ASSEMBLY (Green Phosphor) 55 6
70-19579-00 COVER ASSEMBLY, REAR 57 N/A
70-19579-00 COVER ASSEMBLY, REAR 55 1
70-19581-02 Seal, Rear Weldment Angle (RH) 15 1
70-19581-03 Seal, Rear Weldment Angle (LH) 15 12
70-19584-00 Monitor Board Assembly 56 12
70-19605-11 Gasket Assembly 3 68
70-19605-16 Gasket Assembly 3 70
70-19605-17 Gasket Assembly 9 10
70-19605-19 Gasket Assembly 6 54
70-19605-20 Gasket Assembly 6 24
70-19605-22 Gasket Assembly 8 12
70-19605-23 Gasket Assembly 3 71
70-19605-23 Gasket Assembly 6 53
70-19722-01 CRT and Yoke Assembly (Green Phosphor) 56 3
70-19723-00 Ground Wire Assembly (4 in.) 56 11
70-19723-01 Ground Wire Assembly (10 in.) 56 8
70-19727-00 Chassis Assembly 21 1
70-19721-0L Cable Assembly, DC Output 47 4
70-19783-00 Bezel/Label Assembly 54 1
70-19797-01 Cover Assembly, Rear 57 1
70-19798-00 Wire Tension Weldment 56 4
70-19874-2D Cable Assembly. H7170 Power 6 Not Shown
70-15886-00 PANEL ASSEMBLY, FAN 22 N/A
70-19886-00 FAN PANEL ASSEMBLY 3 35
70-19888-0K Jumper Wire Assembly 3 Not Shown
70-19897-00 Harness Assembly, AC Fan Power 22 9
70-19899-01 BOX ASSEMBLY, AC DISTRIBUTION 17 N/A
70-19899-01 BOX ASSEMBLY, AC DISTRIBUTION 6 89
70-19918-01 Shield Assembly 50 18

titNOTEtt'

When the description includes "added” ur "deleted”, ALWAYS refer to the figure

IPB-8800X

parts list for the latest related part description.

179



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NQ. NO.
70-20345-3C Jumper Assembly 3 Not Shown
70-20346-3A Jumper Assembly 3 Not Shown
70-20346-3D Jumper Assembly 3 Not Shown
70-20347-3C Jumper Assembly 3 Not Shown
70-20347-3M Jumper Assembly 3 Not Shown
70-20365-02 Jumper Assembly 3 Not Shown
70-20406-01 Frame Assembly 34 1
70-20407-01 POWER SUPPLY ASSEMBLY 35 N/A
70-20407-01 POWER SUPPLY ASSEMBLY 34 4
70-20408-01 CARD CAGE ASSEMBLY 36 N/A
70-20408-01 CAGE ASSEMBLY, CARD 34 2
70-20474-01 Weldment, Connector Panel 48 2
70-20490-00 Cover Assembly, Top 23 11
70-20491-00 Cable Clamp Assembly 23 10
70-20608-01 Chassis Assembly 27 2
70-20610-01 PANEL ASSEMBLY, CONNECTOR 44 1
70-20610-01 PANEL ASSEMBLY, CONNECTOR 48 N/A
70-20611-02 CARD CAGE ASSEMBLY 44 2
70-20642-01 Cover Assembly, Top 34 16
70-20757-01 Frame Assembly, Card Cage a6 1
70-20760-01 Panel Assembly, Modesty 42 6
70-21081-53 Keycap Set w/USA (added) 58 9
70-21300-01 Bottom Enclosure, Keyboard 59 5
70-21473-01 Backplane Assembly 19 2
70-21619-01 Guide, Top Card 13 2
70-21616-02 Guide. Bottom Card 13 3
70-21639-01 Module Assembly. Smail Blank 5 9
70-21644-01 Weldment, Rear Door (LH) 10 1
70-21645-01 Weldment, Rear Door (RH) 9 1
70-21646-01 FRAME ASSEMBLY. DOUBLE BAY 15 N/A
70-21646-01 FRAME ASSEMBLY., DOUBLE BAY 6 1
70-21663-01 DOOR ASSEMBLY, REAR (RH) 9 N/A
70-21663-01 DOOR ASSEMBLY, REAR (RH) 5 25
70-21664-01 DOOR ASSEMBLY. REAR (LH) 10 N/A
70-21664-01 DOOR ASSEMBLY, REAR (LH) 5 24
70-21667-01 HEAT SINK ASSEMBLY 31 2
70-21667-01 HEAT SINK ASSEMBLY 32 N/A
70-21668--01 Snubber Assembly 31 8
70-21669-01 Bus Bar Assembly 29 3
70-21675-02 AC ASSEMBLY 30 N/A
70-21675-02 AC ASSEMBLY 29 1
70-21676-01 CAGE ASSEMBLY, POWER SUPPLY 18 N/A
70-21676-01 CAGE ASSEMBLY, POWER SUPPLY 6 40
70-21682-02 AC MAJOR BOARD ASSEMBLY 29 N/A
70-21682-02 AC MAJOR BOARD ASSEMBLY 27 1
70-21693-01 Cable Assembly, No.1 NBI 6 Not Shown
70-21696-02 Backplane Assembly, CPU 6 27
70-21700-01 PANEL ASSEMBLY. CONSOLE DISTRIBUTION 16 N/A
70~21700-01 PANEL AS3EMBLY, CONSOLE DISTRIBUTION 6 59
70-21701-01 Backplane Assembly, Memory 6 29
70-217i:4-01 Panel Assembly, Kick 5 21
70-217)4-02 Panel Assembly, Kick 3 83
tt.NoTEll'
When the description inciudes "added"” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
2 A-11 IPB-8800X

180



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FG TEM
PART NJ. DESCRIPTION NO. NO.
70-21705-01 Module Assembly, Filler 5 10
70-22105-01 Cage Assembly, Card 19 1
70-22108-04 CABINET ASSEMBLY (MPS-B+22) 60HZ (deleted) 5 1
70-22108-04 CABINET ASSEMBLY (60HZ) (deleted) 6 N/A
70-22108-08 CABINET ASSEMBLY (S50HZ) (deleted) 6 N/A
70-22105-08 CABINET ASSEMBLY (MPS-B+22) 50HZ (deleted) 5 1
70-2210R-09 CABINET ASSEMBLY (MPS-B+22) 60HZ (added) 5 1
70-221..2-09 CABINET ASSEMBLY (60HZ) (added) 6 N/A
70-22108-10 CABINET ASSEMBLY (MPS-B+22) 50HZ (added) 5 1
70-22108-10 CABINET ASSEMBLY (50HZ) (added) 6 N/A
70-22109-01 CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 4 1
70-22109-01 CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 5 N/A
70-22109-02 CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 4 1
70-22109-02 CABINET ASSEMBLY (DUAL) (50HZ) (deleted) 5 N/A
70~-22109-03 CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 4 1
70-22109-03 CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 5 N/A
70-22109-04 CABINET ASSEMBLY (DUAL) (50HZ) (deleted) 5 N/A
70-22109-04 CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 4 1
70-22109-05 CABINET ASSEMBLY (DUAL) (60HZ) (added) 5 N/A
70-22109-05 CABINET ASSEMBLY (DUAL) (60HZ) (added) 4 1
70-22109--06 CABINET ASSEMBLY (DUAL) (60HZ) (added) 4 1
70-22109-06 CABINET ASSEMBLY (DUAL) (50HZ) (added) 5 N/A
70-22109-07 CABINET ASSEMBLY (DUAL) (60HZ) (added) 5 N/A
70-22109-07 CABINET ASSEMBLY (DUAL) (60HZ) (added) 4 1
70-22109-08 CABINET ASSEMBLY (DUAL) (60HZ) (added) 4 1
70-22109-08 CABINET ASSEMBLY (DUAL) (50HZ) (added) 5 N/A
70-22115-01 TRAY ASSEMBLY, FAN 24 N/A
70-22115-01 TRAY ASSEMBLY., FAN 23 13
70-22127-01 POWER CORD ASSEMBLY 28 N/A
70-22127-01 POWER CORD ASSEMBLY 27 17
70-22128-C1 Dust Cover Assembly 19 13
70-22141-01 Weldment, Front Door (RH) 8 1
70-22142-01 Weldment, Front Door (LH) 7 1
70-22143-01 DOOR ASSEMBLY, FRONT (RH) - 8 N/A
70-22143-01 DOOR ASSEMBLY, FRONT (RH) 5 23
70-22144-01 DOOR ASSEMBLY, FRONT (LH) 7 N/A
70-22144-01 DOOR ASSEMBLY, FRONT (LH) 5 22
70-22153-02 CHASSIS ASSEMBLY 12 N/A
70-22153-02 CHASSIS ASSEMBLY 6 7
70-22154-01 Power Receptacie Assembly 14 1
76-22155-01 Bracket Assembly, Filter 6 1
70-22161-01 Bulkhead Assembly 6 57
70-22168-01 Door Assembly, Front 3 82
70-22172-01 Doar Assembly, Rear 3 81
70-22173-01 Line Filter Assembly (60Hz) 3 41
70-22175-01 Frame Assembly, Card Cage 13 1
70-22179-01 CABINET ASSEMBLY (60HZ) 2 1
70-22179-01 CABINET ASSEMBLY (60HZ) 3 N/A
70-22179-02 CABINET ASSEMBLY (50H2) 2 1
70-22179-02 CABINET ASSEMBLY (50HZ) 3 N/A
70-22181-01 Frame Assembly, Single Cabinet 3 1
70-22191-01 CAGE ASSEMBLY, LOGIC CARD 13 N/A
70-22191-01 CAGE ASSEMBLY, LOGIC CARD 6 37
"ﬂNOTE".

When the description includes “added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X A-12 2

181



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
70-22198-01 Rack Assembly 18 1
70-22468-01 QGuide Assembly, Eottorri Card (Memory) 13 8
70-22409-01 QGuide Assembly, Top Card (Memory) 13 4
70-22832-02 POWER OUT.ET ASSEMBLY, CONSOLE 14 N/A
70-22832-02 POWER OUTLET ASSEMBLY, CONSOLE ] 83
70-22540-01 Chassis Baffle Assembly 5 7
70-22569-01 Line Fliter Assembly (50Hz) 3 34
70-22794--02 CHASSIS ASSEMBLY (added) 12 9
70-22893-01 Flex Assembly, Bi-1 8 74
70-22894-01 Flex Assembly, BI-0 6 73
70-22898-02 Lcgo Panel Assembly (deleted) 5 28
70-22904-01 Panel Assembly, Ethernet 8 62
70-22905-01 BOX ASSEMBLY, CI 33 1
70-22905-01 BOX ASSEMBLY, CI 34 N/A
70-23086-01 Tray Assembly, Cable 3 72
70-23091-01 Module Assembly, Filler 5 12
70-23096-03 BOX ASSEMBLY, BCI a3 N/A
70-23098-03 BOX ASSEMBLY, BCi 2 2
70-23101-01 Cable Assembly, Guidance 3 9
70-23413-01 Bus Bar Assembly 18 5
70-23413-02 Bus Bar Assembly 12 4
70-23413-03 Bus Bar Assembly 18 3
70-23417-01 Mounting Plate Assembly 8 50
70-23771-01 PANEL ASSEMBLY, FRONT 218 1
70-23771-01 PANEL ASSEMZLY, FRONT 21C  N/A
70-23772-01 CHASSIS ASSEMBLY 21D N/A
70-23772-01 CHASSIS ASSEMBLY 2198 2
70-23773-01 CHASSIS ASSEMBLY, AC INPUT 21B  N/A
70-23773-01 CHASSIS ASSEMBLY, AC INPUT 21A 1
70-23983-AA KEYBOARD ASSEMBLY 58 1
70-24735-01 Logo Panel, 8700/8800 (added) 5 28
70-26401-01 Bracket, Rear Seal 15 15
74-13359-00 Bracket, Shipping 23 Not Shown
74-21444-00 Plate, Slide Nut 25 7
74-21611-00 Slide String 25 L)
74-21612-00 Bar, Guide Mounting 25 12
74-21613-00 Plate, Slide Index (RH) 25 4
74-21613-00 Plate, Slide Index (RH) 23 5
74-21613-01 Piate, Slide Index (LH) 25 4
74-21613-01 Plate, Slide Index (LH) 23 5
74-22453-01 Panel, Right Transformer 3 6
74-22731-01 Bracket, Mounting 27 22
74-23049-00 Stud Plate 34 5
74-23050-00 Cover, Plate 34 6
74-24067-00 Ground Strap 21 28
74-24067-00 Groundstrap 21C 9
74-24254-00 Cover Assembly, Top 37 14
74-24257-01 Bracket, Power Connector 38 16
74-24258-00 Bracket, Circuit Breaker Mounting 41 1
74-24259-00 Bracket, Connectur Mounting 38 9
74-24279-00 Bracket, Support 40 17
LR R ] NOTE. LR 3
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
2 A-13 IPB-8800X

182



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
74~24352-00 Chassis, LEM 38 2
74-24353-00 Plate, End 38 3
74-24527-00 Bracket, Power Connector 38 15
74-25218-00 Carriage 53 1
74-25224-01 Shaft, Guide 51 14
74-25225-00 Holder, (Head Load) 52 8
74-25226-00 Spacer, Follower Arm 53 4
74-25231-00 Shatt, Collet 52 3
74-25232-00 Spring, Conical 52 4
74-25233-03 Cover, Lift Cone 52 1
74~-25234-00 Spring, Cone Lift Cover Return 50 9
74-25235-00 Holder, Plane MHead 52 18
74-25236-00 Spacer, Switch 52 14
74-25237-00 Switch, Upper £2 12
74-25238-00 Switch., Lower 52 13
74-25239-00 Door, Upper 52 21
74-25239-01 Door, Lower 52 21
74--25241-01 Plate, Side 50 12
74-25244-01 Puliey, Idier 51 4
74-25248-00 Nut, Bar 53 2
74-25394-00 Cover, Switch 37 9
74-25398-00 Insulator, Power Connector 38 14
74-25401-00 insulator, Shield 38 5
74-25464-01 Panel., Front 11 4
74-25465-01 Panel, Rear 11 37
74-25466-00 Chassis 11 1
74-25467-00 Cover 11 75
74-25494-00 Insulator, PC Board 38 22
74-25495-00 Guide, Card 40 2
74-25647-00 Overlay, Connector Panel 48 1
74~25652-01 Plate, Slide 60 5
74-25652-02 Plate, Skid 50 17
74-25658-00 Enclosure, Bottom 46 1
74-25827-00 Shoe. Siide 51 15
74-25832-00 Spring, Carriage 51 16
74-25993-00 Bus Bar 11 38
74-25994-00 Shield, Protective 11 39
74-26051-00 Space Bar (Low Profile) (deleted) 58 €
74-26053-00 To . Enclosure, Keyboard 59 6
74-26060-00 Ra.:, Lateral 15 5
74-26071-00 Screen, Double Bottom 15 13
74-26084-00 Rail, Vertical (RH) 15 6
74-26084-01 Rail, Vertical (LH) 15 7
74-26130-00 Barrier 40 22
74-26185-00 Spacer, PCB 39 4
74-26213-00 Chassis 49 1
74-26214-00 Cover 47 3
74-26222-03 Door, Transparent Keyboard (deleted) 59 7
74-26242-01 Latch, Wire (R.H.) 46 2
74-26243-01 Latch, Wire (L.H.) 46 3
74-26246-01 Bezel, Switch 49 9
74-26283-01 Cover, Cable Compartment 23 3
...NOTE'-'
When the description inciudes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
IPB-8B00OX A-14 2

183



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
74-26284-01 Panel, Bottom Floor (50Hz) 3 18
74-26285-01 Panel, Circuit Breaker (60Hz) 3 36
74-26286-01 Panel, Circuit Breaker (50H?) 22 1
74-26288-01 Panel, Left Transformer 3 5
74-28289-01 Panel. Rear Transformer 3 3
74-26290-01 Panel, Bottom Floor (80HZ) 3 61
74-26292-01 Panel, Top Transformer 3 43
74-26294-01 Panel, Front Transformer 3 8
74-26295-01 Bracket, Back Wall 3 31
74-26296-01 Shelf, Circuit Breaker 3 24
74-26297-01 Bracket, Fan Connector 3 12
74-26298-01 Deflector, Arc Shoot 3 32
74-26299-01 Isolator. Arc Shoot 3 39
74-26303-01 Support, Transformer (50Hz) 3 9
74-26304-10 Support, Floor (60Hz) 3 62
74-26305-01 Plate, Circuit Breaker Mounting 3 2
74-26309-01 Angle, Cover 3 21
74-26310-01 Seal, Foam 22 10
74-26310-01 Seal, Foam 3 40
74-26330-01 Bracket 11 27
74-26404-15 Panel 16 4
74-26407-01 Panel, Double Sub 3 65
74-26534-01 insert, Blank 48 7
74-26535-01 Insert, Blank 48 8
74-26537-01 Handle, Latch Wire 46 4
74-26539-01 Bezel, CRT 56 1
74-26542-02 Clip, Spring 56 5
74-26636-01 Panel. Access 37 19
74-26640-01 Shield. Double Control 15 14
74-26802-01 Bracket, Housing 12 2
74-26802-01 Bracket, Housing 6 35
74-26805-01 Shaft, Tilt 57 3
74-26806-01 Button, Slide 57 2
74-26807-01 Anchor, Tilt Bracket 57 5
74-26808-01 Bracket, Slide 57 6
74-26809-01 Handle 57 9
74-26989-01 Equalizer, Double Key 58 8
74-26991-01 Latch, Door 8 2
74-26991-01 Latch, Door 9 6
74-26991-02 Latch, Door 8 6
74-26991-02 Latch, Door 9 2
74-26992-01 Latch. Pivot 9 9
74-~26992-01 Pivot, Latch 8 4
74-270686-02 Panel, Front 21C ' 1
74-27077-02 Chassis 21D 1
74-27103-01 Equalizer, Space Bar 58 7
74-27145-01 Bracket, Control Panel Mounting 15 16
74-27164-01 Cover, Connector Box 11 33
74-27165-01 Box, Connector 11 34
!ttNOTE-tt
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
2 A-15 iPB-8800X

184



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
74-27256-01 Maedallion (Not Shown) 42 12
74-27256-08 Maedallion, System Box 43 1
74-27343-01 Retainer. Blank 48 3
74-273689-01 Bracket, LH Power Supply 35 2
74-27370-01 Bracket, RH Power Supply 35 3
74-27378-01 Plenum 36 13
74-27380-01 Bracket a3 2
74-27428-01 Logo, “Digital” 56 14
74-27577-01 Foot, 5 Degree Slope 58 12
74-27653-01 Box. Receptacle 17 1
74-27654-01 Panel. Receptacle 17 8
74-27655-01 Plate. Cover 17 6
74-27754-01 insulator. CRT 56 7
74-27817-02 Shield. Bottom Copper 57 15
74-27818-02 Shield. Copper Strap 57 17
74-27819-01 Bracket, Power Controller (R.H.) 11 46
74-27819-02 Bracket, Powsr Controiler (L.H.) 11 47
74-27861-01 Cover, Card Cage 34 14
74-27877-01 Strip. Insulator 48 6
74-27925-01 Insulator 36 18
74-27948-01 Panel. Connector arounding 48 4
74-28105-01 Plate. Nut 15 17
74-28201-01 Clip, Ground 60 4
74-28201-02 Clip, Grounding 50 16
74-28266-02 Door, Card Cage 44 6
74-28306-01 Clip. Channel 48 5
74-28368-01 Bracket, RH Strain Relief 36 17
74-28427-01 Bracket, Moduie Support 34 3
74-28580-01 Plate, Strain Relief 36 19
74-28581-01 Bracket, LH Strain Relief 36 16
74-28652-01 Spacer, PC Board Support 44 15
74-28678-01 Bracket, Circuit Breaker 34 11
74-28765-01 Heat Sink 21 9
74-28773~01 Space Bar (Low Profile) (added) 58 6
74-28979-01 Cover, Lexan 34 9
74-29464-04 Bumper, (Gray) 56 18
74-29464-06 Bumper, (Brown) 56 19
74-29745-01 Bracket, AC 30 8
74-29748-01 Bracket, Mother Board 31 20
74-29749-01 Cover. Chassis 27 20
74-29836-01 Ground Strap 44 3
74-29894-02 Shield, Top Copper (1 Piece) 57 14
74-30087-01 Retainer, Module 27 9
74-30160-01 Capacitor, Bus 32 4
74-30180-01 Cover. Distribution 27 13
74-30206-01 Clip. Eiectrostatic Discharge 13 15
74-30524-01 Panel Switch 3 52
74-30603-01 Door, Card Cage 6 31
74-30603-02 Door, Card Cage 6 31
74-30604-01 Slide, Interiock 13 14
.I.NOTEI'"
When the description includes "added” or "deleted”. ALWAYS refer to the figure
parts list for the latest related part description.
IPB-8800X A-16

185




VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FiG ITEM
PART NO. DESCRIPIION NO. NO.
74-30607-01 Plate, Strap ] 70
74-30807-02 Plate, Strap W/insert e 1A
74-30783-01 Bracket, Sensor ] 80
74-30796-01 Cover, AC 28 1
74-30797-01 Bracket, Card Cage Mounting 13 10
74-30798-01 Bracket, Cage Frame Mounting . 41
74-30833-01 Insulator 29 5
74-30967-01 Bezel, Bottom 13 13°
74-30971-01 Bezel, Top 13 12
74-31085-01 Bracket, U 12 12
74-31086-01 Bracket, Horizontal Top 12 1§
T4-31089-01 Panel, Filler L] 1
74-31100-01 Spacer, Interlock 13 19
74-31101-01 Plate, Rear Cover 14 12
74-31114-01 Bracket, Front Mounting e 23
74-31115-01 Bracket, Filter Lock 6 20
74-31116-01 Panel, Front 6 19
74-31117-01 Bracket, Fliter Slide (LH) 8 8
74-31117-02 Bracket, Filter Slide (RH) 6 9
74-31234-01 Bracket, RH Slide Mounting 33 10
74-31234-01 Bracket, Slide Mtg (R.H.) (added) 23 Not Shown
74-31234-02 Bracket, Slide Mtg (L.H.) (added) a3 Not Shown
74-31234-02 Bracket, LH Slide Mounting 33 1"
74-31334-01 Bracket, BBU Side 3 77
74-31388-01 Bracket, Power Controller (RH) 6 3
74-31386-02 Bracket, Power Controller (LH) 8 2
74-31527-01 Bracket, Cable 8 82
74-31744-01 Shield, Backplane 5 29
74-31753-01 Shield, Panel 5 8
74-31997-01 Stop 18 14
74-32128-01 Panel, Terminal Board 3 a0
74-32211-01 Mount, Frame 12 16
74-32235-01 Cover, B! Shield 5 32
74-32233-01 Bracket, Locking a3 Not Shown
74-32236-01 Bracket, Buss Bar 8 90
74-32296-01 Chassis, Top 12 14
74-32297-01 Bottom. Chassis 12 18
74-32298-01 Side, Chassis RH 12 10
74-32299-01 Side, Chassis LH 12 1
74-32407-01 Rod, Tray Pivot 3 74
74-32408-01 Bracket, Cable Tray 3 73
74-32462-01 Guide, Shield 5 a3
74-32525-01 Button, Locator 13 21
74-32572-01 Bracket, BBU Top 3 78
74-32573-01 Bracket, BBU Bottom 3 76
74-33028-01 Plug, Retainer 17 10
74-33114-C Cover, Dranetz Safety 3 44
74-34245-01 Stiffener, Bottom 218 4
74-34245-02 Stiffener, Top 2B 3
74-35772-01 Logo Number “1" (added) 5 34
74-35772-04 Logo Number “4" (added) 5 34
L B QNOTE' L X ]
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
2 A-17 IPB-8800X

180



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
74-35772-07 Logo Number “7" (added) 5 33
74-35772-08 Logo Number “8" (addad) 5 34
74-35772-09 Logo Number “9" (added) 5 34
74-35772-10 Logo Numbser “0" (added) 5 34
871BA-XA 871BA-XA (120V) 1 N/A
8718A-XB 871BA-XB (240V) 1 N/A
8718A-XC 871BA-XC (120V) 1 N/A
871BA-XD 871BA-XD (240V) 1 N/A
871BA-XE 8718A-XE (120V) 1 N/A
871BA-XF 871BA-XF (24(_)V) 1 N/A
876-A POWER CONTROLLER (120/208V, 30A) 11 N/A
876-A POWER CONTROLLER (120/208V, 30A) 6 6
87XBA-XA CABINET ASSEMBLY (DUAL CPU) (60HZ) 4 N/A
87XBA-XA CABINET ASSEMBLY (DUAL CPU) (60HZ) 1 2
87XBA-XB CABINET ASSEMBLY (DUAL CPU) (50HZ) 1 2
87XBA-XB CABINET ASSEMBLY (DUAL CPU) (50HZ) 4 N/A
87XBA-XC CABINET ASSEMBELY (DUAL CPU) (60HZ) 1A 2
87XBA-XC CABINET ASSEMBLY (DUAL CPU) (60HZ) 4 N/A
87XBA-XD CABINET ASSEMBLY (DUAL CPU) (50HZ) 1A 2
87XBA-XD CABINET ASSEMBLY (DUAL CPU) (50H2) 4 N/A
882BA-XA 882BA-XA (120V) 1A N/A
882BA-XB 882BA-XB (240V) 1A N/A
882BA-XC 882BA-XC (120V) 1A N/A
882BA-XD 882BA-XD (240V) 1A N/A
882BA-XE 882BA-XE (120V) 1A N/A
882BA-XF 882BA~-XF (240V) 1A N/A
90-00001-05 Standoff, Male/Female 37 17
90-00001-24 Standoff, No. 16-32 x 1/2 1 42
90-00001-29 Standoff, Male/Female 36 21
90-00001-34 Standoff, Hex No. 8-32 6 65
90-00001-40 Standoff, Hex No. 6-32 6 85
90-00001-42 Standoff, Hex 6 87
90-00022-01 Foot, Lcveler 20 6
90-00030-01 Rivet 12 13
90-00030-21 Rivet 15 4
90-00030-21 Rivet 6 10
90-00032-19 Shaft, \dler 51 3
90-00035-09 Spacer, Threarded No. 10-32 x 3/4 1 35
90-00038-08 Screw, Phl Pan Hd No. 10-32 x 9/16 40 14
90-00038-08 Screw, Phi Pan Hd No. 10-32 x 7/16 21 30
90-00038-18 Screw, Phl Pan Hd No. 6-32 x 2-1/2 56 6
90-00039-14 Screw, Phi Flat Hd No. 4-40 x 7/16 53 5
90-00039~-16 Screw, Phi Mach Hd No. 4-40 x 1/4 52 15
90-00039-24 Screw, Mach Flat Phi Hd No. 6-32 x 3/8 21D 4
90-00043-15 Screw, Hex Hd No. 3/16 x 3/4 3 14
90-00049-01 Screw. Sems Phl Pan Md No. 6-32 x 1/2 11 3
90-00049-03 Screw. Sems Phl Pan Hd No. 6-32 x 1/2 21 17
90-00049-05 Screw. Sems Phil Hd No. 8-32 x 5/8 (deleted) 3 a7

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X

'\.INOTE'.'



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
90~-00049-18 Scraw, Semsg Phi Hd Mo. 8-32 x 5/8 5 14
90-00049-22 Screw, Sems Phl Hd No. 6-32 x 3/16 36 14
90-00049-22 Screw, Sems Phl Pan Hd No. 6-32 x 5/16 11 10
90-00049-24 Screw., Sems Phl Pan Hd No. 6-32 x 3/8 36 20
90-00049-24 Screw, Sems Phi Pan Hd No. 6-32 x 1/2 34 15
90-00048-28 Screw, Sems Phl Flat Hd No. 8-32 x 1/2 a3 3
90-00049-28 Screw, Sems Phi Pan Hd No. 8-32 x 3/8 11 5
90-00049-32 Scraw, Phl Pan Hd No. 6-32 x 5/8 38 10
90-00048-34 Screw, Sems Phl Pan Hd No. 6-32 x 1/2 11 49
90-00049-35 Screw, Sems Phl Pan Hd No. 6-32 x 3/8 47 11
90-00049-36 Screw, Sems Phi Pan Hd No. 6-32 x 1/2 47 9
90-00049-37 Screw, Sems Phl Pan Hd No. 6-32 x 3/4 49 6
90-00049-44 Screw. Sems Phi Pan Hd No. 4-40 x 5/16 36 5
90-00061-27 Screw, Seif-tapping Pan Hd No. 6-19 x 3/8 13 20
90-00062-33 Sciew, Seif-Tap Phl Hd No. 8 x 1.00 (added) 6 30
90-00062-69 Screw, Self-tapping Pan Hd No. 6-19 x 3/18 13 17
90-00063-13 Screw, Self-Tap Phl Hd No. 6 x 1/2 (added) 6 76
90-00063-24 Screw, Self-Tap Phl Hd No. 8 x 1/2 (addad) 6 79
90-06007-01 Screw, Pht Pan Hd No. 2-56 x 1.00 6 14
90-06009-02 Screw, Phi Flat Hd No. 4-40 x 1/4 14 5
90-06010-01 Screw, Phl Pan Hd No. 4-40 x 5/16 41 6
90-06010-01 Screw, Phl Pan Hd No. 4-40 x 5/16 14 6
90-06010-~-02 Screw, Phi Flat Hd No. 4-40 x 1/2 3 51
90-06011-~01 Screw, Phl Pan Hd No. 4-40 x 3/8 49 16
90-06012-01 Screw, Ph! Pan Hd No. 4-40 x 7/16 21 13
90-06020-02 Screw, Phi Flat Hd No. 6-32 x 1/4 50 13
90-06020-02 Scraw, Flat Phi Hd No. 6-32 x 1/4 33 5
90-06020-03 Screw, Phl Truss Hd No. 6-32 x 1/4 51 2
90-06021-01 Screw, Phi Pan Hd No. 6-32 x 5/16 41 4
90-06021-~01 Screw, Phi Pan Hd No. 6-32 x 5/16 21 23
90-06021~-01 Screw, Mach Pan Phil 6-32 x 5/16 21A 7
90-06021-03 Screw, Phl Truss Hd No. 6-32 x 5/16 52 20
90-06023-01 Screw, Phi Pan Md No. 6-32 x 7/16 (deleted) 22 4
90-06024-01 Screw, Phl Pan Hd No. 6-32 x 1/2 50 14
90-06024-01 Screw, Ph! Pan Hd No. 6-32 x 7/16 (added) 22 4
90-06024-01 Screw, Phl Pan Hd No. 6-32 x 1/2 1" 31
90-06024-01 Screw, Phl Pan Hd No. 6-32 x 1/2 13 1
90-06024-01 Screw, Phi Pan Hd No. 6-32 x 1/2 (deleted) 6 68
90-06024-02 Screw, Phl Flat Hd No. 6-32 x 1/2 18 9
90-06025-01 Screw, Phi Pan Hd No. 6-32 x 5/8 55 4
90-06025-01 Screw, Phl Pan Hd No. 6-32 x 5/8 24 7
90-06025-01 Screw, Phl Pan Hd No. 6-32 x 5/8 (added) 6 68
90-06028-01 Screw, Phl Pan Hd No. 6-32 x 1.00 19 3
90-06037-02 Screw, Phl Flat Hd No. 8-32 x 3/8 6 81
90-06037-03 Screw, Truss Phl Hd No. 8-32 x 3/8 (added) 23 Not Shown
90-06039-01 Screw, Phl Pan Hd No. 8-32 x 1/2 (added) 12 5
90-06040-03 Screw, Phi Truss Hd No. 8-32 x 5/8 6 66
90-06042-02 Screw, Ph! Flat Hd No. 8-32 x 1 28 5
90-06056-01 Screw, Hex Hd No. 1/4-20 x 1/2 31 10
90-06056-01 Screw, Phi Pan Hd No. 1/4-20 x 1/2 1 19
-ttNOTEtIt
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
2 A-19 IPB-8800X

188



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FiG ITEM
PART NO. DESCRIPTION NO. NO.
90-06057-02 Screw, Phi Flat Hd No. 1/4-20 x 8/8 13 22
90-08071-01 Screw, Phl Pan Md No. 10-32 x 3/8 1" 82
90-06071-01 Screw. Phl Pan Hd No. 10-32 x 3/8 21 21
90-08072-01 Screw, Phl Pan Hd No, 10-32 x 7/16 8 47
90-08073-02 Screw, Phl Flat Hd No. 16-32 x 1/2 8 a7
90-06073-02 Screw, Phi Fiat Hd No. 10-32 x 5/8 3 19
90-06074-01 Screw, Ph Pan Hd No. 10-32 x 3/8 1" 76
90-08075-03 Screw, Phl Truss Hd No. 10-32 x 3/4 33 Not Shown
80-06077-01 Screw, Phl Pan Hd No. 10-32 x 1 23 12
90-08241-09 Screw, Hex Hd No. 1/4-20 x 1/2 18 20
90-08241-09 Screw, Hex Hd No. 1/4-20 x 1/2 3 88
90-008242-09 Screw, Mach Hex Hd No. 1/4-20 x 5/8 13 8
90-06243-09 Screw. Hex Hd No. 1/4-20 x 3/4 8 42
90-08243-09 Screw, Hex Hd No. 1/4-20 x 1/2 3 58
90-068255-09 Screw, Mach Hex Hd No. 5/16-18 x 3/4 20 8
90-06293-10 Screw, Socket Hd No, 6-32 x 3/8 52 9
90-06453-00 Screw, Sems Hex Hd No.6-32 x 1/2 3 42
90-08508-00 Rivet, Blind Dome a8 17
90-08518-00 Pin, Roll 87 10
90-08535-00 Nut, Hex No. 2-56 e 15
90-08587-00 Nut, Hex No. 4 49 18
90-08557-00 Nut, Kep No. 4-40 x 1/4 41 8
90-08557-00 Nut, Kep No. 4-40 (deleted) 6 26
90-065680-00 Nut, Kep No. 8-32 29 8
90-06560-00 Nut, Kep No. 6-32 38 12
90-08560-00 Nut, Kep No. 8-32 22 8
90-06560-00 Nut, Kep No. 6-32 " 57
90-06563-00 Nut, Hex Ext Tooth Lockwasher No. 8-32 (added) 23 Not Shown
90-06563-00 Nut, Kep No. 8-32 k] 8
90-08563-00 Nut, Kep No. 8-32 28 7
90-06583-00 Nut, Kep No. 8-32 21 -]
90-085683-00 Nut, Hex Ext Tooth Lockwasher No. 8-32 x 11/32 21C 8
90-0685685-00 Nut, Hex No. 10 49 12
90-06565-00 Nut, Kep No. 10-32 34 7
90-08565-00 Nut, Kep No. 10-32 30 8
90-068565-00 Nut, Kep No. 10-32 as 13
90-06565-00 Nut, Kep No. 10-32 (added) 23 Not Shown
90-08565-00 Nut, Kep No. 10-32 27 24
90-068565-00 Nut, Kep No. 10-32 1" 22
90-08565-00 Nut, Kep No. 10-32 14 10
90-06565-00 Nut, Kep No. 10-32 7 7
$0-06565-00 Nut, Kep 8 )
90-068565-00 Nut, Kep No. 10-32 9 5
90-068565-00 Nut, Hex Ext Tooth Lockwasher No. 10-32 x 3/8 218 8
90-06565-00 Nut, Kep No. 10-32 21 8
90-068565-00 Nut, Kep No. 10-32 10 5
90-08565-00 Nut, Kep No. 10-32 6 48
90-08565-00 Nut, Kep No. 10-32 5 20
90-08610-00 Nut, Relock No. 10-32 34 8
90--066833-00 Washer, internal Tooth Lock 22 8
90-06634-00 Washar, Int Lock 44 4
90-08635-00 Washer, Internal Lock 21D 10
LR tzo;q.m. " ®
When the description includes "added” or "deleted"”, ALWAYS refer to the figure
parts list for the latest related part description.
1PB-8800X A-20 2

189



VAX8700/8800 SYSTEM SORT 8Y DEC PART NUMBER

FiG ITEM
PART ND. DESCRIPTION NO. NO.
80-06846-00 Washer, Flat 31 15
80-06653-00 Washar, Flat 11 51
90-086855~00 Washer, Flat 27 15
90-06656-00 Washer, Flat 52 19
90-06656-00 Washer, Flat No. 6 50 4
90-06656-00 Washer, Flat 51 5
90-06656-00 Washer, Flat No. 6 31 4
90-06656-00 Washer, Flat 40 6
90-06656-00 Washer, Fiat 27 10
90-06656-00 Wwasher, Flat 37 15
90-06656-00 Washer, Flat 18 13
90-06656-00 Washer, Fiat No. 6 21 16
90-06659-00 Washer, Flat No. 6 55 2
90-06659-00 Washer, Flat No. 6 36 1
90-06659-00 Washer, Flat No. 6 24 5
90-06659-00 Washer, Flat 22 5
90-06659-00 Washer, Flat No. 6 29 6
90-06659-00 Washer, Flat No. 6 31 21
90-06659-00 Washer, Flat No 6 40 8
90-06659-00 Wasner, Fiat 3 38
90--06659-00 Washer, Flat No. 6 6 45
90-06660-00 Washer, Flat (added) 23 Not Shown
90-06660-00 Washer, Fiat No. 8 28 6
90-06660-00 Washer, Fiat 33 15
90-06660-00 Washer, Flat 21C 7
90-06660-00 Washer, Flat 13 6
90-06660-00 Washer, Flat 21 5
90-06661-00 Washer, Fiat 11 6
90-06662-00 Washer, Fiat 6 78
90-06664-00 Washer, Fiat No. 10 30 5
90-06664-00 Washer, Fiat 11 21
90-06664-00 Washer, Flat 9 4
90-06664-00 Washer, Flat 10 4
90-06664-00 Washer, Flat No. 10 7 6
90-06664-00 Washer, Flat 8 8
90-06664-00 Washer, Fiat 5 19
90-06664-00 Washer, Fiat 3 13
90-06664-00 Washer, Flat 6 77
90-06686-00 Washer, Split Lock Na. 2-56 6 22
90-06688-00 Washer, Split Lock No, 4 21 14
1 0-06692-00 Washer, Helical 20 4
9,L-06707-00 Washer, Flat Nylon 44 14
97 -06707-00 Washer, Flat Nyion 29 10
90-06724-00 Washaer, External Tooth Lock No. 1/4 3 59
90-06818-00 Spacer, Hex 3 33
90-06862-00 Spacer, Threaded Hex 39 3
90-07-35~00 Grommet 12 21
90-07017-00 Grommet 36 15
90-07031-00 Tie, Cable 49 18
90-07031~-00 Tie, Cable 47 6
90-07031-00 Tie. Cable 26 5
90-07031-00 Tie, Cable 24 4

".NOTE'-.

When the description inciudes "added" or "deleted”. ALWAYS refer to the figure

parts list for the latest related part description.

IPB-8800X

19T



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
90-07031-00 Tie, Cable 2B ¢
90-07031-00 Tie, Cable 21 27
90-07031-00 Tie, Cable 12 1
90-07031-00 Tie, Cable 3 20
80-07031-01 Tie, Cable 21D 1
90-07032-00 Tie, Cable k1) 18
90-07032-00 Tie, Cable 27 19
90-07032-00 Tie, Cable (added) 6 84
90-07035-00 Grommet, Caterpillar K} 12
90-07035-00 Grommet, Caterpillar 31 14
90-07035-00 Grommet a7 6
90-07035-00 GQGrommet, Caterpiliar 25 1
90-07035-00 Grommet, Caterpillar 18 13
90-07038-00 Grommet (deleted) ] 58
90-07081-00 Clamp, Cable 21 29
90-07083-00 Cable Clamp, 7 - v Mount 33 7
90-07087-00 Cable Clamp, wc Mount 36 22
90-07154-00 Bushing, Strain F .iief 17 3
90-07622-00 Grommet, Caterpiliar 32 8
90-07649-00 Washer, Ext Tooth Lock No. 6 49 5
90-07649-00 Washer, Ext Tooth Lock No. 8 47 7
90-07649-00 Washer, External Tooth Lock No. 8 24 8
90-07849-00 Washer, Lock " 56
90-07649-00 Washer, Lock 21A 8
90-07649-00 Washer, External Tooth Lock No.8 21 24
90-07651-00 Washer, Ext Tooth Lock No. 10 49 1"
90-07651-00 Washer, External Tooth Lock No. 10 14 9
90-07651-00 Wacher, External! Tooth Lock 21 7
90-07651-00 Washer, External 218 7
90-07783-00 Bushing, Snap 25 3
80-07786-00 Retainer, U-Nut 33 Not Shown
90-07786-00 Nut, Retainer No. 10-32 ] 8
9M-07786-00 Retainer, U-Nut No. 10-32 3 75
90-07786-00 Nut, Retaining No. 10-32 6 5
90-07788-00 Washer, Split Lock 3 i6
90-07793-01 Screw, Phl Pan Hd No. 6-32 x £'18 21 1
90-07797-00 Washer, Split Lock No. 1/4 13 9
90-07797-00 Washer, Spiit Lock 1 20
90-07797-00 Washer, Split Lock No. 1/4 6 43
90-07801-00 Washer, Lock No. 6 51 6
90-07801-00 Washer, Helical Split 39 2
90-07801-00 Washer, Helical Split 41 3
90-07801-00 Washer, Split Lock No. 6 21 10
90-07801-00 Washer, Split Lock 11 32
90-07867-00 Mount, Cable Tie 3 22
90-07867-00 Mount, Cable Tie 6 16
90-07880-00 Tie, Cable 56 16
90-07880-00 Tie, Cable 11 77
90-07880-00 Tie, Cable 3 23

.‘.NOTE.'.

When the description includes "added” or "deleted”, ALWAYS refer to the figure

IPB-8800X

parts list for the latest related part description.

A-22

191




VAXH§700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
90-07880-00 Tie, Cable 8 88
90-07906-00 Washer, Split Lock No. 10 33 Not Shown
90-07906-00 Washaer, Split Lock 11 53
90-07906~00 Washer, Split Lock No. 10 21 20
90-07928-00 Terminai Ring 28 3
90-07983-00 Washer, Flat 3 11
90-08055-00 Nut, Ela-Stop 56 9
90-08059-00 Nut, Self-Lock No. 10-32 9 8
90-08059-00 Nut, Stop No. 10-32 8 5
90-08135-00 Nut, Kep No. & 40 7
90-08151-00 Washer, External Tooth Lock No. 8 (deleted) 18 12
20-08172-00 Washer, Flat 51 1
90-08172-00 Washer, Flat 16 3
90-08185-00 Nut, Kep No. 6-32 44 12
90-08185-00 Nut, Hex No. 6-32 47 8
90-08185-00 Nut, Hex No. 6 49 4
90-08185-00 Nut, Kep No. 6-32 21 25
90-08185-00 Nut, Kep No. 6-32 18 8
90-08185-00 Nut, Hex Ext Tooth Lockwasher 6-32 x 1/4 21A 9
90-08203-00 Nut, Kep No. 1/4-20 15 19
90-08203-00 Nut, Hex No. 1/4-20 5 17
90-08203-00 Nut, Xep No. 1/4-20 3 17
90-08209-00 Strip, Grommet 40 12
90-08212-00 Screw, Nylon Siotted Hd No. 6-32 x 7/16 40 9
90-08212-00 Screw, Nylon Slotted Hd No. 6-32 x 7/16 37 18
90-08228-00 Tape. Foam 38 12
90-08257-01 Foam, Adhesive Back 41 9
90-08264-00 Mount, Cable Tie 47 5
90-08264-00 Mount, Cable Tie 56 15
90-08264-00 Mount, Cable Tie 35 14
90-08264-00 Mount, Cable Tie 27 18
90-08264-00 Mount, Cable Tie 21 26
90-08264-00 Maunt, Cable Tie 11 11
90-08415-00 Washer, Flat 3 25
90-08451-06 Screwlock. No. 4-40 x 3/16 44 13
90-08451-08 Screw, Lock No. 4-40 x 3/8 16 4
90-08496-00 Spacer, Hex No. 4-40 (added) 6 26
90-08525-00 Bumper, Rubber 46 8
90-08527-00 Fuse, Sio Blo 1/8A, 250V 1 14
90-08841-01 Standoff, No. 10-32 6 51
90-08853-00 Connector Plug, Power 120V 28 2
90-08897-00 Nut, Well No. 1/4-20 33 16
90-08957-00 Nut, Kep No. 6-32 1" 50
90-08978-00 Washer, Lock 40 15
90-08992-00 Washer, Flat 50 19
20-09087-00 Foam, Tape 1/8 in. Single-sided 25 14
90-09157-00 Adhesive, Liguid 40 13
80-09157-00 Adhesive, Liquid 37 7
90-09165-00 Clip, Fan Mounting 35 11
90-09228-10 Screw. Sems Phl Pan Hd No. 10-32 x 3/8 32 6
90-09228-10 Screw. Sems Phl Pan Hd No. 10-32 x 3/8 21D 6
90~09228-10 Screw. Sems Phl Pan Hd No. 10-32 x 3/8 27 23
90-09228-10 Screw. Sems Phl Pan Hd No. 10-32 x 3/8 29 4

i.iNOTEIi.

When the description includes "added"” or "deleted”, ALWAYS refer to the figure

parts list for the latest related part description.

A-23

iPB-8800X

192



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FiG ITEM
PART NO, DESCRIPTION NO. NO.
90-08228~-10 Screw, Sems Phl Pan Hd No. 10-32 x 3/8 218 8
90-09228-10 Screw, Sems Phl Pan Hd No. 10-32 x 3/8 11 41
80-09228-10 Screw, Sems Phl Pan Hd No 10-32 x 3/8 ] 39
90-09255-00 Label, “Power Supply” 41 12
90-09255-00 Label, “Powar Supply" 38 Not Shown
90-09255-00 Label, “"Power Supply” 22 1
90-09255-00 Label, “"Power Supply” 40 Not Shown
90-09255-00 Label, “Power Supply” kr 4 Not Shawn
90-09255-00 Label, "Power Supply” 17 Not Shown
90-09255-01 Label, “"Power Supply” 210 7
80-09286-01 Label, "Power Supply” 21 Not Shown
90-09255-01 Label, “Power Supply"” 1 Not Shown
90-09285-03 Label, “Power Supply/Sub Assembly ID" 27 Not Shown
90-09255-03 Label, “Power Supply/Sub Assembly D" 28 Not Shown
80-09255-03 Label, “"Power Supply/Sub Assembly ID” 32 Not Shown
90-09255-03 Label, "Power Supply/Sub Assemb’ ID" 31 Not Shown
90-09273-00 Ring, Retainer 48 7
90-09282-00 Screw, Sems Phl Siotted Hd No. 10-32 x 15/18 3 18
90-09284-00 Standoft, Male/Femaie No. 4-40 3s 4
90-09300-01 Nut, Fastener No. 6-32 (replaces 80-068584-03) 18 8
90-09329-01 Screw, Pan Phl Hd No. 20 x 1/4 (added) 23 Not Shown
90-09329-01 Screw, Phi Pan Hd No. 1/4-20 x 1.0 kk | 17
90-09330-01 Screw, Phl Pan Hd No. 6-32 x 1/4 22 7
90-05532-00 Label, “Cable Identification” 268 8
90-09544-00 Foam ] 18
90-09545-00 Screw, Sems Phl Pan Hd No. 8-32 x 1/4 30 4
90-09545-01 Screw, Sems Ph! Pan Hd No. 8-32 x 1/2 13 7
90-09545-01 Screw, Sems Phl Pan Hd No. 8-32 x 1/2 6 34
90-095687-00 Bumper 3 47
90-09580-00 Ring. External Retaining 52 7
90-09595-00 Rivet 3 28
90-09617-00 Tie, Cable 568 17
90-09617-00 Tie, Cable 3 49
90-09642-00 Screw, Sems Phl Pan Hd No. 8-32 x 1/4 6 83
90-09643-02 Screw, Sems Phl Pan Hd No. 4-40 x 1/4 34 10
90-09643-02 Screw, Sems Phi Pan Hd No. *~-40 x 1/4 27 14
90-09643-02 Screw, Sems Phl Pan Hd No. 4-40 x 3/8 3 67
90-09643-03 Screw, Sems Phl Pan Hd No*4-40 x 5/18 18 5
90-09682-00 Screw, Haex Hd No. 8-32 x 5/16 (deleted) 18 1
90-09700-00 Screw, Sems Truss Hd No. 10-32 x 1/2 6 4
90-09701-00 Screw, Sems Phi Pan Hd No. 6-32 x 5/16 31 5
90-09701-00 Screw, Sems Phl Pan Hd No. 6-32 x 5/16 29 7
90-09701-00 Screw, Ph! Pan Hd No. 6-~32 x 5/16 23 4
90-09701-00 Screw, Phl Pan Hd No. 8-32 x §/18 12 3
90-09701-00 Screw, Sems Phl Pan Hd No. 6-32 x 5/18 21 3
90-09701-00 Screw, Sems Phl Hd No. 6-32 x 5/16 17 7
90-09701-00 Screw, Sems Pan Phi Hd No. 6-32 x 5/18 21C 5
90-09701-00 Screw, Sems Phl Pan Hd No. 6-32 x 5/16 6 64
90-09708-00 Screw, Phl Pan Hd No. 6-32 x 5/16 45 3
90-09708-00 Screw, Phl Pan Hd No. 6-32 x 3/8 44 8
90-09708-00 Screw, Phl Pan Hd No. 6-32 x 5/16 50 3
90-09718-00 Grommet, Strip 33 14
90-09718-02 Grommet 3 66

...NOTE“.

When the description includes "added” or "deleted", ALWAYS refer to the figure

IPB-8800X

parts list for the latest related part description.




VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
90-09718-04 Grommet 34 13
90-09730-00 Screw, Nylok, Flat Hd No. 6-32 x 5/16 37 1
90-09730-00 Ecrew, Nylok, Flat Hd No. 6-32 x 5/16 38 10
90-09771-03 Clamp, Cable 25 18
90-09775-01 Washer, Flat 46 5
90-09800-02 Screw, Phl Pan Hd No. 6-19 x 1/4 Self-Tap 56 10
90-09800-02 Screw, Plastic Phl Pan Hd No, 6-19 x 3/8 13 16
90-09800-05 Screw, Self-Tap Phl Pan Hd No. 4-20 x 3/8 40 3
90-09800-08 Screw, Self-Tap Phi Pan Hd No. 8-16 x 1/2 38 18
90-09800-18 Screw, Self-Tap Phl Hd No. 6 x 1.00 (added) 6 28
90-09800-23 Screw, Plastic Phl Pan Hd No. 6-32 x 3/8 (deietad) 6 28
90-09817-04 Grommet (deleted) 6 49
90-09865-01 Nut. Push Round 43 9
90-09882-00 Washer, Internal Tooth Lock No. 6 50 11
90-09882-00 Washer, Lock 37 16
90-09937-00 Washer, Flat 3 16
90-08950-01 Washer, Flat No. 10 40 16
90-09984-00 Scraw, Sems Phl Pan Hd No. 6-32 x 3/8 37 5
90-09984-00 Screw, Sems Phl Pan Hd No. 6-32 x 7/16 23 8
90-09984-00 Screw, Sems Phl Pan Hd No. 6-32 x 3/8 12 19
90-09984-00 Screw, Sems Phi Pan Hd No. 6-32 x 3/8 (deleted) 6 76
90-09984-02 Screw, Sems Pan Phl Hd No. 6-32 x 7/16 21D 5
90-09984-02 Screw, Sems Phl Pan Hd No. 6-32 x 7/16 27 1
90-09984-02 Screw, Phl Pan Hd No. 6-32 x 7/16 31 22
90-09984-02 Screw, Phl Pan Hd No. 6-32 x 7/16 32 5
90-09984-02 Screw Sems Pan Phl Hd No. 6-32 x 7/16 21C 8
90-09984-07 Screw, Sems Pan Phl Hd No. 6-32 x 5/16 2% 5
90-09984-07 Screw, Sems Phi Pan Hd No. 6-32 x 5/16 Z1A 3
90-09984-11 Screw, Sems Phl Pan Hd No. 8-32 x 1/2 (deleted) 6 79
90-09988-00 Screw, Sems Hex Hd No. 1/4-20 x 1/2 31 23
90-09988-00 Screw, Hex Hd No. 1/4-20 x 1/2 3 63
90-09988-00 Screw, Sems Hex Hd No. 1/4-2U x 1/2 3 10
20-09988-05 Screw, Sems Hex Hd No. 10-32 x 1/2 15 18
90-098988-05 Screw, Sems Mex Hd No. 10-32 x 1/2 5 6
90-09988-05 Screw, Sems Hex Hd No. 10-32 x 1/2 3 7
90-09988-08 Screw, Sems Hex Hd No. 8-32 x 3/8 35 10
90-09988-08 Screw, Sems Hex HA No. 8-32 x 3/8 34 12
90-09988-14 Screw, Hex Hd No. 1/4-20 x 1.0 (added) 3 85
90-09989-00 Screw, Ph! Pan Hd No. 6-32 x 3/8 40 20
90-09991-00 Nut, Kep No. §-32 17 9
90-~-10003-01 Rivet (deleted) 15 10
90-10006-00 Tie, Cable 40 21
90-10006-00 Tie, Cable 31 13
90-10089-00 Screw, Phl Pan Hd No. 4-40 x 5/16 59 4
90-10089-03 Screw, Phl Pan Hd No. 6-32 x 1/2 44 16
90-10107-00 Card Guide, Fan Tray 25 2
90-10109-00 Screw, Sems Phl Pan Hd No. 6-32 x 5/8 35 6
90-10109-00 Screw, Sems Phl Pan Hd No. 6-32 x 5/8 6 44
90-10115-00 Nut, Well No. 6-32 6 46
.'lNOTEII.
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts st for the latest related part description.
2 A-15 IPB-8800X

194



VAX8700/8800 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO,
90-10118-00 Screw, Phi Flat Hd No. 8-32 x 5/18 285 13
90-10120-00 Screw, Phl Flat Hd No. 8-32 x 3/18 3 9
20-10128-00 Screw, Self-Tap Phl Pan Hd No. 4-40 x 1/4 k¥4 10
90-10141-01 Screw, Phl Pan Hd No. 7-18 x 5/16 44 5
90-10148-01 Screw, Phl Truss Hd No. 6-32 x §/18 37 8
90-10148-01 Screw, Phl Truss Hd No. 6-32 x 5/18 as 11
90-10148-01 Screw, Phl Trues Hd No. 6-32 x 5/18 40 i8
90-10155-00 Screw, Sems Phi Pan Hd No. 6-32 x §/16 49 17
90-~10155-00 Screw, Sems Phl Pan Hd No. 6-32 x §/168 27 18
90-10158-04 Screw, Flat Hd Phl No. 8-32 x 3/8 87 8
90-10174-00 Screw, Sems Phl Pan Hd No. 6-32 x 1/4 27 21
90-10174-00 Screw, Sems Phi Pan Hd No. 6-32 x 3/8 30 9
90-10174-00 Screw, Sems Phi Pan Hd No. 6-32 x 3/8 31 17
80-10174-00 Screw, Sems Phl Hd No. 8-32 x 1/4 k k] 13
90-10174-00 Screw, Sems Phi Pan Hd No. 6-32 x 1/4 14 13
Q90-10174-00 Screw, Sems Phil Pan Hd No. 6-32 x 1/4 8 75
90-10174-01 Screw, Sems Phi Pan Hd No. 8-32 x 3/8 38 21
90-10174-01 Screw, Sems Phl Pan Hd No. 6-32 x 1/4 30 10
90-10174-01 Screw, Sems Ph! Hd No. 8-32 x 3/8 35 4
90-10174-01 Screw, Sems Phl Pan Hd No. 8-32 x 5/18 32 7
90-10174-01 Scraw, Seme Phi Pan Hd No. 8-32 x 3/8 37 12
90-10174-01 Screw, Sems Phl Pan Hd No. 8-32 x 1/4 3 48
90-10174-02 Screw, Sems Phl Pan Hd No. 8-32 x 3/8 (deletsd) 8 30
§0-10174-02 Screw, Sems Phl Hd No. 8-32 x 5/8 (added) 3 ar
90-10228-00 Rivet, Accordion 29 )
90-10223-00 Rivet 21 19
90-10228-00 Rivet, Accordion 21A 4
90-10245-01 Screw, Washer Pan Hd No. 6-32 x 1/2 47 10
90-10299-00 Grommet 35 12
90-10318-02 Ring, Retaining (Not Shown) 42 13
90-10359-02 Rivet (added) 15 10
90-10359-02 Rivet 6 58
90-103768-02 Screw, Phi Hd Self-Tap No. 6-20 x 1/4 48 11
90-%0379-02 Screw, Button Cap Hex No. 4-40 x 3/8 51 12
90-10388-01 Screw, Slotted Hex Hd No. 6-32 x 8/16 89 8
90-10388-01 Clip, “U" (deleted) 59 3
90-10421-01 Screw, Phl Pan Hd No. 2-56 x 1/4 57 7
90-10435-01 Rivet 48 10
90-10440-01 Washer, Spring 8 k)
90-10440-01 Washer, Crescent Spring 9 7
90-10564-01 Fastner, Pansl 13 18
90-10564-01 Fastner, Triangle Crown Panel 6 21
90-10642-01 Screw, Phl Truss Hd No. 1/4-20 x /2 6 12
90-10717-02 Screw, Phi Pan Hd No. 8-32 x 5/8 (deleted) 12 5
90-10717-03 Screw, Machine Pan Hd No. 8-32 x 1/2 18 7
(replaces 30-10717-02)

91-07880-01 Jumper Assembly, Lamp 1 74
99-07690-01 Envelope 3 56

When the description includes "added” or "deleted”, ALWAYS refer to the figure

IPB-8800X

***NOTE"**

parts list for the latest reiated part description.

A-28

s i

19



VAX8700/8800 SYSTEM SQORT BY DEC PART NUMBER

FIG ITEM
PART NOQ. DESCRIPTION NO. NO.
BA11-AW BA11-A UNIT ASSEMBLY 23 N/A
BA11-AW BA11-A UNIT ASSEMBLY 2 3
BA50-A ENCLOSURE ASSEMBLY, SYSTEM UNIT 45 N/A
BAS0-A ENCLOSURE ASSEMBLY, SYSTEM UNIT 43 1
BT-ZMAAD-C3 Kit, Customer Consale (Not Shown) 42 8
ciBsCi-M Module Set. CIBC! 1 Not Shown
CIBCI-M Module Set, CIBCI 1A Not Shown
DB88-AA Module Kit, Bl Channel 4 Not Shown
DD11-DK Harness Assembly, Power 2 Not Shown
F1013-00 Module, NMI Load 4 Not Shown
H7060-A Power Assembly, Control & Start-up 5 2
H7061-A Module, Interface Logic 5 15
H7062-A Translator Assembly, N Box 5 3
H7170-A AC INPUT ASSEMBLY (Modified Dasign) 21A N/A
H7170-A AC INPUT ASSEMBLY (Original Design) 21 N/A
H7170-A AC INPUT ASSEMBLY (Modified Design) 5 AA
H7170-A AC INPUT ASSEMBLY (Original Design) 5 4
H7180-A Power Supply, M7180 5 @ 200A Module 4 3
H7186-A Power Supply, H7186 +/-5V @ 85A Module 4 5
H7187-A Power Supply, H7187 +/-2.5V Module 4 4
H7188-AB EMM Assembly. H7188 4 2
H7189-A Power Moduie, H7189 BIP 4 6
H7200-00 MODULE ASSEMBLY. 5 VOLT POWER 40 N/A
H7200-00 MODULE ASSEMBLY. 5§ VOLT POWER 37 4
H7202-D POWER SUPPLY, H7202 37 N/A
H7202-D POWER SUPPLY, H7202 35 1
H7203-A POWER SUPPLY ASSEMBLY (5V, 100A) 29 2
H7203-A POWER SUPPLY ASSEMBLY (5V, 100A) 31 N/A
H7204-BA POWER SUPPLY ASSEMBLY 27 N/A
H7204-BA POWER SUPPLY ASSEMBLY 23 2
H7211-00 MODULE ASSEMBLY, COMMUNICATION POWER 39 N/A
H7211-00 MODULE ASSEMBLY, COMMUNICATION POWER 37 3
H7216-00 Module Assembly 37 2
H7216-A Switcher Module Assembly, 12V 3A 27 3
H7217-00 Communication Regulator, +15V 5A 27 5
H7231-M BATTERY BACK-UP UNIT ASSEMBLY (added) 1A q
H7862-C POWER SUPPLY ASSEMBLY, H7862 43 3
H7862-C PO'WER SUPPLY ASSEMBLY, H7862 (120/220/240V) 47 N/A
H9400-AA CAGE ASSEMBLY, CARD (deleted) 19 N/A
H9400-AA CAGE ASSEMBLY, CARD (deleted) 6 38
H9400-AB CAGE ASSEMSBLY, CARD (deleted) 19 N/A
H9400-AB CAGE ASSEMBLY, CARD (deleted) 6 38
H9400-AG CAGE ASSEMBLY, CARD (added) 19 N/A
H9400-AG CAGE ASSEMBLY, CARD (added) 6 38
H9400-AH CAGE ASSEMBLY, CARD (added) 19 N/A
H9400-AH CAGE ASSEMBLY., CARD (added) 6 38
H9562~-EA CABINET ASSEMBLY, FRONT END (60HZ) 2 N/A
H9652-EA CABINET ASSEMBLY, FRONT END (60H2) 1A 1
t-tNOTE'tQ
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
2 A-27 IPB-8800X

36



VAX8700/8800 SYSTEM SORT B8Y DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
H9852-EA CABINET ASSEMBLY, FRONT END (60HZ) 1 i
H9652-EB CABINET AS'SEMBLY, FRONT END (50M2Z) 1A 1
H9652-EB CABINET ASSEMBLY, FRONT END (50HZ) 1 1
H9852-EB CABINET ASSEMBLY, FRONT END (50HZ) 2 N/A
H9652-EE CABINET ASSEMBLY, FRONT END (60M2Z) 2 N/A
H9652-EE CABINET ASSEMBLY, FRONY END (80MZ) 1A 1
H9652-EE CABINET ASSEMBLY, FRONT END (60HZ) 1 1
H9652-EF CABINET ASSEMBLY. FRONT END (50H2) 1A 1
H9652-EF CABINET ASSEMBLY, FRONT END (50M2) 1 1
H9652-EF CABINET ASSEMBLY, FRONT END (50H2Z) 2 N/A
H9652-EH CABINET ASSEMBLY. FRONT END (6¢ 42) 1A 1
H9652-EH CABINET ASSEMBLY, FRONT END (60HZ) 2 N/A
H9652-EH CABINET ASSEMBLY, FRONT END (60H2Z) 1 1
H9652-EJ CABINET ASSEMBLY, FRONT END (50H2) 1A 1
H9652-EJ CABINET ASSEMBLY, FRONT END (50HZ) 2 N/A
H9652-EJ CABINET ASSEMBLY, FRONT END (50HZ) 1 1
KAB8-AA Module Set, CPU W/Memory Controller 4 7
KAB8-AB Module Set, CPU W/0O Memory Controller 4 7
KDJ11-CA MOTHER BOARD ASSEMBLY, SYSTEM UNIT 44 N/A
KDJ11-CA MOTHER BOARD ASSEMBLY, SYSTEM UNIT 43 2
L0100-00 Module. IL! (Cl Link Interface Module) 34 Not Shown
L.0101-00 Module, IPB (Cl Control Store Moduie) 34 Not Shown
L0400-00 Module, CDP (CI750 Data Path Module) 34 Not Shown
LK201-AA KEYBOARD ASSEMBLY, LK201 (w/USA Keycaps) 58 N/A
LK201-AA KEYBOARD ASSEMBLY, LK201 42 3
M7166-00 Module, 8! Bus to Unibus 2 Not Shown
M9049-00 Moduie, ELEM Power Supply Load 23 Not Shown
M8313-00 Mo-dule, Unibus Exercizer/Terminator 2 Not Shown
MS88-AA Module, 4 MB Memory (deleted) 4 Not Shown
MSC11-B Module, 512KB RAM Daughter (Not Shown) 42 9

N/A 8700 KERNEL SYSTEM 1 N/A

N/A 8800 KERNEL SYSTEM 1A N/A
PC380-AA PC380 UNIT ASSEMBLY 43 N/A
PC380-AA PC380 UNIT ASSEMBLY 42 1
PC38N-AA CONSOLE SUBSYSTEM, PC380 42 N/A
PC38N-AA CONSOLE SUBSYSTEM, PC380 1 3
PC38N-AA CONSOLE SUBSYSTEM, PC380 1A 3

RD52-A DISK DRIVE ASSEMBLY, RD52 42 4

RD52-A DISK DRIVE ASSEMBLY, RD52 60 N/A
RX50-AA DISKETTE DRIVE, RX50 DUAL 43 4
RX50-AA DISKETTE DRIVE, RX50 DUAL 50 N/A
T1010-00 Module, Bl Unibus Adapter 1A Not Shown
T1010-00 Module, Bl Unibus Adapter 1 Not Shown
VR201-8 MONITOR ASSEMBLY, VR201 55 N/A
VR201-B MONITOR ASSEMBLY, VR201 42 2
VT2XX~-AA Stand, System q2 5

IPB-8800X

'QQNOTE-"

When the description includes "added” or "deleted", ALWAYS refer to the figure
parts list for the latest related nart description.

197



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
8700 KERNEL SYSTEM N/A 1 N/A
871BA-XA (120V) 871BA-XA 1 N/A
B871BA-XB (240V) 871BA-XB 1 N/A
8718A-XC (120V) 871BA-XC 1 N/A
871BA-XD (240V) 871BA-XD 1 N/A
871BA-XE (120V) 871BA-XE 1 N/A
871BA-XF (240V) 871BA-XF 1 N/A
8800 KERNEL SYSTEM N/A 1A N/A
882BA-XA (120V) 882BA-XA 1A N/A
882BA-XB (240V) 882BA-XB 1A N/A
882BA-XC (120V) 882BA-XC 1A N/A
882BA-XD (240V) 882BA-XD 1A N/A
882BA-XE (120V) 882BA-XE 1A N/A
882BA-XF (240V) 882BA-XF 1A N/A
AC ASSEMBLY 70-21675-02 30 N/A
AC ASSEMBLY 70-21675-02 29 1
AC INPUT ASSEMBLY (Modified Design) H7170-A 21A N/A
AC INPUT ASSEMBLY (Modified Design) H7170-A 5 4A
AC INPUT ASSEMBLY (Original Design) H7170-A 21 N/A
AC INPUT ASSEMBLY (Qriginal Design) H7170-A 5 4
AC MAJOR BOARD ASSEMBLY 70-21682-02 27 1
AC MAJOR BOARD ASSEMBLY 70-21682-02 28 N/A
AC POWER ASSEMBLY 70-17636-00 38 4
AC POWER ASSEMBLY 70-17636-00 a1 N/A
Adhesive, Liquid 90-09157-00 40 13
Adhesive, Ligquid 90-09157-00 37 7
Anchor, Tilt Bracket 74-26807-01 57 5
Angle, Cover 74-26309-01 3 21
Arm/Ball Assembiy 70-18441-00 53 3
BA11-A UNIT ASSEMBLY BA11-AW 23 N/A
BA11-A UNIT ASSEMBLY BA11-AW 2 3
Backplane Assembly 70-21473-01 19 2
Backplane Assembly, CPU 70-21696-02 6 27
Backpiane Assembly, Memory 70-21701-01 6 29
Ball. Rubber 12-22570-01 51 17
Bar, Guide Mounting 74-21612-00 25 12
Barrier 74-26130-00 40 22
BASE ASSEMBLY, DOUBLE BAY 70-18888-00 15 1
BASE ASSEMBLY, DOUBLE BAY 70-18888-00 20 N/A
Baseplate/Spindle Shaft Assembly 70-19176-00 51 9
BATTERY BACK-UP UNIT ASSEMBLY (added) H7231-M 1A 4
Battery Pack 3.75V 12-19245-00 44 10
Battery. 12V 5A Lead Acid (added) 12-12499-01 1A 5
Belt, Woven 12-18835-00 51 7
Bezel Assembly 29-24993-00 60 3
BEZEL ASSEMBLY (Green Phosphor) 70-19578-01 56 N/A
BEZEL ASSEMBLY (Green Phosphor) 70-19578-01 55 6
BEZEL ASSEMBLY (NFR) 70-19118-00 54 N/A
BEZEL ASSEMBLY (NFR) 70-19118-00 50 15
Bezel. Bottom 74-30967-01 13 13
Bezel, CRT 74-26539-01 56 1
Bezel, Switch 74-26246-01 49 9

..'NOTE.'.

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest reiated part description.

IPB-8800X

198



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Beazel, Top 74-30971-01 13 12
Bezel/Label Assembly 70-19783-00 54 1
Blower, 1450CFM, 208V 12-22307-07 6 52
Blower, 1450CFM, 208V 12-22307-01 -] 52
Bottom Enclosure, Keyboard 70-21300-01 59 5
Bottom, Chassis 74-32297-01 12 18
BOX ASSEMBLY 70-17635-00 37 1
BOX ASSEMBLY 70-17635-00 38 N/A
BOX ASSEMBLY 70-16391-01 23 1
BOX ASSEMBLY 70-16391-01 25 N/A
BOX ASSEMBLY, AC DISTRIBUTION 70-19899-01 17 N/A
BOX ASSEMBLY. AC DISTRIBUTION 70-19899-01 6 89
BOX ASSEMBLY, BCI 70-23096-03 33 N/A
B8OX ASSEMBLY, BCI 70-23096-03 2 2
BOX ASSEMBLY, CI 70-22905-01 34 N/A
BOX ASSEMBLY, Ci 70-22905-01 33 1
Box, Connector 74-27165-01 11 34
Box, Receptacle 74-27653-01 17 1
Bracket 74-27380-01 33 2
Bracket 74-26330-01 11 27
Bracket Assembly, Filter 70-22155-01 6 1"
Bracket, AC 74-29745-01 30 8
Bracket, Back Wall 74-26295-01 3 31
Bracket, BBU Bottom 74-32573-01 3 76
Bracket, BBU Side 74-31334-01 3 77
Bracket, BBU Top 74-32572-01 3 78
Bracket. Buss Bar 74-32236-01 6 90
Bracket, Cable 74-31527-01 6 82
Bracket, Cable Tray 74-32408-01 3 73
Bracket, Cage Frame Mounting 74-30798-01 6 41
Biacket, Capterpillar 90-07035-00 31 14
Bracket, Card Cage Mounting 74-30797-01 13 10
Bracket, Circuit Breaker 74-28678-01 34 11
Bracket, Circuit Breaker Mounting 74-24258-00 41 1
Bracket, Connector Mounting 74-24259-00 38 9
Bracket. Control Panel Mounting 74-27145-01 15 16
Bracket, Fan Connecter 74-26297-01 3 12
Bracket, Filter Lock 74-31115-01 6 20
Bracket, Filter Slide (LH) 74-31117-01 6 8
Bracket, Filter Siide (RH) 74-31117-02 6 9
Bracket, Front Mounting 74-31114-01 6 23
Bracket, Horizontal Top 74-31086-01 12 15
Bracket, Housing 74-26802-01 12 2
Bracket, Housing 74-26802-01 6 35
Bracket, LH Power Supply 74-27369-01 35 2
Bracket, LH Slide Mounting 74-31234-02 33 11
Bracket, LH Strain Relief 74-28581-01 36 16
Bracket, Locking 74-32233-01 33 Not Shown
Bracket, Module Support 74-28427-01 34 3
Bracket, Mother Board 74-29748-01 31 20

."NOTEI-'

When the description includes "added" or “"deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X



VAXB8700/8800 SYSTEM SORT B8Y DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Bracket, Mounting 74-22731-01 27 22
Bracket. Power Connector T74-24257-01 38 18
Bracket, Power Connector 74-24527-00 38 15
Bracket, Power Controller (LH) 74-27818-02 1" 47
Bracket. Power Controlier (LM, 74-31386-02 6 2
Bracket, Power Controller (RH) 74-27818-01 1 48
Bracket, Power Controller (RH) 74-31388-01 6 3
Bracket, Rear Seal 70-28401-01 18 18
Bracket, RH Power Supply 74-27370-01 35 3
Bracket, RH Slide Mounting 74-31234-01 33 10
Bracket, RH Strain Relief 74-28368-01 k1] 17
Bracket, Sensor 74-30763-01 6 a0
Bracket, Shipping 74-13859-00 23 Not Shown
Bracket, Slide 74-28808-01 57 6
Bracket, Slide Mtg (L.H.) (added) 74-31234-02 23 Not Shown
Bracket, Slide Mtg (R.H.) (added) 74-31234-01 23 Not Shown
Bracket, Support 74-24279-00 40 17
Bracket. U 74-31085-01 12 12
Bulkhead Assembly 70-22161-01 6 57
Bulkhead Assembly, Feed Thru 12-16272-01 3 64
Bumper 12-20842-01 57 18
Bumper 12-16435-00 40 19
Bumper 90-09587-00 3 47
Bumper Strip 12-18949-00 57 11
Bumper, (Brown) 74-29464-08 56 19
Bumper, (Gray) 74-:9464-04 56 18
Bumper, Door Stop 12-23079-02 6 56
Bumper, Rubber 90-08525-00 46 8
Bus Bar 74-25993-00 1 38
Bus Bar Assembly 70-21669-01 29 3
Bus Bar Assembly 70-23413-03 18 3
Bus Bar Assembly 70-23413-02 12 4
Bus Bar Assembly 70-23413-01 18 5
Bushing, Snap 90-07783-00 25 3
Bushing, Strain Relief 90-07154-00 17 3
Button, Locator 74-32525-01 13 21
Button, Slide 74-26806-01 57 2
CABINET ASSEMBLY (50HZ) 70-22179-02 3 N/A
CABINET ASSEMBLY (50HZ) 70-22179-02 2 1
CABINET ASSEMBLY (50HZ) (added) 70-22108-10 6 N/A
CABINET ASSEMBLY (50HZ) (deleted) 70-22108-08 8 N/A
CABINET ASSEMBLY (60HZ) 70-22179-01 2 1
CABINET ASSEMBLY (60H2) 70-22179-01 3 N/A
CABINET ASSEMBLY (60HZ) (added) 70-22108-09 6 N/A
CABINET ASSEMBLY (60HZ) (deleted) 70-22108-04 6 N/A
CABINET ASSEMBLY (DUAL CPU) (50H2) 87XBA-XB 4 N/A
CABINET ASSEMBLY (DUAL CPU) (50M42) 87XBA-XB 1 2

QQQNOTE'ﬁt

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

B-3

IPB-8800X

4 A e G e

200




VAX8700/8800 SYSTEM SORT BY DEC PART DESCR!PTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
CABINET ASSEMBLY (DUAL CPU) (50HZ) 87XBA-XD 1A 2
CABINET ASSEMBLY (DUAL CPU) (50HZ) 87XBA-XD q N/A
CABINET ASSEMBLY (DUAL CPU) (80HZ) B7XBA-XA 4 N/A
CABINET ASSEMBLY (DUAL CPU) (60H2Z) 87XBA-XC 1A 2
CABINET ASSEMBLY (DUAL CPU) (60HZ) B7XBA-XC 4 N/A
CABINET ASSEMBLY (DUAL CPU) (60HZ) B7XBA-XA 1 2
CABINET ASSEMBLY (DUAL) (50HZ) (added) 70-22109-06 5 N/A
CABINET ASSEMBLY (DUAL) (50MZ) (added) 70-22109-08 5 N/A
CABINET ASSEMBLY (DUAL) (50HZ) (deleted) 70-22109-04 5 N/A
CABINET ASSEMBLY (DUAL) (50HZ) (deleted) 70-22109-02 5 N/A
CABINET ASSEMBLY (DUAL) (60HZ) (added) 70-22109-05 4 1
CABINET ASSEMBLY (DUAL) (60HZ) (added) 70-22109-05 5 N/A
CABINET ASSEMBLY (DUAL) (60HZ) (added) 70-22109-07 5 N/A
CABINET ASSEMBLY (DUAL) (60HZ) (added) 70-22109-06 4 1
CABINET ASSEMBLY (DUAL) (60HZ) (added) 70-~22109-08 ) 1
CABINET ASSEMBLY (DUAL) (60HZ) (added) 70-22109-07 4 1
CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 70-22109-02 4 1
CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 70-22109-01 5 N/A
CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 70-22109-03 L} 1
CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 70-22109-04 4 1
CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 70-22109-03 5 N/A
CABINET ASSEMBLY (DUAL) (60HZ) (deleted) 70-22109-01 4 1
CABINET ASSEMBLY (MPS-B+22) 50HZ (added) 70-22108-10 5 1
CABINET ASSEMBLY (MPS-B+22) 50HZ (c 2ieted) 70-22108-08 5 1
CABINET ASSEMBLY (MPS-B+22) 60HZ (added) 70-22108-09 5 1
CABINET ASSEMBLY (MPS-B+22) 60HZ (deleted) 70-22108-04 5 1
CABINET ASSEMBLY, FRONT END (50HZ) H9652-EB 2 N/A
CABINET ASSEMBLY, FRONT END (50M2Z) H9652-EB 1A 1
CABINET ASSEMBLY, FRONT END (50HZ) H9652-EJ 2 N/A
CABINEYT ASSEMBLY, FRONT END (50HZ) H9652-EJ 1 1
CABINET ASSEMBLY, FRONT END (50HZ) H9652-EF 1 1
CABINET ASSEMBLY, FRONT END (50HZ) H9652-EF 2 N/A
CABINET ASSEMBLY, FRONT END (50HZ) H9652-EJ 1A 1
CABINET ASSEMBLY, FRONT END (50HZ) H9652-EB 1 1
CABINET ASSEMBLY, FRONT END (50H2Z) H9652-EF 1A 1
CABINET ASSEMBLY, FRONT END (60HZ) H9652-EH 2 N/A
CABINET ASSEMBLY, FRONT END (60HZ) H9652-EH 1 1
CABINET ASSEMBLY, FRONT END (60HZ) H9562-EA 2 N/A
CABINET ASSEMBLY, FROMT END (60HZ) H9652-EE 1 1
CABINET ASSEMBLY, FRONT END (60HZ) H9652-EE 1A 1
CABINET ASSEMBLY, FRONT END (6CHZ) H9652-EH 1A 1
CABINET ASSEMBLY, FRONT END (60HZ) H9652-EE 2 N/A
CABINET ASSEMBLY, FRONT END (60HZ) H9652-EA 1A 1
CABINET ASSEMBLY, FRONT END (60HZ) H9652-EA 1 1
Cable Assembly 17-00285-00 43 6
Cable Assembly 17-00258-00 41 7
Cable Assembly 17-00280-00 43 8
Cable Assembly 17-00635-01 30 7
Cable Assembly 17-00678-01 30 3
Cable Assembly 17-00764-01 6 Not Shown
Cable Assembly 70-08288-3F 6 Not Shown
Cable Assembly 17-01072-01 6 Not Shown

--lNOTEtQ.

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

iPB-8800X

201



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Cable Assembly 12-24023-01 5 18
Cable Assembly 17-01158-01 6 Not Shown
Cable Assembly 17-00855-01 6 Not Shown
Cable Assembly (50MHz) i7-01051-01 3 48
Cable Assembly (5Ft) 17-00529-01 21 Not Shown
Cable Assembly (60M2) 17-01052-01 3 48
Cable Assembly (added) 17-01176-01 6 Not Shown
Cable Assembly (Shielded) 17-00638-03 6 Not Shown
Cable Assembly w/Wrist Strap 12-24023-01 3 57
Cable Assembly, 125V Power 17-01023-02 6 Not Shown
Cable Assembly, 55 Ohm 17-00555-01 6 Not Shown
Cable Assembly, 62 Pin (Not Shown) 17-00404-01 42 10
Cable Assembly, Air Flow Sensor Power 70-18162-1B 36 6
CABLE ASSEMBLY, BEZEL LED 70-19041-00 54 2
Cabie Assembly, CT150 Keyboard 17-00294-00 58 10
Cable Assembly, DC Fan 70-18163-0J 36 7
Cable Assembly, DC Fan 70-18163-38 35 13
Cable Assembly, DC Output 70-19731-0L 47 4
Cable Assembly, Fan 17-00336-01 24 3
Cable Assembly, Female/Femaie (Not Shown) 17-01337-01 42 11
Cable Assembly, Fiat 17-00657-01 6 Not Shown
Cable Assembly, Flat 17-00652-01 6 Not Shown
Cable Assembly, Flat 17-00973-01 6 Not Shown
Cable Assembly, Flat 17-00974-01 6 Not Shown
Cabie Assembly, Fiat 17-00632-04 2 Not Shown
Cable Assembly, Flat Shielded 17-00654-01 6 Not Shown
Cable Assembly, Guidance 70-23101-01 33 9
Cable Assembly, H7170 Power 70-19874-2D 6 Not Shown
Cable Assembly, Memory Power (Black) 70-14250-1F 35 9
Cable Assembly, Memory Power (Red) 70-14529-1F 35 8
Cable Assembly, Multilayer Bus 17~00664-01 6 67
Cable Assembly, No.1 NBI 70~21693-01 6 Not Shown
Cable Assembly, Power Buss i7-00659-01 6 72
Cable Assembly, Power/Signal 17-00388-01 35 7
Cable Assembly, Printer 17~00300-00 43 Not Shown
Cable Assembly, Track 0 Sensor 70-18931-00 50 2
Cable Assembly, Transmission Line 17-01172-01 6 Not Shown
Cable Assembly, Wire Buss 17-00663-01 6 69
Cable Clamp 12-15566-00 28 4
Cable CTlamp Assembly 70-20421-00 22 10
Cable Clamp, Screw Mount 90-07087-00 36 22
Cable Clamp, Screw Mount 90-07083-00 33 7
CABLE JUMPER ASSEMBLY 70-16887-00 26 N/A
CABLE JUMPER ASSEMBLY 70-16887-00 23 7
CAGE ASSEMBLY, CARD 70-20408-01 34 2
Cage Assembly, Card 70-22105-01 19 1
CAGE ASSEMBLY, CARD (added) H9400-AM 19 N/A
CAGE ASSEMBLY, CARD (added) H9400-AG 19 N/A
CAGE ASSEMBLY, CARD (added) H9400-AG 6 38

'tQNOTE'!Q

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

(7]

iPB-8800X

202



VAX8700/8800 SYSTEM SORT B8Y DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
CAGE ASSEMBLY, CARD (added) H9400-AM 8 a8
CAGE ASSEMBLY, CARD (deleted) H9400-AA 19 N/A
CAGE ASSEMBLY, CARD (deleted) H9400-AB 19 N/A
CAGE ASSEMBLY, CARD (deleted) H9400-AB 6 38
CAGE ASSEMBLY, CARD (deleted) H9400~-AA -] 38
CAGE ASSEMBLY, LOGIC CARD 70-22191-01 13 N/A
CAGE ASSEMBLY, LOGIC CARD 70-22191-01 6 37
CAGE ASSEMBLY, POWER SUPPLY 70-21676-01 18 N/A
CAGE ASSEMBLY, POWER SUPPLY 70-21676-01 6 40
Cap. Snap Off 12-20293-01 55 5
Capacitor. 15.000 MFD 7.5V 20% 10-14338-00 32 3
Capacitor. 3000 MFD, 200V +75 -10% 10-22889-01 k]| 11
Capacitor. 3300UF, 200V 10-18989-00 40 1
Capacitor, Bus 74-30160-01 K} 4
CARD CAGE ASSEMBLY 70-20408-01 36 N/A
CARD CAGE ASSEMBLY 70-20611-02 44 2
Card Edge 12-17567-00 12 7
Card Edge 12-17567-00 6 36
Card Guide 12-11375-02 27 8
Card Guide (Black) 12-15848-01 25 15
Card Guide (Natural) 12-15848-00 25 15
Card Guide, Fan Tray 90-10107-00 25 2
Card Guide, Snap-in (Black) 12-12405-10 25 16
Card Guide, Snap-In (White) 12-12405-00 25 16
Carriage 74-25218-00 53 1
CARRIAGE ASSEMBLY (NFR) 70-18442-00 51 13
CARRIAGE ASSEMBLY (NFR) 70-18442-00 53 N/A
Caster 12-19071-01 20 3
Caster 12-19071-00 20 2
Chassis 74-26213-00 49 1
Chassis 74-27077-02 210 1
Chassis 74-25466-00 1 1
CHASSIS ASSEMBLY 70-18970-00 49 N/A
CHASSIS ASSEMBLY 70-18970-00 47 1
CHASSIS ASSEMBLY 70-18136-00 38 1
CHASSIS ASSEMBLY 70-23772-01 21D N/A
Chassis Assembly - 70-20608-01 27 2
CHASSIS ASSEMBLY 70-23772-01 218 2
Chassis Assembly 70-19727-00 21 1
CHASSIS ASSEMBLY 70-22153-02 12 N/A
CHASSIS ASSEMBLY 70-22153-02 6 7
CHASSIS ASSEMBLY (added) 70-22794-02 12 9
CHASSIS ASSEMBLY, AC INPUT 70-23773-01 218 N/A
CHASSIS ASSEMBLY, AC INPUT 70-23773-01 21A 1
Chassis Baffile Assembly 70-22540-01 5 7
Chassis Slide 12-16971-00 23 Not Shown
Chassis Slide Set 12-13686-00 33 12
Chassis, LEM 74-24352-00 38 2
Chassis. Top 74-32296-01 12 14
Choke, Output Filter 16-22782-01 32 2
Circuit Breaker 12-26282-01 21C 2

- l'NOTE.-.

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

iPB-8800X

203



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Circuit Breaker 12-22896-01 30 2
Circuit Breaker 15A 240V 12-12124-04 41 2
Circuit Breaker 18A 250V 12-16654-00 21 2
Circuit Breaker 250V 2A 12-20936-01 3 45
Circuit Breaker 480V 30A (added) 12-20083-03 3 27
Circuit Breaker 480V 30A (deleted) 12-20083-03 3 27
Circuit Breaker 480V 50A (added) 12-20083-05 3 27
Circuit Breaker 480V 50A (deleted) 12-20083-02 k| 27
Circuit Breaker 6A 12-19912-01 49 13
Circuit Breaker, 20A 250V 1P 12-25473-01 1 9
Circuit Breaker, 20A 250V 3P 12-25470-01 11 8
Circuit Breaker, 30A 250V 4P 12-25472-01 11 7
Circuit Breaker, 40A 28V 12-18867-00 11 2
Circuit Breaker, 6.0A, 250V 12-19912-01 14 4
Clamp. Cable 90-09771-03 25 18
Clamp, Cable 90-07081-00 21 29
Clip, “U" (deleted) 90-10388-01 59 3
Clip, Cable (deleted) 12-18912-05 6 84
Clip, Channel 74-28306-01 48 5
Clip, Electrostatic Discharge 74-30206-01 13 15
Clip, Fan Mounting 90-09165-00 35 1"
Ciip, Flat 12-19059-00 33 4
Clip. Ground 74-28201-01 60 4
Clip. Grounding 74-28201-02 50 16
Clip, Nylon 12-21535-01 9 11
Clip. Nylon 12-21535-01 3 69
Clip. Nylon Gasket 12-21535-01 6 25
Ciip, Nylon Gasket 12-21535-01 8 13
Clip, Spring 74-26542-02 56 5
Coliet Assembly 70-18635-00 52 <
Communication Regulator, +15V 5A H7217-00 27 5
Connector Cover, (P1) 12 Pin 12-16650-00 26 2
Connector Kit, Power 12-22308-02 11 30
Connector Plug, Power 120V 90-08853-00 28 2
Connector, (J11.J13) § Pin Contact Mate-N-Lok 12-12297-13 3 18
Connector, (J12) 2 Pin Socket Mate-N-Lok 12-12297-00 31 19
Connector, (J2) 37 Pos. Socket Assembly (added) 12-21155-01 16 7
Connector, (J3) 25 Pos. Pin Assembly (added) 12-25007-01 16 8
Connector, (J9) 28 Pin Socket Housing 12-11004-00 1 3
Connector, (P1) 2 Pin Housing 12-18622-12 52 17
Connector, (P1) 3 Pin Housing 12-18622-20 52 1
Connector, (P1) 4 Pin Housing 12-18622-13 54 3
Connector, (P1) Housing 12 Position 12-1€651-00 26 1
Connector, (P2.P3,P4) Socket Housing 6 Pin Mate-N-Lok 12-09350-06 26 3
Connector, Housing 2 Pin Mate-N-Lok (added) 12-12165-01 30 11
Connector, Housing 2 Pin Mate-N-Lok (deleted) 12-12167-02 30 11
CONSOLE SUBSYSTEM, PC380 PC38N-AA 42 N/A
CONSOLE SUBSYSTEM, PC380 PC38N-AA 1 3
CONSOLE SUBSYSTEM, PC380 PC38N-AA 1A 3
Contactor (Magnetic) 50A 12-20380-01 11 18
Cover 74-26214-00 47 3

“"NOTE".

When the description includes "added” or "deleted”. ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X

204



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Cover 74-25467-00 11 75
Cover Assembly., Bottom 70-16479-00 23 14
COVER ASSEMBELY, LOWER CONE LIFT (NFR) 70-18932-05 50 8
COVER ASSEMBLY., LOWER CONE LIFT (NFR)(Not Shown) 70-18932-05 52 N/A
Cover Assembly, Rear 70-18797-01 57 1
COVER ASSEMBLY, REAR 70-19579-00 55 1
COVER ASSEMBLY. REAR 70-18579-00 57 N/A
Cover Assembly, Top 74-24254-00 37 14
Cover Assembly, Top 70-20642-01 4 16
Cover Assembly, Top 70-20490-00 23 11
Cover Assembly, Top 70-19498-04 5 28
COVER ASSEMBLY. UPPER CONE LIFT (NFR) 70-18932-04 50 7
COVER ASSEMBLY, UPPER CONE LIFT (NFR) 70-18932-04 52 N/A
Cover, AC 74-30796-01 28 1
Cover, Bl Shield 74-32215-01 5 32
Cover, Cable Compartment 74-26283-01 23 3
Cover, Card Cage 74-27861-01 34 14
Cover, Chassis 74-29749-01 27 20
Cover, Connector Box 74-27164-01 1 33
Cover, Distribution 74-30190-01 27 13
Cover, Dranetz Safety 74-33114-01 k} 44
Cover, Lexan 74-28979-01 34 9
Cover, Lift Cone 74-25233-03 52 1
Cover, Plate 74-23050-00 k¥ ) 6
Cover, Switch 74-25394-00 37 9
Cover, Top Weldment 70-18497-04 3 80
CRT and Yoke Assembly (Green Phosphor) 70-19722-01 56 3
Decal, “CSA" 36-13211-00 21 Not Shown
Decal, “Ground Sign” 36-12680-00 a8 Not Shown
Decal, “Ground” 36-12€80-00 49 Not Shown
Decal, “Ground"” 36-12680-00 1 Not Shown
Decal, “Preprinted CSA” 26-13211-01 33 Not Shown
Decal, “Clear Preprinted CSA" 36-13211-00 21A 6
Deflector, Arc Shoot 74-26298-01 3 32
Diode 11-20811-01 k)| 9
DISK DRIVE ASSEMBLY, RD52 - RD52-A 60 N/A
DISK DRIVE ASSEMBLY, RD52 RD52-A 42 4
DISKETTE DRIVE. RX50 DUAL RX50-AA 50 N/A
DISKETTE DRIVE. RX50 DUAL RX50-AA 43 4
Door Assembly, Front 70-22168-01 3 82
DOOR ASSEMBLY, FRONT (LH) 70-22144-01 5 22
DOOR ASSEMBLY, FRONT (LH) 70-22144-01 7 N/A
DOOR ASSEMBLY, FRONT (RH) 70-22143-01 5 23
DOOR ASSEMBLY, FRONT (RH) 70-22143-01 8 N/A
Door Assembly, Rear 70-22172-01 3 81
DOOR ASSEMBLY, REAR (LH) 70-21664-01 5 24
DOOR ASSEMBLY, REAR (LH) 70-21664-01 10 N/A
DOOR ASSEMBLY, REAR (RH) 70-21663-01 9 N/A
DOOR ASSEMBLY, REAR (RH) 70-21663-01 5 25

.'.NOTE.'.

When the description includes "added” or "deleted”. ALWAYS refer to the figure
parts list for the latest related part description.

iPB-8800X

200



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Door, Card Cage 74-282086-02 44 8
Door, Card Cage 74-30803-02 8 a
Door, Card Cage 74-30803-01 8 N
Door, Lower 74-28239-01 82 21 :
Door, Trantparent Keyboard (deleted) 74-20222-03 59 7 -
Door, Upper 74-25239-00 52 21 1
Dust Cover Assembly 70-22128-01 19 13 i
i
EMM Assembly, H7188 H7188-AB 4 2
ENCLOSURE ASSEMBLY, BOTTOM 70-18432-00 46 F/A |
ENCLOSURE ASSEMBLY, BOTTOM 70-18432-00 45 1
ENCLOSURE ASSEMBLY, SYSTEM UNIT BABO-A 9 1
ENCLOSURE ASSEMBLY, SYSTEM UNIT BAS0-A 45 N/A
Enclosure Assembly, Top 70-18439-00 45 4
Enclosure, Bottom 74-25658-00 46 1
Envelope 99-07690-01 3 56
Equalizer, Double Key 74-26989-01 58 8
Equalizer, Space Bar 74-27103-01 58 7
Etch Board 50-17538-01 12 ]
Etch Board 50-17777-1 18 ]
Etch Board 50-17777-02 18 4
FAN PANEL ASSEMBLY 70-19886-00 3 35
Fan, 105CFM 12-17556-01 35 5
Fan, 105CFM 12V 12-17586-01 38 8
Fan, 12V Tube Axial 12-22271-03 24 2
Fan, 4-1/2 in. 70 CFM 12-13185-03 49 2
Fan, 43 CFM 115V 12-17437-01 22 2
Fastner, Panel 90-10564-01 13 18
Fastner, Triangle Crown Panel 90-10584-01 8 21
Fastner, Wire Push Mounting 12-20114-01 56 13
Filter, Air 12-23034-01 8 17
Filter, EMI/RFI Line 12-18652-00 11 26
Filter, Line (115/250V) 12-17838-00 38 8
Filter, Line EMI/RFI 16A 47-63 Hz 12-19046-00 49 10
Filter, Power Buss 12-21099-01 14 7
Flex Assembly, BI-0 70-22894-01 6 73
Flex Assembly, Bl-1 70-22893-01 8 74
Foam 90-09544-00 6 18
Foam, Adhesiva Back 90-08257-01 41 9
Foam, Tape 1/8 in. Single-sided 90-08087-00 25 14
Foot, 5 Degree Slope 74-27577-01 58 12
Foot, Leveler 90-00022-01 20 ]
Frame Assembly 70-20406-01 34 1
Frame Assembly, BA11 Box w/Bracket 70-16493-01 25 1
Frame Assembly, Card Cage 70-20757-01 36 1
Frame Assembly, Card Cage 70-22175-01 13 1
FRAME ASSEMBLY, DOUBLE BAY 70-21645-01 15 N/A
FRAME ASSEMBLY, DOUBLE BAY 70-21646-01 6 1
Frame Assembly, Single Cabinet 70-22181-01 3 1
Fuse, Slo Blo 1/8A, 250V 90-08527-00 11 14

'Q'NDTE."

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

B-9

IPB-8800X

206



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.

DESCRIPTION PART NO. NO. ITEM
Gasket Assembly 70-19605-22 8 12
Gasket Assembly 70-18605-17 9 10
Gasket Assembly 70-19605-20 8 24
Gasket Asgembly 70-19805-19 8 54
Gasket Assembly 70-19605-23 6 53
Gasket Assembly 70-19605-18 3 70
Gasket Assembly 70-19605-11 3 68
Gasket Assembly 70-19605-23 3 7
GIF Terminator, Bl Signal 20-24488-01 19 ]
GOM Terminator, Bl Clock+Signal 20-24437-01 19 4
Grease, Hydrocarbon 49-01519-01 51 19
Grease, Hydrocarbon 49-01519-01 52 6
Grease, Lithium 49-01237-00 51 20
Grommet 90-07017-00 36 15
Grommet 90-09718-04 34 13
Grommet 90-07035-00 37 6
Grommet 90-10299-00 3s 12
Grommet, Caterpillar 90-07035-00 18 13
Grommet 80-07035-00 12 21
Grommet 90-09718-02 3 66
Grommet (added) 12-25469-01 -] 55
Grommet (deleted) 90-07038-00 6 55
Grommet (deleted) 90-09817-04 8 49
Grommet, Caterpillar 90-07035-00 25 1
Grommet, Caterpillar 90-07222-00 32 8
Grommet, Caterpillar 90-07035-00 31 12
Grommet, Strip 90-09718~00 33 14
Ground Strap 74-29836-01 44 3
Ground Strap 74-24067-00 21 28
Ground Strap 12-13756-07 9 12
Ground Strap 12-13756-07 7 5
Ground Strap 12-13758-07 10 6
Ground Strap 12-13756-07 8 10
Ground Wire Assembly (10 in.) 70-19723-01 56 8
Ground Wire Assembly (4 in.) 70-19723-00 56 1
Groundstrap 74-24067-00 21C 9
Guard, Finger 12-10263-01 49 3
Guard, Finger 12-10263-00 36 9
Guard, Finger 12-12580-00 22 3
Guide Assembly, Bottom Card (Memory) 70-22468-07 i3 5
Guide Assembly, Top Card (Memory) 70-22469-01 13 4
Guide, Bottom Card 70-21619-02 13 3
Guide, Card 74-25495-00 40 2
Guide, Card 12-17010-02 12 17
Guide, Snap-in Button Card 12-25626-01 18 2
Guide. Shield 74-32462-01 5 33
Guide, Top Card 70-21619-01 13 2

."NOTE'*'

When the description includes "added” or "deleted”. ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X

B-10



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIFTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Handle 74-26809-01 57 o
Handle, Latch Wire 74-26537-01 46 4
Harness Assembly 17-01051-01 3 Not Shown
Harness Assembly, 3 Phase 17-00518-01 1 58
Harness Assembly, AC Fan Power 70-19897-00 22 9
Harness Assembly, AC Switch 70-17712-00 31 8
Harness Assembly, BBU 70-18143-00 38 6
Harness Assembly, Chassis 70-18969-00 49 ?
Marness Assembly., Control 17-00509-01 11 60
Marness Assembly, DEC Bus 70-18142-00 38 7
Harness Assembly, Fan Power 70-16901-00 25 17
Harness Assembly, No. 2 17-00510~00 1 24
Harness Assembly, No. 3 17-00516-00 11 23
Harness Assembly, Power DD11-DK 2 Not Shown
Harness Assembly, Single Phase 17-00517-01 11 63
Harness Assembly. Wire 17-00588-01 27 6
Harness Assembly, Wire 17-00556-01 27 7
Harness Assembly, Wire 17-00524-01 21 Not Shown
Harness Assembly, Wire 17-01079-01 14 8
Harness Assembly, Wire 17-00526~01 21 Not Shown
Harness Assembly, Wire 17-00525-01 21 Not Shown
Harness Assembly, Wire 17-01078-01 14 11
Harness Assembly, Wire 17-01077-02 6 Not Shown
Harness Assembly, Wire 17-01076-01 6 Not Shown
Harness Assembly, Wire 17-01071-01 6 Not Shown
Harness Assembly, Wire 17-00653-01 6 Not Shown
Harness Assembly, Wire 17-00767-01 6 Not Shown
Harness Assembly, Wire 17-01080-01 6 Not Shown
Harness Assembly, Wire 17-01081-01 6 Not Shown
Harness Assembly, Wire 17-01068-02 6 Not Shown
Harness Assembly, Wire 17-00768-01 6 Not Shown
Marness Assembly, Wire 17-00765-01 6 13
Harness Assembly, Wire 17-01077-01 6 Not Shown
HEAT SINK ASSEMBLY 70-21667-01 31 2
Heat Sink, Schottky 12-22726-01 32 1
Hinge, Pull Assembly 12-20203-01 10 3
Hinge, Pull Assembly +12-20203-02 Q 3
Hinge. Pull Assembly (LH) 12-20203-01 7 3
Hinge, Pull Assembly (RH) 12-20203-02 8 7
Holder, (Head Load) 74-25225-00 52 8
Holder, Neon Lamp 12-19294-01 11 15
Holder, Plane Head 74-25235-00 52 18
INDEX CABLE ASSEMBLY 70-18835-00 52 16
Inducer. Ground 16-25106-01 3 53
insert, Blank 74-26534-01 48 7
Insert, Blank 74-26535-01 48 8
Insulator 74-27925-01 36 18
Insulator 74-30833-01 29 5
Insulator, CRT 74-27754-01 56 7
insulator, PC Board 7.°-25494-00 38 22
insulator, Power Connector 74--25398-00 38 14
Insulator, Shield 74-25401-00 38 5
Isolator, Arc Shoot 74-26299-01 3 39

".NOTE'.'

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

iPB-8800X

208



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FG.
DESCRIPTION PART NO, NO. ITEM
Jumper Agsembly 17-01124-01 6 Not Shown
Jumper Assembly 17-01212-01 6 Not Shown
Jumper Assembly 70-20347-3M 3 Not Shown
Jumper Assembly 70-20346-3A 3 Not Shown
Jumper Assembly 17-01059-01 3 Not Shown
Jumper Assembly 17-01059-02 3 Not Shown
Jumper Assembly 70-20346-3D 3 Not Shown
Jumper Assembly 70-20365-02 3 Not Shown
Jumper Assembly 70-20347-3C 3 Not Shown
Jumper Assembly 70-20345-3C 3 Not Shown
Jumper Asseambly (Not Shown) 17-00504-03 1 78
Jumper Assembly, Bus No. 1 17-00503-01 11 59
Jumper Assembly. Bus No.2 17-00504-01 11 54
Jumper Assembly, CB (Brown) 17-00508-01 11 68
Jumper Assembly. CB (Orange) 17-00508-03 1 73
Jumper Assembly, CB (Red) 17-00508-02 11 69
Jumper Assembly, CB1 Contactor 17-00515-01 11 65
Jumper Assembly, CB2 Contactor 17-00502-01 1 66
Jumper Assembly, Connector Block 17-00505-01 1" 29
Jumper Assembly, Connector Block 17-00506-01 11 28
Jumper Assembly, Contactor to CB4 70-19015-0L 11 67
Jumper Assembly. Filter CBI 17-00511-01 11 25
Jumper Assembly, Ground 17-01176-01 18 10
Jumper Assembly, Ground 17-01176-01 3 84
Jumper Assembly. Ground Filter 17-00514-01 11 36
Jumper Assembly, Lamp 91-07880-01 11 74
Jumper Assembly, MOV Module 17-00512-01 11 44
Jumper Assembly, MOV Module {Brown) 17-00501-02 11 71
Jumper Assembly, MOV Module (Orange) 17-00501-03 11 72
Jumper Assembly, MOV Module (Red) 17-00501-01 1 70
Jumper Assembly, Neutral Bus 17-00507-01 11 55
Jumper Assembly, Power 70-18139-00 38 19
Jumper Assembly, Return 70-18520-00 38 20
Jumper Cabie Assembly 17-00528-01 21 Not Shown
Jumper Cable Assembly 17-00530-01 21 Not Shown
Jumper Cable Assembly (Black) 17-01057-02 3 Not Shown
Jumper Cable Assembly (Black/White) - 17-01057-03 3 Not Shown
Jumper Cable Assembly (Brown) 17-00527-02 21 Not Shown
Jumper Cable Assembly (Brown) 17-01057-01 3 Not Shown
Jumper Cable Assembiy (Red) 17-00527-01 21 Not Shown
Jumper Wire Assembly 70-19888-0K 3 Not Shown
Key. Cabinet Door 12-26339-01 2 Not Shown
Key. Cabinet Door (Not Shown) 12-2633%-01 4 Not Shown
KEYBOARD ASSEMBLY 70-23983-AA 58 1
KEYBOARD ASSEMBLY 70-18416-00 59 N/A
KEYBOARD ASSEMBLY 70-18416-00 58 2
KEYBOARD ASSEMBLY, L K201 LK201-AA 42 3
KEYBOARD ASSEMBLY, LK201 (w. USA Keycaps) LK201-AA 58 N/A

I--NOTEIO.

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X B-12

209




VAXR700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG,
DESCRIPTION . PART NO. NO. ITEM
Keyboard Chassis Assembly 70-19004-00 59 1
Keycap Set w/USA (added) 70-21081-53 58 9
Keycap Set w/USA (deleted) 70-18005-53 58 9
Kit, Customer Console {(Not Shown) BT-ZMAAD-C3 42 8
Knob, Pointer 12-10114-00 11 12
Label, “Cable Caution, LK201" 36-23798-01 58 Not Shown
Label, "Assembly” (added) 36-18307-05 2 Not Shown
Label, “Bar Code Blank" 36-18460-10 50 Not Shown
Label, "Cabinet Usage"” 36-26180-02 5 Not Shown
Label., “"Cable Back~up" 36-24218-02 5 Not Shown
Label, “Cable Identification” 90-09532-00 26 6
Label, “"Cable Routing" 36-24217-01 5 Not Shown
Label, “Cablie Tabile" 36-24218-01 5 Not Shown
L.abel, "Caution Correct Voltage Setting” 36-16157-00 47 14
Label, “Caution Replace Fuse” 36-17615-00 21D 8
Label, “Caution Voltage Setting” 36-18427-01 37 Not Shown
Label, “Caution” 36-20124-01 4q7 12
Label, “Caution” 36-17615-00 1" Not Shown
Label, “Caution” 36-17615-00 21 Not Shown
Label, "Caution” 36--25979-01 5 Not Shown
Label, “CIBCI Logo" 36-25806-01 33 Not Shown
Label, “Class A Subassembly” 36-17880-09 33 Not Shown
Label, "Cilzar CSA™ 36-13211-00 37 Not Shown
Label, “Correct Volitage Setting” 36-16157-00 41 11
Label, “CSA" 36-13211-01 11 Not Shown
Label, “"Danger High Current” 36-15087-02 34 17
Label, “"Danger High Current” 36-23543-01 5 Not Shown
Label, "Danger High Volitage" 36-10267-00 27 Not Shown
Label, "Danger High Voltage" 36-15087-02 23 Not Shown
Label, “Danger High Voltage" 36-10267-00 3 Not Shown
Label, “Danger Stored High Voltage” 36-16930-00 47 13
Label, “Danger” 36-16930-01 41 10
Label, “Danger” 36-16930~-01 21 Not Shown
Label, “Danger-Hign Current” 36-15085-03 37 Not Shown
Label, “Designation” 36-25977-01 3 Not Shown
Label, “Electrical Data” (50H2) 36-75978-02 2 Not Shown
Label, “Electrical Data” (60Hz) 36-25978-03 2 Not Shown
Label, “Electrical Rating” 36-20122-06 47 15
Label, “Electrical Rating" (added) 36-~-22148-01 23 Not Shown
Label, "Equipment Warning, 100V" 36-17905-16 43 Not Shown
Label, “Front End Interconnect 50Hz" 36-24821-02 3 Not Shown
Label, "Front End Interconnect 60Hz" 36-24821-01 3 Not Shown
Label. “Function” 36-21162092 37 Not Shown
Label, “Fuse” 36-20123-01 49 Not Shown
Label, “Ground Symbol” 36-12680-01 30 Not Shown
Label, “Ground Symbol" 36-12680-00 21D 9
Label, “Ground” 36-13272-00 7 4
Label, “Ground” 36-13272-00 iC 7
Label, “"Ground” 36-13272-00 8 11
Label, “Ground” 36-13272-00 ] 13

"INOTE..‘

parts list for the latest related part description.

When the description includes "added” or "deleted”. ALWAYS refer to the figure

IPB~8800X

210



VAXB8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Label, “ID w/Copy” (added) 36-16073-00 2 Not Shown
Label, “ID" 36-12083-00 37 Not Shown
Label, “insulator” 36-17973-04 27 Not Shown
Label, "Module Utilization™ 36-21737-02 36 Not Shown
Label, “Module Utilization” 36-17791-01 23 Not Shown
Label, "Not For External Use" 36-17154-00 17 Not Shown
Label, "Operating Voltage” 36-21405-01 3 Not Shown
Label, “P.S. H7202D" 36-18426-02 37 Not Shown
Label, “Power Rating 100-120/220V" 36-20215-01 43 Not Shown
Label, “Power Supply” 90-09255-00 38 Not Shown
Label, “"Power Supply” 90-09255-00 37 Not Shown
Label, “Power Supply” 90-09255-00 40 Not Shown
Label, “Power Supply” 90-09255-00 41 12
Label, “Power Supply” 90-09255-00 22 1
Label, “"Power Supply” 90-098255-01 210 7
Label, “Power Supply” 80-09255-01 1" Nat Shown
Label, “Power Supply” 90-09255~01 21 Not Shown
Label, “Power Supply” 90-09255-00 17 Not Shown
Label, “Power Supply/Sub Assembly D" 90-09255-03 31 Not Shown
Label, “Power Supply/Sub Assembly ID" 90-09255-03 27 Not Shown
Label, "Power Supply/Sub Assembly ID” 90-09255-03 32 Not Shown
Label, “Regulations™” 36-20217-01 57 13
Label, “Regulations” 36-20218-13 43 Not Shown
Label, “Regulatory Data" (50Hz) 36-26131-02 2 Not Shown
Label, “Regulatory Data" (60Hz) 36-26131-01 2 Not Shown
Label, “Serial No.” 36-~20216-01 57 12
Label, “Serial Number” 36~19833-01 50 Not Shown
Label, “Serial Regulator” 36-20312-01 58 11
Label, “Serial” 36-22147-01 16 Not Shown
Label, “Serial" (Hong Kong) 36-20216-03 57 Not Shown
Label, “Serial” {(Hong Kong) 36-20216-02 57 Not Shown
Label, “Serial” (Spain) 36-20216~-04 57 Not Shown
Label, “Serial” (Taiwan) 36-20216-01 57 Not Shown
Label, Serial/Power W/O UL, CSA" 36-17674-00 33 Not Shown
Label, “Side" 36-21737-01 36 Not Shown
Label, “Stability” 36-22062-01 3 Not Shown
Label, "Static Symbol" .36~24214-01 13 Not Shown
Label, “Switch Position" 36-15680-00 -3 Not Shown
Label, “Switeh Position” 35~15680-00 27 Not Shown
Label, “Terminal ID" 36-~24104-01 27 Not Shown
Label, "Therma) Bar Code" 36-22147-08 19 6
Label, “Unit ID" 36~24103-01 27 Not Shown
Label, “Warning 300V" 36-24216-02 5 Not Shown
L.abel, Adhesive (Amaerican) 36~20219-01 58 3
Label, Danger #7170 36-16730-01 21C 12
Label,"Power Supply/Sub Assembly ID" 90-09255-03 28 Not Shown
Lamp. Neon 12-19281-00 11 16
Latch 12-24095-01 10 2
tateh, Door 74-26991-02 9 2
Latch, Door 74-26991-01 8 2
Latch, Door 74-26991-02 8 6
Latch. Door 74-26991-01 9 6
Latch, Pivot 74-26992-01 9 9

"'NOTE'-'

When the description includes "added"” or "deleted”, ALWAYS refer to the figure
narts list for the latest related part description.

IPB-8800X

211




VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. |ITEM
Latch, Turn-Grip Range 12-24095-01 7 2
Latch, Wire (L.M.) 74-26243-01 48 k]
Latch, Wire (R.H.) 74-26242-01 46 2
LED 1.5 MCD @ 25 mA 11-16622-00 54 4
Lens., Lamp Holder 12-19295-01 1 17
Line Filter Assembly 12-23232-01 a0 1
Line Filter Assembly (50Mz) 70-22569-01 3 34
Line Filter Assembly (60M2) 70-22173-01 3 4
Linefilter 12-17065-01 21D 2
Load Connector Assembly 20-23924-01 27 12
Locktite 414 49-01272-00 54 5
Logo Number “0" (added) 74-35772-10 5 34
Logo Number “1" (added) 74-35772-01 5 34
Logo Number “4" (added) 74-35772-04 5 34
L.ogo Number “7" (added) 74-35772-07 5 34
Logo Number “8" (added) 74-35772-08 5 34
Logo Number “8" (added) 74-35772-09 5 34
Logo Panel Assembly (deleted) 70-22896-02 5 26
Logo Panel, 8700/8800 (added) 70-24735-01 5 26
Logo. "Digital” 74-27428-01 56 14
Medallion (Not Shown) 74-27256-01 42 12
Medallion. System Box 74-27256-08 43 1"
Micro Processor, (E1) No. B051 (deleted) 23-004Mi-00 59 9
Module Assembly H7216-00 37 2
MODULE ASSEMBLY, 5 VOLT POWER H7200-00 40 N/A
MODULE ASSEMBLY, 5 VOLT POWER H7200-00 37 4
Module Assembly, Blank 70-14103-00 5 1"
MODULE ASSEMBLY, COMMUNICATION POWER H7211-00 37 3
MODULE ASSEMBLY, COMMUNICATION POWER H7211-00 39 N/A
Module Assembly, Distribution 54-~13877-YA 37 13
Module Assembly, Filler 70-21705-01 5 10
Module Assembly, Filler 70-23091-01 5 12
Moduie Assembly, Major 54-~13857-00 40 1
Module Assembly, Small Blank 70~21639-01 5 9
Module Assembly, System 54-16237-01 44 1
Module Kit, Bl Channe! . DB88-AA 4 Not Shown
Module Set, CIBCI CiBCi-m 1A Not Shown
Module Set, CIBCI CiBCI-M 1 Not Shown
Module Set, CPU W/Memory Controller KA88-AA 4 7
Module Set, CRU W/O Memory Controller KAg8-AB 4 7
Module, 4 MB Memory (deleted) MS88-AA 4 Not Shown
Module, 512KB RAM Daughter (Not Shown) MSCi1-B 42 9
Module, 7862 Power Supply 54-15086-01 47 2
Module, 876-A Control 54-15612-01 11 45
Module, AC Input 54-13775-01 21 18
Module, Air Flow Sensor 54-14340-00 36 3
Module, Backplane Power 54-17780-02 12 22
Module, Backplane Power (H7186. H7187, H7188) 54-16158-02 6 33
Module, Backplane Power (H7189. H7180) 54-16157-02 6 32

"'NOTE".

When the description inciudes "added” or "deleted”, ALWAYS refer to the figure
parts hst for the latest related part description.

IPB-8800X

212




VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Module, Bi Bus to Unibuse M7186-00 2 Not Shown
Module, Bl Unibus Adapter T1010-00 1A Not Shown
Module, Bl Unibus Adapter T1010-00 1 Not Shown
Module, CDP (C!780 Datae Path Module) L0400-00 34 Not Shown
Module, CI750 Backplane 54-15555-00 36 2
Madule, Communication Regulator 54-138687-00 39 1
Module, Console Distribution Connector 54-16817-01 16 1
Module, Distribution 54-17538-C1 12 20
Moadule, ELEM Powar Supply Load M8049-00 23 Not Shown
Module, Encoding Keyboard (delsted) 54-18148-00 59 2
Module, Enhance LEM Power Supply 54-16120-01 31 1
Module, ILI (Cl Link Interface Module) L0100-00 34 Not Shown
Module, Input §4-17915-01 21D 3
Module, Interface Logic H7081-A 5 18
Module, IPB (Cl Control Store Module) L0101-00 34 Not Shown
Module, Limiter 84-14187-01 21 15
Module, Line interface (Not Shown) 84-18839-01 42 ?
Module, LK201CR (added) 54-18941-01 59 2
Module, Main PCB 29--24992-00 60 1
Module, MOV (3 Phase) 54-16002-00 11 43
Module, NMI Load F1013-00 4 Not Shown
Module, Power Distribution 54-16152-01 27 4
Module, Regulator +12/15 Volt 54-17913-01 21A 2
Modula, RX50 Controller 54-15058-00 43 6
Module, Seek Interface 54-15088-00 50 10
Module, Unibus Exercizer/Terminator M8313-00 2 Not Shown
MONITOR ASSEMBLY, VR201 VR201-B 55 N/A
MONITOR ASSEMBLY, VR201 VR201-B 42 2
Monitor Board Assembly 70-19584-00 56 12
MOTHER BOARD ASSEMBLY, SYSTEM UNIT KDJ11-CA 43 2
MOTHER BOARD ASSEMBLY, SYSTEM UNIT KDJ11-CA 44 N/A
Motor, 12 Vde 12-18677-00 51 1
MOTOR/BASEPLATE ASSEMBLY (NFR) 70-18638-00 51 N/A
MOTOR/BASEPLATE ASSEMBLY (NFR) 70-18838-00 50 1
Mount, Cable Tie 90-08264-00 56 15
Mount, Cab Tie 90-08264-00 47 5
Mount, Cable Tie 90-08264-00 35 14
Mount, Cable Tie 90-08264-00 27 18
Mount, Cable Tie 90-08264-00 21 26
Mount, Cable Tie 90-08264-00 11 1"
Mount, Cabie Tie 90-07867-00 6 18
Mount, Cable Tie 90-07867-00 3 22
Mount, Frame T74-32211-01 12 16
Mounting Plate Assembly 70-23417-01 8 50
Muffler, Air Moving 12-22708-01 5 30
Nut, Bar 74-25248-00 53 2
Nut, Ela~Stop 90-08055-00 56 9
Nut, Fastener No. 6-32 (replaces 90-06584-03) 90-09300-01 18 8
Nut, Hex Ext Tooth Lockwasher 6-32 x 1/4 90-08185-00 21A 9
Nut, Hex Ext Tooth Lockwasher No. 10-32 x 3/8 90-06565-00 21B 6
Nut, Hex Ext Tooth Lockwasher No. 8-32 (added) 90-06563-00 23 Not Shown

\i'tNGTEi't

When the description includes "added" or "deleted". ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X

213




VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FiQ.
DESCRIPTION PART NO. NO. ITEM
Nut, Hex Ext Tooth Lockwasher No. 8-32 x 11/32 90-088063-00 29C ¢
Nut, Hex No. 1/4-20 90-08203-00 5 17
Nut, Hex No. 10 80-068565-00 49 12
Nut, Hex No. 2-568 90-08555-00 6 18
Nut, Hex No. 4 90-06557-00 49 15
Nut, Hex No. 8 90-08185-00 49 4
Nut, Hex No. 8-32 90-08185-00 47 8
Nut, Kep 90-06585-00 8 ]
Nut, Kep No. 1/4-20 90-08203-00 15 19
Nut, Kep No. 1/4-20 90-08203-00 3 17
Nut, Kep No. 10-32 90-08565-00 k? ] 7
Nut, Kep No. 10-32 80-08565-00 as 13
Nut, Kep No. 10-32 90-06565-00 27 24
Nut, Kep No. 10-32 90-08868-00 30 8
Nut, Kep No. 10-32 90-083685-00 14 10
Nut, Kep No. 10-32 90-06565-00 21 8
Nut, Kep No. 10-32 90-06565-00 6 48
Nut, Kep No. 10-32 90-06565-00 o 5
Nut, Kep No. 10-32 90-08565-00 11 22
Nut, Kep No. 10-32 90-08565-00 7 4
Nut, Kep No. 10-32 90-08565-00 5 20
Nut, Kep No, 10-32 90-06565-00 10 8
Nut, Kep No. 10-32 (added) 90-0685685-00 23 Not Shown
Nut, Kep No. 4-40 (deleted) 90-06557-00 8 28
Nut, Kep No. 4-40 x 1/4 90-06557-00 41 L]
Nut, Kep No. 6 90-08135-00 40 7
Nut, Kep No. 8-32 90-06560-00 38 12
Nut, Kep No. 8-32 90-08185-00 44 12
Nut, Kep No. 6-32 90-08560-00 29 8
Nut, Kep No. 6-32 90-(G8560-00 22 -]
Nut, Kep No, 6-32 90-09991-00 17 9
Nut, Kep No. 6-32 90-08957-00 1 50
Nut, Kep No. 6-32 90-06560-00 11 57
Nut, Kep No. 6-32 90-08185-00 21 25
Nut, Kep No. 8-32 90-06563-00 33 8
Nut, Kep No. 8-32 90-06563-00 28 7
Nut, Kep No. 8-32 20-06563-00 21 -]
Nut, Push Round 90-09865-01 43 9
Nut, Relock No. 10-32 90-068610-00 34 8
Nut, Retainer No. 10-32 90-07788-00 5 5
Nut, Retaining No. 10-32 90-07788-00 6 5
Nut, Self-Lock No. 10-32 90-08059-00 9 8
Nut, Stop No. 10-32 90-08059-00 8 5
Nut, Well No. 1/4-20 90-08897-00 33 16
Nut, Well No. 6-32 90-10115-00 6 46
ttlzo-ﬂmtll
When the description includes "added"” or "deleted", ALWAYS refer to the figure
parts list for the latest related part description.
2 B-17 IPB-8800X

214




VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FiG.
DESCRIPTION PART NO. NO. ITEM
Outlet, Twist Lock (Four Pole 20A) 12-11210-00 11 82
Outlet, Twist Lock (Four Pole 30A) 12-12315-00 11 61
Output Assembly 70-17638-00 40 5
Overiay. Connector Panel 74-25647~00 48 1
Pad, Foam 12-25961-01 5 k3
Pan Assembly 70-18981-00 45 2
Panel 74-26404-15 16 2
PANEL ASSEMBLY. CONNECTOR 70-20610-01 48 N/A
PANEL ASSEMBLY. CONNECTOR 70-2G610-01 44 1
PANEL ASSEMBLY, CONSOLE DISTRIBUTION 70-21700-01 16 N/A
PANEL ASSEMBLY, CONSOLE DISTRIBUTION 70-21700-01 6 59
Panel Assembly, End 70-19485-00 5 16
Pane! Assembly, End 70-19485-00 3 79
Panal Assembly, Ethernet 70-22904-01 6 62
PANEL ASSEMBLY, FAN 70-19886-00 22 N/A
PANEL ASSEMBLY., FRONT 70-23771-01 21C  N/A
PANEL ASSEMELY, FRONT 70-23771-01 218 1
Panel Assembly, Kick 70-21704-01 5 3|
Panel Assembly, Kick 70-21704-02 3 83
Panel Assembly, Modesty 70-20760-01 42 6
Panel Switch 74-30524-01 3 52
Panel, Access 74-26636-01 37 19
Panel. Bottom Floor (50H2) 74-26284-01 3 18
Panel, Bottom Floor (60H2) 74-26290-01 3 61
Pane!, Circuit Breaker (50Hz) 74-26286-01 22 1
Panel, Circuit Breaker (60Hz) 74-26285-01 3 k[
Panel, Connector Grounding 74-27948-01 48 4
Panel, Double Sub 74-26407-01 3 65
Panel, Filler 74-31089-01 5 13
Panel, Front 74-27066-02 21C 1
Panel, Front 74-25464-01 1 4
Panel, Front 74-31116-01 6 19
Panel, Front Transformer 74-26294-01 3 8
Panel. Left Transformer 74-26288-01 3 5
Panel, Rear 74-25465-01 1" 37
Panel, Rear Transformer 74-26289-01 3 3
Panel, Receptacie 74-27654-01 17 8
Panel, Right Transformer 74-22453-01 3 6
Pane!, Termina! Board 74- 32‘."8 01 3 30
Panel. Top Transformer 74-26292-01 3 43
PC380 UNIT ASSEMBLY PC380-AA 42 1
PC380 UNIT ASSEMBLY PC380-AA 43 N/A
PCB Assembly, Motor 70-19175-00 50 6
PCB Assembly, Read/Write 70-19177-00 50 5
Pin, Dowel 12-26537-01 52 22
Pin. Roll 90-06518-00 57 10
Pivot, Latch 74-26992-01 8 4
Plate, Circuit Breaker Mounting 74-26305-01 3 2
Plate, Cover 74-27655-01 17 6

"'NOTE"'

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts hist for the latest related part description.

iPB-8800X

219



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Piste. Skid 74-25652-02 50 17
Plate. Slide 74-25652-(1 60 5
Plate, Slide Index (LH) 74-21613-01 25 4
Plate, Slide index (LH) 74-21613-01 23 5
Plate, Slide Index (RH) 74-21613-00 25 4
Plate, Slide index (RH) 74-21613-00 23 5
Plate. Slide Nut 74-21444-00 25 7
Plate, Strain Relief 74-28580-01 36 19
Plate. Strap 74-30607-01 6 70
Plate, Strap W/insert 74-30607-02 6 71
Pienum 74-27378-01 36 13
Plug Jumper 12-14314-00 60 2
Plug, Node ID #0 12-23701-18 19 12
Piug. Node ID #2 12-23701-02 19 7
Plug. Node ID #4 12-23701-04 19 8
Plug. Node ID #5 12-23701-05 19 9
Plug. Node D #6 12-23701-06 19 10
Plug. Node [D #7 12-23701-07 19 11
Plug, Plastic Binder 90-10648-01 18 7
Piug. Retainer 74-33028-01 17 10
Power Assembly. Control & Start-up ~7060-A ] 2
Power Cable Assembly 17-00342-02 43 7
POWER CONTROLLER (120/208V. 30A) 876-A 11 N/A
POWER CONTROLLER, 120208V, 30A 876-A 6 6
Power Cord 17-00083-09 58 Not Shown
Power Cord 17-00442-17 4 Not Shown
POWER CORD ASSEMBLY 70-22127-01 27 17
Powar Cord Assembly 17-00027-01 28 8
POWER CORD ASSEMBLY 70-22127-01 28 N/A
Power Cord Assembly 17-01073-01 6 Not Shown
Powear Cord Assembly 17-00442-17 6 Not
ShownPower Cord Assembly (added) 17-00083-03 33 6
Power cord Assembiy (deleted) 17-00083-22 33 6
Power Cord Assembly. AC 17-00903-03 17 4
Power Cord Assembly, AC (added) 17-01667-02 17 5Power
Cord Assembly, AC (deleted) 17-00903-02 17 5
Power Module. H7189 BIP . H7189-A 4 6
POWER OUTLET ASSEMBLY, CONSOLE 70-22532-02 14 N/A
POWER OQUTLET ASSEMBLY. CONSOLE 70-22532-02 6 63
Power Receptacie Assembly 70-22154-01 14 9
POWER SUPPLY ASSEMBLY 70-20407-01 35 N/A
POWER SUPPLY ASSEMBLY 70-20407-01 34 4
POWER SUPPLY ASSEMBLY H7204-BA 27 N/A
POWER SUPPLY ASSEMBLY H7204-BA 23 2
POWER SUPPLY ASSEMBLY (5V, 100A) H7203-A 29 2
POWER SUPPLY ASSEMBLY (5V. 100A) H7203-A 31 N/A
POWER SUPPLY ASSEMBLY, H7862 H7862-C 43 3
POWER SUPPLY ASSEMBLY. H7862 (120/220/240V) H7862-C 47 N/A

-'lNOTEt'.

When the description inciudes "added” or "deleted”. ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X

216



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Power Supply, H7180 5 @200A Module H7180-A 4 3
Power Supply, HT186 +/-5V @ 85A Module H7186-A 4 5
Power Supply. H7187 +/-2.5V Moduie H7187-A 4 4
POWER SUPPLY, H7202 H7202-D 35 1
POWER SuPPLY, H7202 H7202-D 37 N/A
Puliey. Idier 74-25244-01 51 4
Rack Assembly 70-22195-01 18 1
Rail, Lateral 74-26060-00 15 5
Rail, Vertical (LH) 74-26084-01 15 7
Rail, Vertical (RH) 74-26084-00 15 6
Receptacle, Diode Bridge 11-16610-00 1 48
Receptacie. Duplax 125V, 20A 12-12265-00 11 64
Receptacle, Duplex 125V, 20A (deleted) 12-12265-00 17 2
Receptacle, Dupiex 3W (added) 12-14899-00 17 2
Receptacie, Fuseholder 20A, 300V 12-12893-00 11 13
Receptacie, Power 12-14157-02 14 3
Receptacle, Power 12-23151-01 14 2
Receptacie. Power 20A 12-06067-00 17 1
Resistor 13-21062-02 21 12
Retainer, Blank 74-27343-01 48 3
Retainer, Moduie 74-30087-01 27 9
Retainer, U-Nut 90-07786-00 33 Not Shown
Retainer, U-Nut tlo. 10-32 90-07786-00 3 75
Retracter. Slide Pawl 12-17095-00 25 9
Ring, External Retaining 90-08580-00 52 7
Ring, Retainer 90-09273-00 46 7
Ring. Retaining (Not Shown) 90-10318-02 42 13
Rivet 90-10435-01 48 10
Rivet 90-00030-01 12 13
Rivet 90-00030-21 15 4
Rivet 90-10228-00 21 19
Rivet 90-10359-02 6 58
Rivet 90-00030-21 6 10
Rivet 90-09595-00 3 26
Rivet (added) 90-10359-02 15 10
Rivet (deleted) - 90-10003-01 15 10
Rivet. Accordion 90-10228-00 29 9
Rivet, Accordion 90-10228-00 21A 4
Rivet, Blind Dome go0-bes08-00 38 17
Rod, Tray Pivot 74-32407-01 3 74
Screen, Double Bottom 74-26071-00 15 13
Screw, Sems Pinl Pan Hd No. 6-32 x 5/16 90-10155-00 27 16
Screw, Button Cap Hex No. 4-40 x 3/8 90-10379-02 51 12
Screw, Captive No. 4-40 12-19534-01 16 6
Screw, Flat Hd Phl No. 6-32 x 3/8 90-10158-04 57 8
Screw, Flat Phi Hd No. 6-32 x 1/4 90-06020-02 33 5
Screw, Hex Hd No. 1/4-20 x 1.0 (added) 90-09588-14 3 85
Screw. Hex Hd No. 1/4-20 x 1.2 90-06056~01 31 10
Screw, Hex Hd No. 1/4-20 x 1 2 90-06241-09 15 20

Il'NOTE'I.

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X

21




VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FiQ.
DESCRIPTION PART NO, NO. ITEM
Screw, Hex Hd No. 1/4-20 x 1/2 90-09988-00 3 a
Screw, Hex Hd No, 1/4-20 x 1/2 80-06243-09 3 58
Screw, Hex Hd No. 1/4-20 x 1/2 90-06241-00 3 ES
Screw, Hex Hd No. 1/4-20 x 3/4 90-00243-09 8 42
Screw, Hex Hd No. 3/18 x 3/4 90-00043-18 3 14
Screw, Hex Hd No. B-32 x 5/16 (deleted) 90-09882-00 18 1
Screw, Lock No. 4-40 x 3/8 90-08451-08 18 4
Screw, Mach Flat Phl Hd No. 8-32 x 3/8 80-00039-24 210 4
Screw, Mach Hex Hd No., 1/4-20 x 5/8 20-08242-09 13 8
Screw, Mach Hex Hd No. 5/18-18 x 3/4 80-08283-09 20 8
Screw, Mach Pan Phil 8-32 x §/18 90-068021-01 21A 7
Screw, Mch Pn Hd No. 8-32 x 1/2 {replaces 90-10717-02) 90-10717-03 18 7
Screw, Nylok Fiat Hd No. 6-32 x §/18 90-09730-00 k1 ] 10
Screw, Nylok, Flat Hd No. 8-32 x §/16 90-09730-00 7 11
Serew, Nylon Slotted Hd No. 8-32 x 7/18 90-08212-00 a7 18
Screw, Nylon Slotted Hd No. 6-32 x 7/18 90-08212-00 40 9
Screw, Pan Phl Hd No. 20 x 1/4 (added) 90-09329-01 23 Not Shown
Screw, Phl Flat Hd No. 1/4-20 x 5/8 90-08057-02 13 22
Screw, Phl Flat Hd No. 10-32 x 1/2 90-06073-02 ] 27
Screw, Phi Flat Hd No. 10-32 x 5/8 90-08073-02 3 19
Screw, Phi Flat Hd No. 4-40 x 1/2 90-08010-02 3 51
Screw, Phl Flat Hd No. 4-40 x 1/4 90-08009-02 14 5
Screw, Phl Flat Hd No. 4-40 x 7/18 80-00Q39-14 53 -]
Screw, Phi Flat Hd No. 6-32 x 1/2 90-06024-02 18 9
Screw, Phi Flat Hd No. 8-32 x 1/4 90-06020-02 50 13
Screw, Phi Flat Hd No. 6-32 x 3/16 20-10120-00 23 )
Screw, Phi Flat Hd No. 8-32 x 1 80-068042-02 28 5
Screw, Phl Flat Hd No. 8-32 x 3/8 90-06037-02 6 B1
Screw, Phi | iat Hd No. 8-32 x 5/18 90-10118-00 25 13
Screw, Phl Hd Self-Tap No. 8-20 x 1/4 90-103768-02 48 11
Screw, Phi Mach Hd No. 4-40 x 1/4 90-00039-18 52 15
Secrew, Phl Pan Hd No. 1/4-20 x 1.0 90-09329-01 33 17
Screw, Phi Pan Hd No. 1/4-20 x t/2 90-06056-01 11 19
Screw, Phl Pan Hd No. 10-32 x 1 80-06077-01 23 12
Screw, Phl Pan Hd No. 10-32 x 3/8 90-08071-01 11 52
Screw, Phl Pan Hd No. 10-32 x 3/8 90-06074-01 11 78
Screw, Phi Pari Hd No. 10-32 x 3/8 90-06071-01 21 21
Screw, Phl Pan Hd No. 10-32 x 7/18 90-00038-08 21 30
Screw, Phi Fan Hd No. 10-32 x 7/18 90-06072-01 6 47
Screw, Phl Pan Hd No. 10-32 x 9/16 90-00036-08 40 14
Screw, Phi Pan Hd No. 2-56 x 1.00 90-08007-01 6 14
Screw, Phl Pan Hd No. 2-56 x 1/4 90-10421-01 57 7
Screw, Phl Pan Hd No. 4-40 x 3/8 90-06011-01 49 18
Screw, Phl Pan Hd No. 4-40 x 5/16 80-10088-00 59 4
Screw, Phl Pan Hd No. 4-40 x 5/16 90-08010-01 41 6
Screw, Phl Pan Hd No. 4-40 x 5/16 90-08010-01 14 6
Screw, Phi Pan Hd No. 4-40 x 7/16 90-06012-01 21 13
Screw, Phl Pan Hd No. 6-19 x 1/4 Self-Tap 90-09800-02 56 10
Screw, Phl Pan Hd No. 6-32 x 1.00 90-06028-01 19 3
Screw, Phl Pan Hd No. 6-32 x 1/2 90-06024-01 50 14
Screw, Phl Pan Hd No. 6-32 x 1/2 90-10089-03 44 16
Screw, Phi Pan Hd No. 6-32 x 1/2 90-06024-01 13 11

ﬁttNOTEtii

When the description includes "added"” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

B-21

IPB-8800X

o
c3



VAX8700/880% SYS'FEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Screw, Phi Pan Hd No. 6-32 x 1/2 90-08024-01 1" k]|
Screw, Phl Pan Hd No. 6-32 x 1/2 (deleted) 90-06024-01 6 68
Screw, Phl Pan Hd No. 6-32 x 1/4 90-098330-01 22 7
Screw, Phil Pan Hd No. 6-32 x 2-1/2 90-00038-18 56 6
Screw, Phl Pan Hd No. 6-32 x 3/8 90-09708-00 44 8
Screw, Pnl Pan Hd No. 6-32 x 3/8 90-09989-00 40 20
Screw, Phl Pan Hd No. 6-32 x 5/16 90-09708-00 50 3
Screw, Phi Pan Hd No. 6-32 x 5/16 90-09708-00 45 3
Screw, Phl Pan Hd No. 6-32 x 5/16 90-06021-01 41 4
Screw, Phl Pan Hd No. 6-32 x 5/16 90-09701-00 23 4
Screw, Phl Pan Hd No. 6-32 x 5/16 90-09701-00 12 3
Screw, Phl Pan Hd No. 6-32 x 5/16 90-06021-01 21 23
Screw, Phi Pan Hd No. 6-32 x 5/8 90-06025-01 55 4
Screw, Phl Pan Hd No. 6-32 x 5/8 90-00049-32 36 10
Secrew, Phl Pan Hd No. 6-32 x 5/8 90-06025-01 24 7
Screw, Phl Pan Hd No. 6-32 x 5/8 (added) 90-06025-01 6 68
Screw, Ph! Pan Hd No. 6-32 x 7/16 90-09984-02 31 22
Screw, Phl Pan Hd No. 6-32 x 7/16 90-09984-02 32 5
Screw. Phl Pan Hd No. 6-32 x 7/16 (added) 90-06024-01 22 4
Screw. Ph! Pan Hd No. 6-32 x 7/16 (deleted) 90-06023-01 22 4
Screw, Phl Pan Hd No. 6-32 x 9/16 90-07793-01 21 19
Screw, 2hl Pan Hd No. 7-16 x 5/16 90-10141-01 44 5
Screw, Phl Pan Hd No. 8-32 x 1/2 (added) 90-06038-01 12 5
Screw, Phi Pan Hd No. 8-32 x 5/8 (deleted) 90-10717-02 12 5
Screw, Phl Truss Hd No. 1/4-20 x 1/2 90-10642-01 6 12
Screw, Phi Truss Hd No. 10-32 x 3/4 90-06075-03 33 Not Shown
Screw, Phl Truss Hd No. 6-32 x 1/4 90-06020-03 51 2
Screw, Phl Truss Hd No. 6-32 x 5/16 90-06021-03 52 20
Screw, Phl Truss Hd No. 6-32 x 5/16 90-10148-01 37 8
Screw, Phi Truss Hd No. 6-32 x 5/16 90-10148-01 40 18
Screw, Phi Truss Hd No. 6-32 x 5/16 90-10148-01 as 1
Screw, Phl Truss Hd No. 8-32 x 5/8 90-06040-03 6 66
Screw, Pivot ' 12-16197-00 23 6
Screw, Pivot 12-16197-00 25 5
Screw, Plastic Phi Pan Hd No. 6-19 x 3/8 90-09800-02 13 16
Screw, Plastic Phl Pan Hd No. 6-32 x 3/8 (deleted) 90-09800-23 6 28
Screw, Self-Tap Phi Hd No. 6 x 1.00 (added) 90-09800-18 6 28
Screw, Self-Tap Phi Hd No. 6 x 1/2 (added) 80-00063-13 6 76
Screw, Self-Tap Phl Hd No. 8 x 1.00 (added) 90-009062-33 6 30
Screw, Self-Tap Phl Hd No. 8 x 1/2 (added) 90-00063-24 6 79
Screw, Self-Tap Phl Pan Hd No. 4-20 x 3/8 90-09800-05 40 3
Screw, Self-Tap Phi Pan Hd No. 4-40 x 1/4 90-10128-00 37 10
Screw, Self-Tap Phl Pan Hd No. 8-16 x 1/2 90-09800-08 38 18
Screw, Self-tapping Pan Hd No. 6-19 x 3/16 90-00062-69 13 17
Screw, Self-tapping Pan Hd No. 6-19 x 3/8 90-00061-27 13 20
Srrew, Sems Hex Hd No. 1/4-20 x 1/2 90-09988-00 31 23
Scraw, Sems Hex Hd No. 1/4-20 x 1/2 90-09988-00 3 10
Scrow, Sems Hex Hd No. 10-32 x 1/2 90-09988-05 15 18

tt'NOTEu-t

When the description includes “"added"” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-~8800X

2
219



VAX2700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIQ.
DESCRIPTION PART NC. NO. ITEM
Screw, Sems Hex Hd No. 10-32 x 1/2 90-09988-05 3 ?
Screw, Sems Hex Hd No. 10-32 x 1/2 90-~09988-05 ] 8
Screw, Sems Hex Hd No. 8-32 x 3/8 90-09988-08 a5 10
Screw, Sems Hex Hd No. 8-32 x 3/8 90~-09988-08 34 12
Screw, Sems Hex Hd No.6-32x1/2 80-06453~00 3 42
Screw. Sems Pan Phl Hd No. 10-32 x 3/8 90-09228-10 21D 6
Screw, Sems Pan Phl Hd No. 10-32 x 3/8 90-09228-10 218 8
Screw, Sems Pan Phl Hd No. 6-32 x 5/18 90-09984-07 21B 5
Screw., Sems Pan Phi Hd No. 6-32 x 5/16 90-09701-00 QiC 5
Screw, Sems Pan Phl Hd No. 6-32 x 7/16 90-09984-~02 21C 8
Screw, Sems Pan Phl Hd No. 6-32 x 7/16 90-~-09984-02 21D 5
Screw, Sems Phl Flat Hd No. 8~32 x 1/2 90-00049-28 33 3
Screw, Sems Phl Hd No. 6-32 x 1/4 90-~10174-00 33 13
Screw. Sems Phl Hd No. 6-32 x 3/16 90-~00049-22 36 14
Screw. Sems Phl Hd No. 6-32 x 5/16 90-~09701-00 17 7
Screw., Sems Phi Hd No. 8-32 x 3/8 90-10174-01 35 4
Screw. Sems Phi Hd No. 8-32 x 5/8 90-00049-16 5 14
Screw, Sems Phl Hd No. 8-32 x 5/8 (added) 90-10174-02 3 37
Screw, Sems Phi Hd No. 8-32 x §/8 (deleted) 90-00049-05 3 37
Screw, Sems Phl Pan Hd No. 10-32 x 3/8 90-09228-10 32 6
Screw. Seras Phl Pan Hd No. 10-32 x 3/8 90-~09228-10 29 4
Screw, Sems Phl Pan Hd No. 10-32 x 3/8 90-09228-10 27 23
Screw, Sems Phl Pan Hd No. 10-32 x 3/8 90-09228-10 1 4
Screw, Sems Phl Pan Hd No. 10-32 x 3/8 90-09228-10 6 39
Sareww, Sems Phl Pan Hd No. 4-40 x 1/4 90-09643-02 34 10
Scraw, Sems Phl Pan Hd No. 4-40 x 1/4 90-09642-02 27 14
Screw, Sems Phl Pan Hd No. 4-40 x 3/8 90-09643-02 3 67
Screw, Sems Phl Pan Hd No. 4-40 x 5/16 90-~00049-44 36 5
Screw, Sems Phl Pan Hd No. 4-40 x 5/16 90-09643-03 16 5
Screw, Sems Phl Pan Hd No. 6-32 x 1/2 980-00049-36 a7 9
Screw, Sems Phl Pan Hd No. 6-32 x 1/2 90-00049-24 34 15
Screw, Sems Phl Pan Hd No. 6-32 x 1/2 90-00049-03 21 17
Screw, Sems Ph, Pan Hd No. 6-32 x 1/2 90-00048-34 11 49
Screw, Sems Phl Pan Hd No. 6-32 x 1/2 90-00049-01 11 3
Screw, Sems Phl Pan Hd iNo. 6-32 x 1/4 90-10174-00 27 21
Screw, Sems Phl Pan Hd No. 6-32 x 1/4 90-10174-01 30 10
Screw, Sems Phl Pan Hd No. 6-32 x 1/4 -90-10174-00 14 13
Screw, Sems Phl Pan Hd No. 6-32 x 1/4 90-10174-00 6 75
Screw, Sems Phl Pan Hd No. 6-32 x 3/4 90-0p049-37 49 6
Screw, Sems Phl Pan Hd No. 6-32 x 3/8 90-00049-35 47 11
Screw, Sems Phl Pan Hd No. 6-32 x 3/8 90-09984--00 37 5
Screw, Sems Phl Pan Hd No. 6-32 x 3/8 90-00049-24 36 20
Screw, Sems Phl Pan Hd No. 6-32 x 3/8 90-10174-00 31 17
Screw, Sems Phl Pan Hd No. 6-32 x 3/38 90-10174-00 30 9
Screw, Sems Phi Pan Hd No. 6-32 x 3/8 90-09984-00 12 19
Screw, Sems Phl Pan Hd No. 6-32 x 3/8 (deleted) 90-09984-00 6 76
Screw, Sems Phl Pan Hd No. 6-32 x 5/16 90-10155-00 49 17
Screw, Sems Phl Pan #Hd No. 6-32 x 5/16 90-09984-07 21A 3
Screw, Sems Phl Pan Hd No. 6-32 x 5/16 90-09701-00 31 5
Screw, Sems Ph! Pan Hd No. 6-32 x 5/16 90-09701-00 29 7
t'.NOTE'i'

When the description includes “added” or "deleted”. ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X

220

|



VAX8700/8800 SYSTEM SORT 8BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Screw, Sems Phl Pan Hd No. 6-32 x 5/18 90-09701-00 21 3
Scraw, Sams Phl Pan Hd No. 6-32 x 5/16 90-098701-00 -] 64
Screw. Sems Phl Pan Hd No. 6-32 x 5/16 90-00049-22 11 10
Screw., Sams Phl Pan Hd No. 6-32 x 5/8 90-10109-00 35 8
Scraw, Sems Phl Pan Hd No. 6-32 x 5/8 90-10109-00 6 44
Scraw, Sems Phl Pan Hd No. 6-32 x 7/16 90-09984-02 27 11
Screw, Sams Phl Pan Hd No. 6-32 x 7/16 90-09984-00 23 8
Screw., Sems Phl Pan Hd No. 8-32 x 1/2 90-09545-01 13 7
Screw, Sems Phi Pan Hd No. 8-32 x 1/2 90-09545-01 6 34
Screw. Sems Phl Pan Hd No. 8-32 x 1/2 (deleted) 90-09984-11 6 79
Screw, Sams Phl Pan Hd No. 8-32 x 1/4 90-09545-00 30 4
Screw, Sems Ph! Pan Hd No. 8-32 x 1/4 90-09642-00 6 83
Screw, Sems Phl Pan Hd No. 8-32 x 1/4 90-10174-01 3 46
Screw, Sems Phl Pan Hd No. 8-32 x 3/8 90-10174-01 38 21
Screw, Sems Phl Pan Hd No. 8-32 x 3/8 90-10174-01 37 12
Screw, Sems Phl Pan Hd No. 8-32 x 3/8 (deleted) 90-10174-02 6 30
Screw, Sems Phl Pan Hd No. 8-32 x 5/16 90-10174-01 32 7
Screw, Sams Ph! Pan Hd No. 8-32 x 3/8 90-00049-28 1 5
Screw, Sems Phi Slotted Hd No. 10-32 x 15715 90-09282-00 31 16
Screw, Sems Phi Truss Hd No. 10-32 x 7/16 12-16785-00 25 8
Screw, Sems Truss Hd No. 10-32 x 1.2 90-09700-00 6 4
Screw, Slotted Hex Hd No. 6-32 x 5/16 90-10386-01 59 8
Screw, Socket Hd No. 6-32 x 3/8 90-06293-10 52 9
Screw, Truss Phl Hd No. 8-32 x 3/8 (added) 90-06037-03 23 Not Shown
Screw, Washer Pan Hd No. 6-32 x 1/2 90-10245-01 47 10
Screwlock, No. 4-40 x 3/16 90-08451-06 44 13
Seal, Foam 74-26310-01 22 10
Seal, Foam 74-26310-01 3 40
Seal, Front Weldment Angle (LH) 70-19145-01 15 9
Seal. Front Weldment Angle (RH) 70-19145-00 15 8
Sea!, Rear Weldment Angie {LH) 70-19581-03 15 12
Seal, Rear Weldment Angle (RH) 70-19581-02 15 11
Sensaor, Air Flow W/LED 12-22805-02 6 80
Shaft, Collet 74-25231-00 52 3
Shaft, Guide 74-25224-01 51 14
Shaft, Idler 90-00032-19 51 3
Shaft, Tiit . 74-26805~01 57 3
Sheif, Circuit Breaker 74-26296-~01 3 24
Shield Assembiy 70-19918-01 50 18
Shield, Backplane 74-31744-01 5 29
Shield, Bottom Copper 74-27817-02 57 1€
Shield, Copper Strap 74-27818~02 57 17
Shield, Double Control 74-26640-01 15 14
Shield, EMI/RFi 12-20580-01 48 9
Shield, Magnetic Insulation 12-21747-01 21A 5
Shield, Magnetic Insulation 12-21747-01 21 22
Shield, Panel 74-31753-01 5 8
Shield, Protective 74-25994-00 11 39
Shield, Top Copper (1 Piece) 74-29894-02 57 14

tthOTE'.I

When the description inzludes "added” or "deleted"”, ALWAYS refer to the figure

IPB-8800X

parts list for the latest related part description.

221



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.

DESCRIPTION PART NO. NO. ITEM
Shoe, Siide 74-28827-00 81 15
Side, Chassis LH 74-32299-01 12 1
Side, Chassis RH 74-32298-01 12 10
Slide String 74-21811-00 25 6
Slide. Interiock 74-306804-01 13 14
Snubber Assembly 70-216688-01 3 8
Space Bar (Low Profile) (added) 74-28773-01 58 8
Space Bar (Low Profile) (deleted) 74-260381-00 58 8
Spacer, Follower Arm 74-25226~00 53 4
Spacer, Hex 90-06818-00 3 33
Spacar, Hex No. 4-40 (added) 90-084968-00 6 28
Spacer, Interlock 74-31100-01 13 19
Spacer. PC Board Support 74-20682-01 44 16
Spacer, PCB 74-26185-00 39 4q
Spacer, Switch 74-25236-00 852 14
Spacer. Threaded Hex 90-08862-00 39 3
Spacer, Threaded No. 10-32 x 3/4 90-00035-09 11 35
Spindie Assembly 70-18629-00 51 8
Spring, Carriage 74-25832-00 51 18
Spring, Compression 12-20841-01 57 4
Spring. Compression 12-20374-01 58 4
Spring. Compression 12-20374-02 58 5
Spring. Compression 12-20113-01 43 10
Spring, Compression 12-19914-01 46 6
Spring, Cone Lift Cover Return 74-25234-00 50 9
Spring. Conical 74-25232-00 52 4
Spring. Slide Pawl 12-16190-00 25 10
Stand, System VT2XX-AA 42 5
Standoff. Hex 90-00001-42 6 87
Standoff, Hex No. 6-32 90-00001-40 6 85
Standoff, Hex No. 8-32 90-00001-34 6 65
Standotf. Male/Female 90-00001-05 37 17
Standoff, Male/Female 90-00001-29 k1] 21
Standoff, Male/Female No. 4-30 90-09284-00 38 4
Standoff, No. 10-32 90-08841-01 6 51
Standoff. No. 10-32 x 1/2 90-00001-24 11 42
Stepper Motor Assemibly 70~18658-00 51 18
Stiffener, Bottom 74-34245-01 2B 4
Stiffener, Top 74-34245-02 2B 3
Stop 74-31997-01 18 i4
Strip, Grommet 90-08209-00 40 12
Strip. Insulator 74-27877-01 48 6
Stud Plate 74-23049-00 34 5
Support, Floor (60Hz) 74-26304-10 3 62
Support. Transformer (50Hz) 74-26303-01 3 9
Switch, (SW1) Rocker 16A 12-17051-04 49 8
Switch, (SW2) Slide 5A (added) 12-16901-04 49 14
Switch, (SW2) Slide 5A (deleted) 12-16901-00 49 14
Switch, Lower 74-25238-00 52 13
Switch, Upper 74-25237-00 52 12
Switcher Module Assembly, 12V 3A H7216-A 27 3

i'iNOTE'i'

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X

2

)

[

2




VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FI3.
DESCRIPTION PART NO. NO. ITEM
Tape, Foam 90-08228-00 38 12
Terminal Block (30 Position) 12-19705-03 3 60
Terminal Block Assembly 12-19706-07 3 29
Terminal Block Assembly 12-19705~05 3 28
Terminal Ring 90-07928-00 28 3
Terminal, (P2,P3,P4) Socket Contact 12-09379-01 26 4
Thermistor, Temperature 12-19526~-01 8 61
Thumbscrew, No. 4-40 x 3/8 12~20933~-01 44 L]
Thumbscrew, No. 4-40 x 5/8 12-20934-01 44 7
Tie. Cable 90-09617-00 56 17
Tie, Cable 90-07031~00 49 18
Tie. Cable 90-07880-00 56 16
Tie, Cable 90~£7031-00 7 6
Tie, Cable 90-10006-00 40 1
Tie, Cable 90-07032-00 35 15
Tie, Cable 90~07032-00 27 19
Tia, Cable 90-10006-00 kA 13
Tie, Caole 90-07031-00 24 4
Tie, Cable 90-07031-00 26 5
Tia, Cable 90~-07031-00 218 9
Tie. Cable 90-07021-01 21D 11
Tie, Cable 90-07031-00 21 27
Tie, Cable 90-07031-00 12 1
Tie, Cable 90-07880-00 11 77
Tie, Cabie 90-07880-00 6 88
Tie, Cable 90-07031-00 3 20
Tie, Cable 90-07880-00 3 23
Tie. Cable 90-09617-00 3 49
Tie, Cable (added) 90-07032-00 6 84
Top Enclosure, Keyboard 74-26053-00 59 6
Transformer 16-26666-01 21C 3
Transformer 16-17376-00 21 4
Transformer, Fiyback 16-17638-00 40 10
Transformer, P=370V, S=28V 16-17441-00 40 4
Transformer, Power (33kHz, P=200-370V) 16-23371-01 31 6
Transformer, Power (33kMz, P=200-~380V) 16-22685-01 R 7
Transformer, Power (380/416/440V) (S0Hz) .16-19654-01 3 4
Transformer, Stepdown 47-63 Hz 16-20417-01 11 40
Translator Assembly, N Box H7062-A 5 3
Tray and Bracket Assembly, Fan 70-16376-00 28 1
Tray Assembly, Cable 70-23086-01 3 72
TRAY ASSEMBLY, FAN 70-22115-01 24 N/A
TRAY ASSEMBLY, FAN 70-22115-01 23 13
Washer, Crescent Spring 90-10440-01 9 7
Washer, Ext Tooth Lock No. 10 90-07651-00 49 1
Washer, Ext Tooth Lock No. 6 90-07649-00 49 5
Washe*. Ext Tooth Lock No. & 90-07649-00 47 7
Washer, External 90-07651-00 21B 7

'..NOTE"'

When the description includes "added™ or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X

223




VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Washer. External Tooth Lock 90-07651-00 21 7
Washer, Extarnal Tooth Lock No, 1/4 6N-06724-00 3 59
Washer, External Tooth Lock No. 10 90-07651-00 14 9
Washer, External Tooth Lock No. 6 90-07649-00 24 6
Washer. External Tooth Lock No. B (deleted) 90-08151-00 18 12
Washer, External Tooth Lock No. 6 90-07649-00 21 24
Washer, Flat 90-08172-00 51 11
Washer, Flat 90-06€656-00 51 5
Washer, Flat 90-06656-00 52 19
Washer, Flat 90-08992-00 50 19
Washer, Flat 12-19044-01 52 5
Washer, Flat 90-06656-00 a7 15
Washer, Flat 90-06660--00 33 15
Washer, Flat 90-06656-00 40 ]
Washer, Flat 90-09775-01 46 5
Washer, Flat 90-06655-00 27 15
Washer. Flat 90-066456-00 31 15
Washer, Flat 90-06656-00 27 10
Washer, Flat 90-06659-00 22 5
Washer, Flat 90-06660-00 21C 7
Washer, Flat 90-08172-00 16 3
Washer, Flat 90-06660-00 21 5
Washer, Flat 90-06653-00 11 51
Washer, Flat 90-06660-00 13 6
Washer, Flat 90-06656-00 18 13
Washer, Flat 90-06664-00 6 77
Washer, Flat 12-20317-02 6 86
Washer, Flat 90-06661-00 11 6
Washer, Flat 90-06664-00 9 4
Washer, Flat 90-06662-00 6 78
Washer, Fiat 90-06664-00 8 8
Washer, Flat 90-06664-00 5 19
Washer, Flat 90-06664-00 1 21
Washer, Flat 90-06664-00 10 4
Washer, Flat 90-08415-00 3 25
Washer, Flat 90-06659-00 3 38
Washer, Flat - 90-06664-00 3 13
Washer, Fiat 90-07983-00 3 11
Washer, Flat 90-Q9937-00 3 16
Washer, Fiat (added) 90-06660-00 23 Not Shown
Washer, Flat No. 10 90-09950-01 40 16
Washer, Flat No. 10 90-06664-00 30 5
Washer, Flat No. 10 90-06664-00 7 6
Washer, Flat No. 6 90-06656-00 50 4
Washer, Flat No. 6 90-06659-00 55 2
Washer, Flat No. 6 80-06659-00 40 8
Washer, Flat No. 6 90-06659~00 36 1
Washer, Flat No. 6 90-06659-00 24 5
Washet, Fiat No. 6 90-06659-00 29 6
Washer, Flat No. 6 90-06659-00 31 21
Washaer, Flat No. 6 90-06656-00 N 4
Washer, Flat No. 6 90-06659-00 6 45

-"NOTE'Q\)

When the description includes “added” or “deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8800X

224



VAX8700/8800 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FiG.
DESCRIPTION PART NO. NQO. ITEM
Washer, Flat No. 8 90-06660-00 28 8
Washer, Flat No. 6 90-068658-00 21 18
Washesr. Fiat Nylon 90-06707-00 44 14
Washer, Flat Nylon 90-06707-00 2 10
Washer. Helical 90-06692~-00 20 4
Washer, Helical Split 90-07801-00 1 3
Washer, Helical Split 90-07201-00 39 2
Washer, Int Lock 90-06634-00 44 q
Washer. Internal Lock 90-06635-00 210 10
Washer, Internal Tooth Lock 90-06633-00 22 8
Washer. Internal Tooth Lock No. 6 90-09882-00 50 1
Washer, Lock 90-09882-00 37 16
Washer, Lock 90-08978-00 40 15
Washer, Lock a90-07649-00 21A 8
Washer, Lock 90-07649-00 11 56
Washer, Lock No. 6 90-07801-00 51 6
Wasner, Plastic 12-20292-01 85 3
Washer, Split Lock 90-07906-00 11 53
Washer, Split Lock 90-07801-00 1 32
Washer, Split Lock 90-07797-00 11" 20
Washer, Split Lock 90-07788-00 3 15
Washer, Split Lock No. 1/4 90-07797-00 13 9
Washer, Split Lock Ne. 1/4 90-07797-00 6 43
Washer, Split Lock No. 10 90-07906-00 a3 Not Shown
Washer, Split Lock No. 10 90-07906-00 21 20
Washer, Split Lock No. 2-56 90-06686~00 6 22
Washer, Split Lock No. 4 90-06688-00 21 14
Washaer, Spiit Lock No. 6 90-07801-00 21 10
Washer, Spring 90-10440-01 8 3
Weldment, Base 70-18895-00 20 1
Weldment, Connector Panel 70-20474-01 48 2
Weldment, Front Door {LH) 70-22142-01 7 1
Weldment, Front Door (RH) 70-22141-01 8 1
Weldment, Horizontal Bottom 70-18893-00 15 2
Weldment, Horizontal Top 70-18900-00 15 3
Weldment, Rear Door (LH) 70-21644-01 10 1
Weldment, Rear Door (RH) - 70-21645-01 9 1
Wire Form Bracket, Weldment 70-19524-00 56 2
Wire Tension Weldment 70-19798-00 56 4
WRITE/PROTECT CABLE ASSEMBLY 70-18834-00 52 0

".NOTE'-'

When the description includes "added” or "deleted". ALWAYS refer to the figure
parts list for the latest related part description.

1PB-8800X

225




